
The information given in this document is not to be 
communicated either directly or indirectly to the press or to 
any person not authorised  to receive it

ILLUSTRATED  SPARE  PARTS  LIST

FOR

RESTRICTED 

Manufactured  by

NO. 1,  SARDAR PATEL ROAD, GUINDY, CHENNAI - 600032.

BAGH 4x4 - BSIV

TIPPER 6.5CU.M





AMENDMENT NO. DATE SIGNATURE AMENDMENT NO. DATE SIGNATURE

AMENDMENT

It is essential that this book is kept-up-to-date with all amendments. Immediately an amendment is inserted for which blank pages are provided at the end of each 
section, particulars of the amendment will be entered in this proforma hereunder:





AMENDMENT

AMENDMENT NO. DATE SIGNATURE AMENDMENT NO. DATE SIGNATURE





AMENDMENT

AMENDMENT NO. DATE SIGNATURE AMENDMENT NO. DATE SIGNATURE





PREFACE

This illustrated identification list has been prepared for the purpose of identifying component parts and assys of parts. All concerned will use the designation 

given in this list when demanding parts from Ordance Depot., or when referring in correspondance to any parts of equipment. Items denoted by NSS, are not 

serviced separately.

Catalogue Nos. quoted in this list will supersede any other catalogue No. that may have been allotted previously. Units shall ensure that whatever parts they 

are demanding from the parts list are applicable to the vehicle they are holding.

When demanding spare parts the following particulars must be quoted.

a)	 COS Section

b)	 Part Number

c)	 Designation

d)	 Designation of equipment for which parts is required

Assembly AL Specification is shown in the specification contents sheet itself.

Abbreviations appearing in the list are generally in accordance with those accepted and recognised by Indian Standards Institution.

Amendment to this list will be notified in supplement. Unit will indent through normal channels for copies as required. It is essential that the list should be 

carefully amended and details of amendments entered in the amendment sheet.





ENGINE SPEC DETAILS
 S.L
NO DESCRIPTION SPEC

NO

1 ENGINE ASSY H6E4ED135D/4

2 ENGINE CYLINDER BLOCK ASSEMBLY HAECB23

3 ENGINE CYLINDER HEAD ASSEMBLY HAECH27

4 ENGINE MAIN BEARING HAEMB2

5 ENGINE PISTON AND RINGS ALEPR8

6 PISTON AND CONNECTING ROD ASSEMBLY HAECN2

7 ENGINE CRANK SHAFT ASSEMBLY HAECS38

8 ENGINE CAMSHAFT ASSEMBLY HAECM6

9 ENGINE FLY WHEEL HAEFW52

10 ENGINE FLYWHEEL HOUSING ALEFH300/8

11 ASSY OF TIMING GEAR CASE HAETG8

12 ENGINE TIMING GEAR ASSEMBLY HAETG1/1

13 ENGINE SUMP ALESU300

14 ENGINE OIL STAINER HAEOS12

15 ENGINE OIL PUMP HAEOP4

16 ENGINE VALVE SYSTEM ASSEMBLY HAEVL8/1

17 OIL LEVEL GUAGE ASSEMBLY HAOLG9

 S.L
NO DESCRIPTION SPEC

NO

18 ENGINE INTAKE MANIFOLD ALEIM36/1

19 ENGINE EXHAUST MANIFOLD ASSEMBLY HAEEM20

20 ENGINE WATER PUMP ASSEMBLY HAEWP10/2

21 ENGINE OIL COOLER HAEOC15

22 ENGINE THERMOSTAT ASSEMBLY HAETH26

23 ENGINE BREATHER HOSE ASSEMBLY ALEBH300

24 ENGINE NOZZLE HOLDER HAENH37

25 ENGINE COMMON RAIL ASSEMBLY HACRS8

26 ENGINE AIR COMPRESSOR ASSEMBLY HAECR10/1

27 DYNAMO DRIVE ASSEMBLY HADD22/4

28 ENGINE WIRING HARNESS ASSEMBLY HAEWH13

29 EGR SYSTEM ASSEMBLY HAEGR17

30 STARTER MOTOR ASSEMBLY HASM11/1

31 ENGINE SUPER CHARGER ASSEMBLY HAESC52

32 ENGINE SUNDRIES AND FINISH ASSEMBLY ALESF105

33 NAME PLATE AND ADAPTOR HAESF31

34 AC KIT CONVERSION ON ENGINE B7V50610





VEHICLE SPEC DETAILS

SL. NO DESCRIPTION SPEC NO.

1 ENGINE MOUNTING ALME160

2 AIR INTAKE SYSTEM ASSEMBLY ALAIP514

3 CLUTCH ASSEMBLY ALC73/2

4 CLUTCH WITHDRAWAL GEAR ASSEMBLY ALCWG103

5 CONTROL GEAR UNIT ASSEMBLY ALCG170

6 GEAR BOX ASSEMBLY ALGB254

7 POWER TAKE-OFF ASSEMBLY ALPTO29-1

8 CHANGE SPEED OPERATION ASSEMBLY ALCSO279

9 AUXILLARY GEAR BOX ASSEMBLY ALAGB25

10 GEAR BOX MOUNTING ASSEMBLY ALGBM57

11 PROPELLER SHAFT ASSEMBLY ALPS646

12 SINGLE REAR AXLE ASSEMBLY ALBA11

13 FIRST FRONT AXLE ASSEMBLY ALFA182

14 DRAG LINK ASSEMBLY ALDL129

15 POWER STEERING ALSG460

16 FRONT BUMPER BAR ASSEMBLY ALFBB212

17 SILENCER AND EXHAUST SYSTEM ASSEMBLY ALSPE551

18 EXHAUST BRAKE ASSEMBLY ALEB78

19 AIR PIPING ASSEMBLY ALAP669

20 FOOT BRAKE ASSEMBLY ALFB847

21 OPERATING PEDAL UNIT ASSEMBLY ALOP156

22 FUEL TANK ASSEMBLY ALOT205



VEHICLE SPEC DETAILS

SL. NO DESCRIPTION SPEC NO.

23 FUEL PIPING ASSEMBLY ALPF565

24 LAMPS AND BRACKETS ASSEMBLY ALLB153

25 ELECTRONIC DIESEL CONTROL SYTEM ASSEMBLY ALEDCS124

26 ARRANGEMENT OF WIRING ASSEMBLY ALW506

27 SWITCH BOARD AND INSTRUMENT PANEL ASSEMBLY ALSB422

28 CAB MOUNTING ASSEMBLY ALCM153

29 CABIN ASSEMBLY ALCAB544

30 FRAME ASSEMBLY ALF791

31 ANTISAG MEMBER ASSEMBLY ALASM1/6

32 BATTERY BOX ASSEMBLY ALBTB113

33 BATTERY ASSEMBLY HABT5

34 ANTILOCK BRAKING SYSTEMS ASSEMBLY ALABS25-12

35 SPARE WHEEL ASSEMBLY ALSW204/136 

36 SPARE WHEEL CARRIER ASSEMBLY ALSWC51

37 SUNDRIES AND FINISHES ASSEMBLY ALSFS653

38 COMPONENT FOR STATUTARY REQUIREMENT ASSEMBLY ALCSR11

39 TOOLS AND SPARES ASSEMBLY ALTS108

40 RADIATOR PIPING ASSEMBLY ALRP309

41 SPEEDO METER ASSEMBLY ALSPM23/4

42 FRONT SPRING ASSEMBLY -

43 SHOCK ABSORBER ASSEMBLY -

44 FRONT WHEEL ASSEMBLY ALFW204/152

45 REAR WHEEL ASSEMBLY ALRW204/152

46 TOW HOOK ASSEMBLY ALTH1-2



CONTENTS

SL. NO DESCRIPTION PAGE NO

1 ENGINE ASSY 2

2 ENGINE CYLINDER BLOCK ASSEMBLY 4

3 ENGINE CYLINDER HEAD ASSEMBLY 8

4 ENGINE MAIN BEARING 10

5 ENGINE PISTON AND RINGS 12

6 PISTON AND CONNECTING ROD ASSEMBLY 14

7 ENGINE CRANK SHAFT ASSEMBLY 16

8 ENGINE CAMSHAFT ASSEMBLY 18

9 ENGINE FLY WHEEL 20

10 ENGINE FLYWHEEL HOUSING 22

11 ASSY OF TIMING GEAR CASE 24

12 ENGINE TIMING GEAR ASSEMBLY 26

13 ENGINE SUMP 28

14 ENGINE OIL STAINER 30

15 ENGINE OIL PUMP 32

16 ENGINE VALVE SYSTEM ASSEMBLY 34

17 OIL LEVEL GUAGE ASSEMBLY 38

18 ENGINE INTAKE MANIFOLD 40

19 ENGINE EXHAUST MANIFOLD ASSEMBLY 42

20 ENGINE WATER PUMP ASSEMBLY 44



CONTENTS

SL. NO DESCRIPTION PAGE NO

21 ENGINE OIL COOLER 46

22 ENGINE THERMOSTAT ASSEMBLY 48

23 ENGINE BREATHER HOSE ASSEMBLY 50

24 ENGINE NOZZLE HOLDER 52

25 ENGINE COMMON RAIL ASSEMBLY 54

26 ENGINE AIR COMPRESSOR ASSEMBLY 60

27 DYNAMO DRIVE ASSEMBLY 68

28 ENGINE WIRING HARNESS ASSEMBLY 78

29 EGR SYSTEM ASSEMBLY 80

30 STARTER MOTOR ASSEMBLY 82

31 ENGINE SUPER CHARGER ASSEMBLY 86

32 ENGINE SUNDRIES AND FINISH ASSEMBLY 88

33 NAME PLATE AND ADAPTOR 90

34 AC KIT CONVERSION ON ENGINE 92

35 ENGINE MOUNTING 94

36 AIR INTAKE SYSTEM ASSEMBLY 96

37 CLUTCH ASSEMBLY 102

38 CLUTCH WITHDRAWAL GEAR ASSEMBLY 104

39 CONTROL GEAR UNIT ASSEMBLY 108

40 GEAR BOX ASSEMBLY 112



SL. NO DESCRIPTION PAGE NO

41 POWER TAKE-OFF ASSEMBLY 138

42 CHANGE SPEED OPERATION ASSEMBLY 140

43 AUXILLARY GEAR BOX ASSEMBLY 144

44 GEAR BOX MOUNTING ASSEMBLY 156

45 PROPELLER SHAFT ASSEMBLY 158

46 SINGLE REAR AXLE ASSEMBLY 160

47 FIRST FRONT AXLE ASSEMBLY 178

48 DRAG LINK ASSEMBLY 190

49 POWER STEERING 192

50 FRONT BUMPER BAR ASSEMBLY 206

51 SILENCER AND EXHAUST SYSTEM ASSEMBLY 208

52 EXHAUST BRAKE ASSEMBLY 212

53 AIR PIPING ASSEMBLY 214

54 FOOT BRAKE ASSEMBLY 218

55 OPERATING PEDAL UNIT ASSEMBLY 222

56 FUEL TANK ASSEMBLY 226

57 FUEL PIPING ASSEMBLY 228

58 LAMPS AND BRACKETS ASSEMBLY 230

59 ELECTRONIC DIESEL CONTROL SYTEM ASSEMBLY 234

60 ARRANGEMENT OF WIRING ASSEMBLY 236

CONTENTS



SL. NO DESCRIPTION PAGE NO

61 SWITCH BOARD AND INSTRUMENT PANEL ASSEMBLY 242

62 CAB MOUNTING ASSEMBLY 246

63 CABIN ASSEMBLY 248

64 FRAME ASSEMBLY 276

65 ANTISAG MEMBER ASSEMBLY 280

66 BATTERY BOX ASSEMBLY 282

67 BATTERY ASSEMBLY 284

68 ANTILOCK BRAKING SYSTEMS ASSEMBLY 286

69 SPARE WHEEL ASSEMBLY 288

70 SPARE WHEEL CARRIER ASSEMBLY 290

71 SUNDRIES AND FINISHES ASSEMBLY 292

72 COMPONENT FOR STATUTARY REQUIREMENT ASSEMBLY 294

73 TOOLS AND SPARES ASSEMBLY 298

74 RADIATOR PIPING ASSEMBLY 300

75 SPEEDO METER ASSEMBLY 308

76 FRONT SPRING ASSEMBLY 310

77 SHOCK ABSORBER ASSEMBLY 312

78 FRONT WHEEL ASSEMBLY 314

79 REAR WHEEL ASSEMBLY 316

80 TOW HOOK ASSEMBLY 318

CONTENTS



LIST OF ABBREVIATIONS

AC ALTERNATING CUR-
RENT

ACC ACCELERATOR

ADAP ADAPTOR

ADJ ADJUSTING

AGB  AUXILIARY GEAR BOX

AL ASHOK LEYLAND

ALT ALTERNATE

AMPS AMPERE

APPRX APPROXIMATE

AR AS REQUIRED

ASSY ASSEMBLY

ASSYS ASSEMBLIES

AUX AUXILIARY

BA BRITISH ASSOCIATION 
STANDARD

BKT BRACKET

BR BRAKE

BRG BEARING

BRKT BRACKET

BRKTS BRACKETS

BSF BRITISH STANDARD 
FINE

BSP BRITISH STANDARD 
PIPE

BTM BOTTOM

BTN BETWEEN

BYP BYPASS

C/A CABLE ASSEMBLY

C’SUNK COUNTERSUNK

CA COPPER AND ASBES-
TOS

CHBR CHAMBER

COL COLUMN

COMP COMPANION

COMP. COMPRISES

COMPL COMPLETE

COMPR COMPRESSOR

CONN CONNECTION

CTRL CONTROL

CYL CYLINDER

DC DIRECT CURRENT

DC VALVE DOUBLE CHECK VALVE

DEG DEGREE

DEMIST DEMISTER

DIA DIAMETER

DIF. DIFFERENTIAL

DIFF DIFFERENTIAL

ELEC ELECTRICAL

ENG ENGINE

EXH. EXHAUST

EXT EXTERNAL

F.W.D FORWARD

F/W FLYWHEEL

FA FRONT AXLE

FES FRONT END 
STRUCTURE

FIP FUEL INJECTION PUMP

FRT FRONT

FWD FORWARD

FWH FLYWHEEL HOUSING

FXG FIXING

GAL GALLON

GB GEARBOX

GM GUNMETAL

GSKT GASKET

HEX HEXAGON

HEX HEXAGON

HP HORSE POWER

HSG HOUSING

HYD HYDRAULIC



LIST OF ABBREVIATIONS

ID INNER DIAMETER

ILL NO ILLUSTRATION NUMBER

IN INCH

INCL INCL INCLUDING

INJ INJECTOR

K KILO

LB POUND

LBS/SQ IN POUNDS PER 
SQUARE INCH

LF LOW FREQUENCY

LG LONG

LH LEFT HAND

LIT LITRE

LP LOW PRESSURE

LT LOW TENSION

LUB LUBRICATION

MECH MECHANICAL

MEMB MEMBER

M METRIC

MM MILLIMETER

MTG MOUNTING

NN NIPPLE NUT

NO NUMBER

NP NOT PROVIDED

NPTF NATIONAL PIPE THREAD 
FINE

NU NUT UNION

NYL NYLON

O/S OVER SIZE

OD OUTER DIAMETER

OZ OUNCE

PR PRESSURE

PROTN PROTECTION

PT NO PART NUMBER

PTO POWER TAKE OFF

PVC POLYVINYL CHLORIDE

QRC QUICK RELEASE COU-
PLING

QTY QUANTITY

RA REAR AXLE

RAD RADIATER

RECIR RECIRCULATING

REF REFER

REQD REQUIRED

RH RIGHT HAND

RHD RIGHT HAND DRIVE

RPM REVOLUTIONS PER 
MINUTE

RR REAR

S/A SUB ASSEMBLY

S/S SERVICE SIZE

SEL SELECTOR

SENS. SENSOR

SL SERIAL

SL NO SERIAL NUMBER

SOL SOLENOID
SPG SPRING
SPL SPECIAL

SPV SYSTEM PROTECTION 
VALVE

SS STAINLESS STEEL
STD STANDARD
STG STEERING
STRU STRUCTURE
SUPP SUPPORT
SWC SPARE WHEEL CARRIER
SYS. SYSTEM
TACH TACHOMETER
TC TURBO CHARGER
TEMP TEMPERATURE
TH TEETH
THK THICK
THRO THROUGH
TUBUL TUBULAR
U/S UNDERSIZE
UJ UNIVERSAL JOINT

ULVTI UNLOADER VALVE WITH 
TYRE INFLATER

UNC UNIFIED NATIONAL 
COURSE

UNF UNIFIED NATIONAL FINE

VAL VALVE

VEH VEHICLE

W WIDTH

W/O WITHOUT

WTR WATER

X MEMBER CROSS MEMBER



BAGH4X4 TIPPER - FRONT VIEW





BAGH4X4 TIPPER - REAR VIEW





BAGH4X4 TIPPER - LH VIEW





BAGH4X4 TIPPER - RH VIEW





 S.L
NO DESCRIPTION PAGE

NO

1 ENGINE ASSY 2

2 ENGINE CYLINDER BLOCK ASSEMBLY 4

3 ENGINE CYLINDER HEAD ASSEMBLY 8

4 ENGINE MAIN BEARING 10

5 ENGINE PISTON AND RINGS 12

6 PISTON AND CONNECTING ROD ASSEMBLY 14

7 ENGINE CRANK SHAFT ASSEMBLY 16

8 ENGINE CAMSHAFT ASSEMBLY 18

9 ENGINE FLY WHEEL 20

10 ENGINE FLYWHEEL HOUSING 22

11 ASSY OF TIMING GEAR CASE 24

12 ENGINE TIMING GEAR ASSEMBLY 26

13 ENGINE SUMP 28

14 ENGINE OIL STAINER 30

15 ENGINE OIL PUMP 32

16 ENGINE VALVE SYSTEM ASSEMBLY 34

17 OIL LEVEL GUAGE ASSEMBLY 38

 S.L
NO DESCRIPTION PAGE

NO

18 ENGINE INTAKE MANIFOLD 40

19 ENGINE EXHAUST MANIFOLD ASSEMBLY 42

20 ENGINE WATER PUMP ASSEMBLY 44

21 ENGINE OIL COOLER 46

22 ENGINE THERMOSTAT ASSEMBLY 48

23 ENGINE BREATHER HOSE ASSEMBLY 50

24 ENGINE NOZZLE HOLDER 52

25 ENGINE COMMON RAIL ASSEMBLY 54

26 ENGINE AIR COMPRESSOR ASSEMBLY 60

27 DYNAMO DRIVE ASSEMBLY 68

28 ENGINE WIRING HARNESS ASSEMBLY 78

29 EGR SYSTEM ASSEMBLY 80

30 STARTER MOTOR ASSEMBLY 82

31 ENGINE SUPER CHARGER ASSEMBLY 86

32 ENGINE SUNDRIES AND FINISH ASSEMBLY 88

33 NAME PLATE AND ADAPTOR 90

34 AC KIT CONVERSION ON ENGINE 92

ENGINE



1

ENGINE ASSY - H6E4ED135D/4

1



2

ENGINE ASSY - H6E4ED135D/4

SL NO PLATE ILL 
NO

AL PART 
NO NOMENCLATURE QTY REMARKS

1 1 A2N74000 ASSY OF ENGINE 1



3

ENGINE CYLINDER BLOCK ASSEMBLY - HAECB23

1

2

3

4

5
6 7

8

9
10

11 12

13

14

15

16

17

18

19

20

21

22

23

24

25
26

27

28

29



4

ENGINE CYLINDER BLOCK ASSEMBLY - HAECB23

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B3B04901 S/A OF CYLINDER BLOCK COMPRISES OF ITEM MARKED ! 1

2 B8773902! S/A OF CYLINDER BLOCK COMPRISES OF ITEM MARKED # 1

3 1 X1812722# CYLINDER BLOCK - 5.7L EURO3 1

4 2 X1102722# CAP, CRANKSHAFT BEARING 6

5 3 X1102822# CAP, CRANKSHAFT BEARING - CENTER 1

6 4 X3511115# BOLT MAIN BEARING CAP 14

7 P0920451 CAM SHAFT BUSH KIT 1

8 5 F0234330# BEARING C/SHAFT NO 1 1

9 6 F0234430# BEARING C/SHAFT NO 2 1

10 7 F0234530# BEARING C/SHAFT NO 3 1

11 8 F0234630# BEARING C/SHAFT NO 4 1

12 9 F3145415# PLUG EXPANSION 6

13 10 F3145615# PLUG EXPANSION 7

14 11 F3145015# PLUG EXPANSION 1

15 12 X3113915# EXPANSION PLUG CYLBLOCK PR SIDE 2

16 13 F3145715# PLUG EXPANSION 5

17 14 F3144915# PLUG EXPANSION 2

18 15 F4832610# BALL STEEL 2

19 16 X0502230# BUSH OILPUMP DRIVE SHAFT (IN CR' CASE) 1

20 - F9K00122# CYL. LINER EURO 3 INTERFERENCE FIT AR

21 17 F9K00222# CYL. LINER EURO 3 INTERFERENCE FIT AR

22 17 F9K00322# CYL. LINER EURO 3 INTERFERENCE FIT AR

23 17 F9K00422# CYL. LINER EURO 3 INTERFERENCE FIT AR

24 17 FCV01022# CYL. LINER EURO 3 INTERFERENCE FIT AR

25 18 F0954615# PIN STRAIGHT (5X10) 1

26 19 B8784703! COOLING JET BODY 6

27 20 FE702710! SCREW - HEX SOCKET CIRCULAR HEAD 6 X 1.0 CP  X 15.0 LONG X GR 12.9 6

28 21 F0954415 PIN STRAIGHT 2



5

ENGINE CYLINDER BLOCK ASSEMBLY - HAECB23

1

2

3

4

5
6 7

8

9
10

11 12

13

14

15

16

17

18

19

20

21

22

23

24

25
26

27

28

29



6

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 22 F0954715 PIN REAR 2

30 23 F0954515 PIN STRAIGHT (8X16) 2

31 24 X3108815 PLUG 2

32 25 F7647314 SEAL PLATE 1

33 26 F2702150 O RING CAM AND SEAL 1

34 27 F7647014 PLATE CAMSHAFT 2

35 28 F3146615# EXPANSION PLUG 1

36 29 L9010818 FLANGED SCREW - M8X1.25X18L 10

37 X1715500 GASKET - PLATE,CAMSHAFT 2

ENGINE CYLINDER BLOCK ASSEMBLY - HAECB23



7

ENGINE CYLINDER HEAD ASSEMBLY - HAECH27

1

 

2   

3

4

5
 

5
 

6
 

6
 

7

8

9

10

11

12

13

14

15

16

17

18 

19

20



8

ENGINE CYLINDER HEAD ASSEMBLY - HAECH27

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B3C07401 S/A OF CYLINDER HEAD COMPRISES OF ITEM MARKED ! 1

2 B3C07402! S/A OF CYLINDER HEAD COMPRISES OF ITEM MARKED # 1

3 1 FCN00322# CYLINDER HEAD 1 NSS

4 2 F0531522# BUSHING, VALVE GUIDE INTAKE 12

5 3 X0900216# SEAT,VALVE INTAKE 6 NSS

6 4 X0900116# SEAT,VALVE-EXHAUST 6 NSS

7 5 F4832510# BALL STEEL 6

8 6 F3144915# PLUG EXPANSION 6

9 7 F3145315# PLUG EXPANSION 30DIA 5

10 8 F3145415# PLUG EXPANSION 1

11 9 F3777815! INJECTOR MOUNTING STUD 6

12 10 X3504211! STUD,EMF 10

13 11 FH800100! COPPER PLATED SHORT STUD 2

14 12 FYJ00711 SPECIAL FLANGED BOLT - BI-HEX - 12 X 1.5 CP X 118.0MM LONG X GR 10.9 19

15 13 FYJ00811 SPECIAL FLANGED BOLT - BI-HEX - 12 X 1.5 CP X 165.0MM LONG X GR 10.9 7

16 14 X1702013 MLS CH GASKET (6CYL) 1

17 B8254307 S/A COVER, CYLINDER HEAD COMPRISES OF ITEM MARKED $ 1

18 15 X1101142$ COVER, ROCKER 1

19 16 F1100160$ OIL FILLER CAP 1

20 17 F4922100 SPECIAL WASHER - MM - PLAIN - 12.2MM ID X 18MM OD X 1MM T 1

21 18 F1760900 GASKET C/HEAD COVER 1

22 19 L9011035 STANDARD FLANGED SCREW  - HEX  -  M10  X  1.5 CP  X  35MM LONG  X  GR 8.8 6

23 20 L9010832 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  32MM LONG  X  GR 8.8 8

24 P0991251 BUSH VALVE GUIDE KIT COMPRISES OF 12 QTY F0531522 1

25 P0946451 COMPOSITE VALVE SEAT KIT 1



9

ENGINE MAIN BEARING - HAEMB2

1

3

2
4



10

ENGINE MAIN BEARING - HAEMB2

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1,2 P0978651 MAIN BEARING SET 1

2 1,2 P0986351 MAIN BEARING SET S1 (0.25) A/R

3 1,2 P0986451 MAIN BEARING SET S2 (0.5) A/R

4 1,2 P0986551 MAIN BEARING SET S3 (0.75) A/R

5 1,2 P0986651 MAIN BEARING SET S4 (1.00) A/R

6 3,4 P0990951 THRUST WASHER SET - STD 1

7 3,4 P0994551 THRUST WASHER SET - O/S - 0.25 1



11

ENGINE PISTON AND RINGS - ALEPR8

A4D00900-HAEPR37-00-00-00 B12

ASHOKLEYLAND

1

2

3

2

1



12

ENGINE PISTON AND RINGS - ALEPR8

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 PD600172 PISTON SET 1

2 2 P3125651 RING SET 1

3 3 PD600173 ENGINE SET 1



13

PISTON AND CONNECTING ROD ASSEMBLY - HAECN2

�
�

�

�



14

PISTON AND CONNECTING ROD ASSEMBLY - HAECN2

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B2X00301 S/A OF FRACTURE SPLIT CON ROD COMPRISESS OF ITEM MARKED # -ALT TO B8755901 6

2 1 F5C00511#,& CONNECTING ROD 1 NSS

3 2 P5103859# CON ROD BEARING SET 1

4 2 P5103860# CON ROD BEARING SET-S1 1

5 2 P5103861# CON ROD BEARING SET-S2 1

6 2 P5103862# CON ROD BEARING SET-S3 1

7 2 P5103863# CON ROD BEARING SET-S4 1

8 3 X0501030# BUSHING CON ROD 1 NSS

9 4 X3505311# SPECIAL FLANGED SCREW - BI-HEX - M12 X 1.5 FP X 60MM LONG X GR 10.9 2

10 P0997951 BUSH CONROD  KIT 1

11 B8755901 S/A OF CONNECTING ROD COMPRISESS OF ITEM MARKED & -ALT TO B2X00301 6

12 2 P0978251& CONROD BRG. SET 1

13 2 P0985951& CONROD BEARING-S1 1

14 2 P0986051& CONROD BEARING-S2 1

15 2 P0986151& CONROD BEARING-S3 1

16 2 P0986251& CONROD BEARING-S4 1

17 4 X3511715& BOLT, CON-ROD 2



15

ENGINE CRANK SHAFT ASSEMBLY - HAECS38

1

2

3

4

56

7

8
9

10

11



16

ENGINE CRANK SHAFT ASSEMBLY - HAECS38

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FCB00311 CRANKSHAFT 1

2 1 X3307711 CRANKSHAFT 1

3 2 F0954915 KEY FOR CRANKSHAFT GEAR 1

4 3 X1607511 GEAR CRANKSHAFT 1

5 4 F3438615 COLLAR 1

6 B3A09301 S/A LOW COST DAMPER COMPRISES OF PARTS MARKED # 1

7 5 X1801511# HUB, DAMPER 1

8 6 X3N00500# DAMPER-CRANKSHAFT -LOW COST 1

9 7 X1505222# PULLEY DAMPER 1

10 8 F2702650 "O" RING 1

11 9 F1200210 SPACER 1

12 10 F3568715 NUT 1

13 11 L9011035# FLANGED BOLT M10X35X1.5 9



17

ENGINE CAMSHAFT ASSEMBLY - HAECM6

2

1

5

3

8

4

6

7



18

ENGINE CAMSHAFT ASSEMBLY - HAECM6

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B8254602 S/A OF CAMSHAFT COMPRISES OF ITEM MARKED # 1

2 1 X3305611# CAMSHAFT                                          1

3 2 F4832710# BALL STEEL 1

4 3 F0955115 KEY                                               1

5 4 F1655711 GEAR CAMSHAFT - ALT TO F1661211 1

6 5 F7661614 PLATE CAMSHAFT THRUST 1

7 6 F4945310 PLAIN WASHER                                      1

8 7 X3511915 BOLT CAMSHAFT 1

9 8 L9010822 FLANGED SCREW M8X1.25 2



19

ENGINE FLY WHEEL - HAEFW52

1

2

3

4

5

6

7

8

9

10

11



20

ENGINE FLY WHEEL - HAEFW52

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B3F12201  S/A OF FLYWHEEL COMPRISES OF PARTS MARKED # 1

2 1 FGS02822# FLYWHEEL 1 NSS

3 2 F0741922# GEAR FLYWHEEL RING 1

4 3 F0245410 DEEP GROOVE BALL BEARING 1

5 4 F7647114 STOPPER BRG 1

6 5 L9010612 STANDARD FLANGED SCREW  - HEX  -  M6  X  1 CP  X  12MM LONG  X  GR 8.8 1

7 6 L9010812 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  12MM LONG  X  GR 8.8 2

8 7 L9010818 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  22MM LONG  X  GR 8.8 2

9 8 X0909115 DOWEL 2

10 9 FX300242 PLATE-SENSOR MOUNTING 1

11 10 X3511015 BOLT, FLYWHEEL 6

12 11 X7487500 ENGINE SPEED SENSOR 1

13 - PA400009 O RING-SPEED SENSOR 1

14 - FS401568 PLASTIC CAP ON SPEED SENSOR 1



21

ENGINE FLYWHEEL HOUSING - ALEFH300/8

8

9

10

1 2
3

4

7
6

5



22

ENGINE FLYWHEEL HOUSING - ALEFH300/8

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F4945110 SPECIAL WASHER - MM - PLAIN - 12.5MM ID X 22MM OD X 2MM T 2

2 2 F4945010 LOCK WASHER 2

3 3 F3583615 BOLT-SPECIAL (ENGINE HANGER) 2

4 B3G01001 S/A OF FLYWHEEL HOUSING (COMP OF ITEMS MARKED #) 1

5 4 X1102513# F/H, DUST COVER 1

6 5 L9010812# "STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  12MM LONG  X  GR 8.8" 2

7 6 X1813722# FLYWHEEL HSG - ALT TO X1813522 1

8 7 L9011440 "STANDARD FLANGED SCREW  - HEX  -  M14  X  2 CP  X  40MM LONG  X  GR 8.8" 8

9 8 X2705100 REAR END PTFE OILSEAL - ALT TO X2711000, X2705200, F2749000 1

10 9 L9010832 "STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  32MM LONG  X  GR 8.8" 6

11 10 F3769515 STUD - COVER TIMER ,STARTER MOTOR MOUNTING M10 3



23

ASSY OF TIMING GEAR CASE - HAETG8

1

2

3

4

5

6

7

8

9

11
12

13

15

16

17

18

19



24

ASSY OF TIMING GEAR CASE - HAETG8

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 X2H00722 HOUSING-TIMING GEAR FOR H-SERIES BS4 ENGINES 1

2 2 X7202113 TIMING BACK PLATE 1

3 3 X1708200 GASKET TIMING BACKPLATE 1

4 4 X1102622 FRONT COVER 1

5 5 X2706700 SEAL OIL FOR CRANKSHAFT FRONT 1

6 6 F3140115 PLUG M16 1

7 7 F3502400 BOLT 1

8 8 F3782115 STUD 3

9 9 F4933140 WASHER 22 OD X 16.5 ID X 1.5 T 1

10 11 F2749200 O - RING 81.2 X 3.3 1

11 12 L9010818 FLANGED SCREW - M8X1.25X18L 7

12 13 L9010822 FLANGED SCREW - M8X1.25X22L 3

13 15 L9510813 FLANGED BOLT - M8X1.25X65L 4

14 16 L9510815 FLANGED BOLT - M8X1.25X75L 1

15 17 L9510817 FLANGED BOLT - M8X1.25X85L 1

16 18 L9510819 FLANGED BOLT - M8X1.25X95L 2

17 19 L9510821 FLANGED BOLT M8X1.25X105 2



25

ENGINE TIMING GEAR ASSEMBLY - HAETG1/1

1

2

3

4

5

6

7



26

ENGINE TIMING GEAR ASSEMBLY - HAETG1/1

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F7661714 PLATE, IDLER GEAR THRUST 1

2 B7014502 S/A OF SHAFT, IDLER GEAR COMPRISES OF ITEM MARKED ! 1

3 2 F3347211! SHAFT, IDLER GEAR 1

4 3 F0955015! PIN, STRAIGHT 2

5 B8783801 S/A GEAR IDLER COMPRISES OF ITEM MARKED # 1

6 4 X1607611# GEAR, IDLER 1

7 5 F0536530# BUSH - TIMING GEAR 1

8 6 F7661814 PLATE, IDLE GEAR THRUST 1

9 7 F3585715 BOLT FOR THRUST PLATE SETTING 1



27

ENGINE SUMP - ALESU300



28

ENGINE SUMP - ALESU300

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B7014703 OIL SUMP ASSY WITH M18 DRAIN PLUG COMPRISES OF PARTS MARKED # 1

2 1 X1002713# SUMP 1

3 2 F3114515# DRAIN PLUG 1

4 3 L9010812 FLANGED SCREW - M8X1.25X12L 34

5 FL800231# SPECIAL WASHER 1

6 - F4D00211# BOSS 1



29

ENGINE OIL STAINER - HAEOS12

1

3

2



30

ENGINE OIL STAINER - HAEOS12

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B8755802  SUB ASSY OF FABRICATED FRONTWELL OIL STRAINER 1

2 2 X2704950 O RING 25.7 X 3.5 1

3 L4010800 STANDARD WASHER - PLAIN - M8 2

4 3 H2110835 "STANDARD SCREW - HEX SOCKET CAP - M8  X  1.25 CP  X  35MM LONG  X  GR 8.8" 2



31

ENGINE OIL PUMP - HAEOP4

 

1

2

34

5

11

6
10

12

9

8

7



32

ENGINE OIL PUMP - HAEOP4

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 X1102222% COVER - OIL PUMP 1

2 2 X1708100 GASKET OIL PUMP COVER 1

3 3 F3502400 BOLT 2

4 4 L9010830 STANDARD FLANGED SCREW - HEX - M8 X 1.25 CP X 30MM LONG X GR 8.8 2

5 5 L9010818 FLANGED SCREW - M8X1.25X18L 3

6 B8762201 S/A OF OIL PUMP COMPRISES OF ITEMS MARKED # 1

7 B8762202# S/A OF COVER, OIL PUMP COMPRISES OF ITEMS MARKED % 1

8 6 X1600326% GEAR OIL PUMP DRIVE 1

9 7 X1603311% GEAR OIL PUMP DRIVE SHAFT 1

10 8 X3313115% SHAFT OIL PUMP DRIVEN 1

11 9 X3313015% SHAFT OIL PUMP DRIVE 1

12 10 X0501130% BUSH OIL PUMP DRIVE SHAFT 1

13 B8762203# S/A OF GEAR OIL PUMP COMP OF ITEMS MARKED & 1

14 11 X1600426& GEAR OIL PUMP DRIVEN 1

15 12 X0501230& BUSH OIL PUMP GEAR 1



33

ENGINE VALVE SYSTEM ASSEMBLY - HAEVL8-1

3
9

6

1

8

5

10

4

19
2524181716

20
2115

13
22

23

14

11

12

7

2



34

ENGINE VALVE SYSTEM ASSEMBLY - HAEVL8-1

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 X0901011 SEAT,VALVE SPRING-LOWER 12

2 2 VALVE INTAKE 6

3 3 VALVE EXHAUST 6

4 2,3 P0946551 COMPOSITE VALVE KIT 1

5 4 B8255101 S/A OF ARM VALVE ROCKER COMP OF ITEM MARKED ! 1

6 5 X0900911 SEAT,VALVE SPRING-UPPER 12

7 6 X4M00210 SPRING-VALVE SPRING, OUTER 12

8 7 X4M00110 SPRING-VALVE SPRING, INNER 12

9 8 F3438515 LOCK, VALVE SPRING RETAINER 24

10 8 P0997251 VALVE SPLIT CONE KIT 1

11 9 X2706400 VALVE STEM SEAL (DOUBLE LIP)                      12

12 P0981951 VALVE STEM SEAL (DOUBLE LIP) KIT COMPRISES OF X2706400 12 QTY 1

13 10 X1100615 VALVE CAP 12

14 11 B7015004 S/A OF ROD,VALVE PUSH 12

15 12 F4330722 LIFTER, VALVE 12

16 13 L9510812 FLANGED BOLT -M8X1.25X60L 7

17 14 F7104522! SUPPORT VALVE ROCKER FRONT 1

18 15 F3210322! ARM VALVE ROCKER RH 6

19 16 F3438415! COLLAR 6

20 17 F3210422! ARM VALVE ROCKER LH 6

21 18 F7104622! SUPPORT VALVE ROCKER CENTRE 5

22 19 F7104722! SUPPORT VALVE ROCKER REAR 1

23 20 X3514015! NUT 12

24 21 X3507615! SCREW,VALVE ADJUSTING 12

25 22 F3576711! SCREW SET 2

26 23 F4945910! LOCK WASHER FOR SET SCREW 2

27 B7015003! S/A OF SHAFT,VALVE ROCKER COMPRISES OF ITEM MARKED # 1

28 24 F3146015# PLUG EXPANSION 2



35

ENGINE VALVE SYSTEM ASSEMBLY - HAEVL8-1

3
9

6

1

8

5

10

4

19
2524181716

20
2115

13
22

23

14

11

12

7

2



36

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 25 F3355615# SHAFT VALVE ROCKER 1

ENGINE VALVE SYSTEM ASSEMBLY - HAEVL8-1



37

OIL LEVEL GUAGE ASSEMBLY - HAOLG9

1

2

3



38

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B9227105 SUB ASSEMBLY  OF DIPSTICK AND GUIDE COMPRISES OF PARTS MARKED # 1

2 1 B9227103# S/A OF GUIDE, DIPSTICK 1

3 2 B9227104# S/A OF GAUGE OIL, LEVEL - FRONT ACCESS 1

4 3 F2702050 O' RING FOR HOLDER SEAL 1

5 - FA401950 O -RING DIP STICK NEEDLE 7 X 1.5 1

OIL LEVEL GUAGE ASSEMBLY - HAOLG9



39

ENGINE INTAKE MANIFOLD - ALEIM36/1

1

2

3

5

6

7

8

9

10

11

12

13



40

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 X1803542 INLET MANIFOLD,CRS 1

2 2 L9510813 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  65MM LONG  X  GR 8.8 12

3 3 L9110818 STANDARD FLANGED NUT - HEX - M8  X  1.25 CP  X  8MM LONG X GR 8 2

4 5 X1708000 GASKET, AIR INTAKE PIPE 2

5 6 FYL00101 SPECIAL FLANGED SCREW - HEX - M6 X 1.0 CP X 15.0MM LONG X GR 8.8 1

6 F1200310 SPACER 2

7 7 F3769215 STUD 2

8 8 X3714015 STUD - M8X1.25 - 43 MM LONG 5

9 9 L9510812 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  60MM LONG  X  GR 8.8 4

10 10 X1707900 GASKET, IMF 1

11 11 FB500742 AIR INTAKE PIPE WITH EGR INDUCTION 1

12 12 X2009600 SENSOR, BOOST PRESSURE 1

13 F8M01614 BRACKET-ENGINE WIRING HARNESS 1

14 L9010816 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  16MM LONG  X  GR 8.8 2

15 L9010818 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  18MM LONG  X  GR 8.8 1

16 13 X7485000 FLANGE HEATER 1

ENGINE INTAKE MANIFOLD - ALEIM36/1



41

ENGINE EXHAUST MANIFOLD ASSEMBLY - HAEEM20

1
2

3

4

5

6

7



42

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FFD00222 EXHAUST MANIFOLD 1

2 2 F3786215 STUD 1

3 3 X3504311 SPECIAL STUD FOR EXHAUST MANIFOLD (COPPER PLATED). 3

4 4 F1200410 SPACER 2

5 5 X1203515 SPACER, LONG (FOR EMF MOUNTING LONG STUD) 10

6 6 F7F00115 SPECIAL FLANGED NUT - HEX - M10 X 1.25 FP X 9.6MM LONG X GR 12

7 7 FFF00213 GASKET 6

ENGINE EXHAUST MANIFOLD ASSEMBLY - HAEEM20



43

ENGINE WATER PUMP ASSEMBLY - HAEWP10/2

1
2

3

4

5



44

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B4T05501  WATER PUMP ASSEMBLY 105 DIA IMPELLER 1

2 2 X1505022 POLY -V -PULLEY 1,2 RATIO 1

3 3 L9010818 FLANGED SCREW - M8X1.25X18L 4

4 4 L9010832 FLANGED SCREW - M8X1.25X18L 4

5 5 L9510825 FLANGED BOLT - M8X1.25X125 3

6 - FJ600603 GASKET RTUG 1

ENGINE WATER PUMP ASSEMBLY - HAEWP10/2



45

ENGINE OIL COOLER - HAEOC15

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19



46

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B3Z01806 S/A OF OIL COOLER WITH SPIN-ON FILTER COMPRISES OF ITEM MARKED # 1

2 1 B3Z01801# S/A OF OIL COOLER CASE 1

3 B7015405# S/A OF CASE OIL COOLER WITH ADAPTOR  COMPRISES OF ITEM MARKED $ 1

4 2 F4M00142$ CASE OIL COOLER 1

5 3 F0T04111$ ADAPTOR LUB OIL FILTER 1

6 4 F4231711# VALVE FILTER SAFETY 3

7 5 F3639410# SPRING OIL VALVE 2

8 6 F3147115# PLUG VALVE SPRING 5

9 7 F3639510# SPRING OIL VALVE 1

10 8 F2749700# O RING 17.6 X 2.6 5

11 9 X7821000# S/A OF ELEMENT , OIL COOLER 1

12 10 F7A05000# OIL FILTER 1

13 11 F2702550# O RING 19 X 3 4

14 12 F4935530# SPECIAL WASHER - MM - PLAIN - 14.5MM ID X 20MM OD X 2MM T 3

15 13 F3587011 DOUBLE BANJO BOLT 1

16 14 L9010822 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  22MM LONG  X  GR 8.8 9

17 15 L9510808 STANDARD FLANGED BOLT  -  HEX  -  M8   X   1.25  CP   X   40MM  LONG   X   GR  8.8 3

18 16 L9510823 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  115MM LONG  X  GR 8.8 2

19 17 L9120818 STANDARD FLANGED NUT - HEX - M8  X  1 FP  X  8MM LONG X GR 8 4

20 18 L9510821 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  105MM LONG  X  GR 8.8 2

21 19 X1707700 OIL COOLER GASKET 1

22 B3Z02801  OIL PRESSURE SWITCH 1

23 B3Z02802  OIL PRESSURE SWITCH 1

ENGINE OIL COOLER - HAEOC15



47

ENGINE THERMOSTAT ASSEMBLY - HAETH26

1 

2
3

4

5

6

7

8

9

10

11



48

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B4L11501 SUB ASSY OF THERMOSTAT HOUSING COMPRISES OF ITEM MARKED # 1

2 1 F1985515# PIPE VENT 1

3 2 X2009400# TEMPERATURE SENSOR 1

4 3 L9010822# STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  22MM LONG  X  GR 8.8 4

5 4 X0148515# ADAPTOR 1

6 5 X1X00522# HOUSING-THERMOSTAT 1

7 6 X1Y01142# COVER-THERMOSTAT HOUSING 1

8 7 X3108815# PLUG 1

9 8 X1W00600# THERMOSTAT-MAGALTECH- N SERIES DIESEL 1

10 X1T00111# TEE PIECE FOR COOLANT CONNECTION 1

11 9 F2734300 O RING 1.226 X 0.139 4

12 10 X1900522 CONNECTOR PIPE, THERMOSTAT HOUSING 2

13 11 X7472800 SENSOR, COOLANT TEMPERATURE 1

14 L9510823 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  115MM LONG  X  GR 8.8 4

15 F3140115 PLUG M16 1

16 X4901240 SPECIAL WASHER - MM - PLAIN - 16MM ID X 22MM OD X 1.5MM T 1

ENGINE THERMOSTAT ASSEMBLY - HAETH26



49

ENGINE BREATHER HOSE ASSEMBLY - ALEBH300



50

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F0837710 CLAMP - BREATHER 1

2 2 B7015701 S/A OF BREATHER HOSE WITH INNER SPRING 1

3 3 X1407414 FLANGE VENT HOSE 1

4 4 X0807610 CLIP SPRING BAND 1

ENGINE BREATHER HOSE ASSEMBLY - ALEBH300



51

ENGINE NOZZLE HOLDER - HAENH37

1

2

3

4



52

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FKS00100 INJECTOR, 535 HTF - CRI2-16 MD 6

2 PA400068 O-RING 1

3 PD600799 INJECTOR KIT 1

4 PG000021 SHIM 1

5 PYB00005 SOLENOID 1

6 2 L9110818 STANDARD FLANGED NUT - HEX - M8  X  1.25 CP  X  8MM LONG X GR 8 6

7 3 X0801111 INJECTOR CLAMP 6

8 4 X4905510 WASHER, INJECTOR CLAMP 6

ENGINE NOZZLE HOLDER - HAENH37



53

ENGINE COMMON RAIL ASSEMBLY - HACRS8

1

2

3
4

5

6

7

8

9
10

11
12

13
14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33
34

42

35
36

37 38

39

40

41

43

44

45

46

47



54

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B2W00601 SUB ASSY OF FIE DRIVE WITH TRIGGER WHEEL COMPRISES OF ITEM MARKED # 1

2 B8742503# S/A OF HOUSING, INJ.PUMPDRIVE COMPRISES OF ITEM MARKED $ 1

3 1 X1607811# GEAR,FUEL INJECTION PUMP DRIVE 1

4 2 L9010820# STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  20MM LONG  X  GR 8.8 8

5 3 FZM00111# SHAFT INJ. PUMP DRIVE 1

6 4 X7600410# SPECIAL WASHER - MM - THRUST - 50.1MM ID X 64MM OD X 1.5MM T 1

7 5 F2702450# O RING 142.5 X 3 1

8 B9221208 FIP WITH SPLINE BUSH ASSY  COMPRISES OF ITEM MARKED % 1

9 6 FHL00100% FIP 1

10 7 X1102322$ COVER, INJ. PUMP DRIVE 1

11 8 L9010832 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  32MM LONG  X  GR 8.8 3

12 9 X0501330$ BUSH 2

13 10 X0705510# CIRCLIP 1

14 11 X3G00111# TRIGGER WHEEL 1

15 - X3503111# SPECIAL BOLT - HAMMER DRIVE - M8 X 1.25 CP X 0MM LONG X GR 10.9 3

16 12 X3223015# COUPLING, INJ. PUMP DRIVE 1

17 13 X0705410# SPECIAL CIRCLIP - EXTERNAL - 50 X 2.97 1

18 14 X0705310# CIRCLIP 1

19 15 FS200119% SPLINED BUSH 1

20 16 F2749200# O RING 81.2 X 3.3 1

21 17 FC400122# COVER,END  - CB18 1

22 18 L9110818 STANDARD FLANGED NUT - HEX - M8  X  1.25 CP  X  8MM LONG X GR 8 6

23 19 X3714015# STUD - M8X1.25 - 43 MM LONG 3

24 20 FJ606200# GASKET - CAM SENSOR PLATE 1

25 21 FX300144# PLATE SENSOR MOUNTING 1

26 22 X3712515$ STUD 3

27 23 L9110618# STANDARD FLANGED NUT - HEX - M6  X  1 CP  X  6MM LONG X GR 8 3

28 24 L9010612 STANDARD FLANGED SCREW  - HEX  -  M6  X  1 CP  X  18MM LONG  X  GR 8.8 1

ENGINE COMMON RAIL ASSEMBLY - HACRS8



55

ENGINE COMMON RAIL ASSEMBLY - HACRS8

1

2

3
4

5

6

7

8

9
10

11
12

13
14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33
34

42

35
36

37 38

39

40

41

43

44

45

46

47



56

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 25 B7007801 PIPE OIL 1

30 26 B8742504 S/A OF PIPE, OIL 1

31 27 B8785323 LUBE OIL PIPE 1

32 28 F3575511 SPECIAL BOLT - HEX - M10 X 1.5 CP X 35MM LONG X GR 2

33 29 X7435600 SPECIAL WASHER - MM - PLAIN - 10MM ID X 17MM OD X 1MM T 8

34 30 B2W00606 LEAK OFF PIPE RAIL TO TANK THROUGH PUMP 1

35 31 B8785332% PIPE, FUEL-IN TO FIP 1

36 32 X7478100 COMMON RAIL 1

37 PF400007 PRESSURE SENSOR 1

38 PL400016 HYD PRESSURE RELIEF VALVE 1

39 B2W00604 KIT, HP LINES ASSY WITH CLAMPS COMPRISES OF ITEM MARKED ! .

40 B2W00609! CB18 FIP SYSTEM HP PIPES KIT COMPRISES OF ITEM MARKED & 1

41 33 B8619717& HIGH PRESSURE PIPE, PUMP TO RAIL LINE 1 1

42 34 B8619718& HP PIPES FOR CB18 , PUMP TO RAIL LINE 2 1

43 35 B8619719& HIGH PRESSURE PIPE, RAIL TO INJECTOR LINE 1 1

44 36 B8619720& HIGH PRESSURE PIPE, RAIL TO INJECTOR LINE 2 1

45 37 B8619721& HIGH PRESSURE PIPE, RAIL TO INJECTOR LINE 3 1

46 38 B8619722& HIGH PRESSURE PIPE, RAIL TO INJECTOR LINE 4 1

47 39 B8619723& HIGH PRESSURE PIPE, RAIL TO INJECTOR LINE 5 1

48 40 B8619724& HIGH PRESSURE PIPE, RAIL TO INJECTOR LINE 6 1

49 41 B8785331! S/A CLIP, RAIL INLET PIPES 1

50 42 B2W00605 PIPE, INJECTOR LEAK OFF 1

51 43 F3147415 BANJO BOLT 1

52 44 F4930430 SPECIAL WASHER - MM - PLAIN - 14MM ID X 18.9MM OD X 1.5MM T 2

53 - FAN00210 CLIP 1

54 - F3131415 BANJO CONNECTION 1

55 - B9210801 CLIP FOR COMPRESSOR LUB OIL PIPE MOUNTING 1

56 45 PF400007 RAIL PRESSURE SENSOR 1

ENGINE COMMON RAIL ASSEMBLY - HACRS8



57

ENGINE COMMON RAIL ASSEMBLY - HACRS8

1

2

3
4

5

6

7

8

9
10

11
12

13
14

15

16

17

18
19

20

21

22

23

24

25

26

27

28

29

30

31

32

33
34

42

35
36

37 38

39

40

41

43

44

45

46

47



58

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

57 46 PL400016 HYD PRESSURE RELIEF VALVE 1

58 47 X7487500 ENGINE SPEED SENSOR 1

59 - PA400009 O RING-SPEED SENSOR 1

60 - P7Z00013 FUEL METERING UNIT 1

61 - FEJ00158  CAP PROTECTIVE FOR FIP PIPE 2

62 - X3115115 BANJO CONNECTION - M14X1.5 1

63 - X4904810 SPECIAL WASHER - MM - PLAIN - 9MM ID X 17MM OD X 2.3MM T 3

64 - FS401568 PLASTIC CAP ON SPEED SENSOR 1

ENGINE COMMON RAIL ASSEMBLY - HACRS8



59

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1

1

2

3

4

5

6

7



60

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F7474000 AIR COMPRESSOR ASSY 1

2 2 F1655611 GEAR AIR COMPRESSOR DRIVE 1

3 3 F2702850 O' RING 1

4 4 L9511023 FLANGED BOLT - M10X1.5X115L 2

5 5 L9011027 FLANGED SCREW - M10X1.5X27L 1

6 6 F4930630 SPECIAL WASHER - IN - PLAIN - 10.318MM ID X 15.875MM OD X 1.58MM T 2

7 7 F3143815 BANJO BOLT 1

8 - FS400768 HSP146 PLASTIC CAP ON COMPRESSOR ADAPTOR 2

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1



61

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1

1

1.1

2 3

4

5

6 7
8

9

10
11

12

13

14

14

14

15

16

17
18

19

19

20

20

21

22

23

24

24
25

26
27

28

29

30

31

32

33

34

35

36

37

38



62

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

AIR COMPRESSOR - INTERNAL COMPONENTS
1 1 F7474000 AIR COMPRESSOR ASSY 1

2 1.1 P1010635 SETSCREW 4

3 2 P1006535 WASHER 4

4 3 P1000637 M6 STUD 1

5 4 P1001249 WASHER 1

6 5 P1004218 CYLINDER HEAD 1

7 6 P1003317 JOINT 1

8 P1008739 REED VALVE ASSY 1

9 7 LOCATING PIN 2 NSS

10 8 DELIVERY REED 1 NSS

11 9 VALVE PLATE 1 NSS

12 10 INLET REED 1 NSS

13 11 LOCATING PIN 1 NSS

14 12 LOCATING PIN 1 NSS

15 13 P1003417 JOINT 1

16 P1007551 PISTON ASSY- STD 1

17 P1007951 PISTON ASSY - 0.254 MM O/S 1

18 P1008051 PISTON ASSY - 0.508 MM O/S 1

19 14 EXTERNALLY STEPPED RING 3 NSS

20 15 OIL CONTROL RING 1 NSS

21 16 PISTON 1 NSS

22 17 GUDGEON PIN 1 NSS

23 18 CIRCLIP 2 NSS

24 P1008839 CONNECTING ROD ASSY 1

25 19 P1002432 CONNECTION ROD 1

26 20 THIN WALLED BEARING 2 NSS

27 21 LOCKING STRAP 1 NSS

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1



63

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1

1

1.1

2 3

4

5

6 7
8

9

10
11

12

13

14

14

14

15

16

17
18

19

19

20

20

21

22

23

24

24
25

26
27

28

29

30

31

32

33

34

35

36

37

38



64

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 22 P1000235 CONNECTING ROD BOLT 2

29 23 P1004618 CYLINDER BLOCK 1

30 24 BUSH 2 NSS

31 25 LOCK WASHER 1 NSS

32 26 NUT 1 NSS

33 27 JOINT 1 NSS

34 28 P1005211 COVER 1

35 29 P1001649 SPRING WASHER 4

36 30 P1013435 HEXAGON SCREW 4

37 31 THRUST WASHER 1 NSS

38 32 P1001509 WOODRUF KEY 1

39 33 P1000733 CRANK SHAFT 1

40 34 JOINT 1 NSS

41 35 P1003411 END COVER 1

42 36 P1001549 WASHER 4

43 37 P1010735 SETSCREW 4

44 38 P1012235 NUT 1

45 P1011451 CYLINDER HEAD GASKET REPAIR KIT 1

46 P1007351 MINOR REPAIR KIT 1

47 P1007451 MAJOR REPAIR KIT- STD 1

48 P1007751 MAJOR REPAIR KIT 4D 1

49 P1007851 MAJOR REPAIR KIT - HN 1

50 P1007651 PISTON RING REPAIR KIT 1

51 P1008151 PISTON RING REPAIR KIT-4D 1

52 P1008251 PISTON RING REPAIR KIT -4D 1

53 P1011551 PISTON REPAIR KIT 1

54 P1009551 PISTON REPAIR KIT 1

55 P1009651 PISTON REPAIR KIT 1

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1



65

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1

1

1.1

2 3

4

5

6 7
8

9

10
11

12

13

14

14

14

15

16

17
18

19

19

20

20

21

22

23

24

24
25

26
27

28

29

30

31

32

33

34

35

36

37

38



66

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

56 - P5105037 MAJOR KIT W/RINGS 1

57 - P5105038 MINOR KIT W/RINGS 1

58 - P5105039 MINOR KIT W/PISTONS 1

ENGINE AIR COMPRESSOR ASSEMBLY - HAECR10/1



67

DYNAMO DRIVE ASSEMBLY - HADD22/4

1

2

3

4

5
6

7

8

9

10

11

12

13

1415

16

17

20

19

20 21

22



68

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B2F01101 SUB ASSY OF ALTERNATOR BRACKET COMPRISES OF ITEM MARKED # 1

2 1 X7103122# ALTERNATOR BRACKET -12M BUS -205PS 1

3 2 F0535915# BUSH 1

4 3 X7489100 24 V 55A ALTERNATOR WITH POLY-V 1

5 3 X7489200 SA 28 55A ALTERNATOR ALTERNATE TO X7489100 1

6 4 X1900322 PIPE, COOLANT PUMP OUTLET 1

7 5 X4202111 VALVE (COOLANT ELBOW) 1

8 6 F2701850 O RING 13.8 X 2.4 1

9 7 F0130711 ADAPTOR 1

10 8 X0301650 BELT, 8PK 1250 (FENNER) 1

11 9 F2701650 O RING 43.7 X 3.5 1

12 10 F4922600 SPRING WASHER 1

13 11 L1011226 STANDARD BOLT  -  HEX  -  M12  X  1.75CP  X  130MM  LONG  X  GR  8.8 1

14 12 F3583015 SPECIAL SCREW 1

15 13 L3011218 STANDARD NUT - HEX - M12  X  1.75 CP  X  10.8MM LONG  X GR 8 2

16 14 L3611218 STANDARD NUT - NYLOC - M12  X  1.75 CP  X  14.9MM LONG  X GR 8 1

17 15 L9011027 STANDARD FLANGED SCREW  - HEX  -  M10  X  1.5 CP  X  27MM LONG  X  GR 8.8 3

18 16 L9110818 STANDARD FLANGED NUT - HEX - M8  X  1.25 CP  X  8MM LONG X GR 8 1

19 17 L9111018 STANDARD FLANGED NUT - HEX - M10  X  1.5 CP  X  10MM LONG X GR 8 1

20 18 L4011200 STANDARD WASHER - PLAIN - M12 1

21 19 L9511013 STANDARD FLANGED BOLT - HEX - M10  X  1.5 CP  X  65MM LONG  X  GR 8.8 1

22 20 L9511021 STANDARD FLANGED BOLT - HEX - M10  X  1.5 CP  X  105MM LONG  X  GR 8.8 2

23 21 X2703550 O RING 50.7 X 3.5 1

24 22 X3503511 SPECIAL BOLT - L-BEND LINK - M12 X 1.75 CP X 235MM LONG X GR 1

25 - F3769215 STUD 2

DYNAMO DRIVE ASSEMBLY - HADD22/4



69

DYNAMO DRIVE ASSEMBLY - HADD22/4

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17
18

19

20

21

22
23

24

25

26

27

28

29

30



70

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

ALTERNATOR - INTERNAL COMPONENTS - LUCAS
1 1 X7489200 ALTERNATOR (LUCAS) 55A 1

2 2 P3705315 PULLEY 1

3 3 P3701215 ASYMMETRIC FAN 1

4 4 P3719135 THROUGH BOLT 4

5 5 P3703104 DE BRACKET ASSY 1

6 6 P3703652 ROTOR ASSY 1

7 7 P3703002 SRE BALL BEARING 1

8 8 P3703752 STATOR WINDING ASSY 1

9 9 P3703852 RECTIFIER ASSY 1

10 10 P3713545 BRUSH 2

11 11 P3710139 REGULATOR & BRUSH BOX ASSY 1

12 12 P3703204 SRE BRACKET ASSY 1

13 P3701251 PULLEY ASSEMBLING KIT COMPRISES OF ITEM MARKED ! 1

14 13 ! FLANGE NUT 1 NSS

15 14 ! BEARING COLLAR 1 NSS

16 P3701351 DE BEARING ASSEMBLING KIT COMPRISES OF ITEM MARKED @ 1

17 15 @ SCREW (BEARING RET. FIX.) 3 NSS

18 16 @ SPRING WASHER 3 NSS

19 17 @ DE BALL BEARING 1 NSS

20 18 @ BEARING RETAINER 1 NSS

21 19 @ SPACING COLLAR 1 NSS

22 P3701451 RECTIFIER ASSEMBLING KIT COMPRISES OF ITEM MARKED # 1

23 20 # SCREW (BRUSH BOX FIX.) 1 NSS

24 21 # WASHER 1 NSS

25 22 # INSUL BUSH 2 NSS

26 23 # SPRING WASHER 6 NSS

27 24 # NUT 6 NSS

DYNAMO DRIVE ASSEMBLY - HADD22/4



71

DYNAMO DRIVE ASSEMBLY - HADD22/4

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17
18

19

20

21

22
23

24

25

26

27

28

29

30



72

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 25 # LINK 2 NSS

29 26 # INSUL BUSH 1 NSS

30 27 # PLAIN WASHER 1 NSS

31 28 # SPRING WASHER 2 NSS

32 29 # NUT 2 NSS

33 30 P3701551 PLUG MOULDING ASSEMBLING KIT 1

DYNAMO DRIVE ASSEMBLY - HADD22/4



73

DYNAMO DRIVE ASSEMBLY - HADD22/4

1

2
3

4

5

6

7

8
9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46



74

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

ALTERNATOR - INTERNAL COMPONENTS - BOSCH
1 1 X7489100 ALTERNATOR POLY-V (MICO) 1

2 2 P1302214 DRIVE END SHIELD 1

3 3 P1301702 DEEP-GROOVE BALL BEARING 1

4 4 P1308330 COVER PLATE 1

5 5 P1355335 COUNTERSUNK-HEAD SCREW 4

6 6 P1301752 ROTOR 1

7 7 P1302207 SPACER RING 1

8 8 P1302802 DEEP-GROOVE BALL BEARING 1

9 9 P1314211 COLLECTOR RING END SHIELD 1

10 10 P1301852 RECTIFIER 1

11 11 P1301334 PROTECTIVE SLEEVE 1

12 12 P1301952 TRANSISTOR REGULATOR 1

13 13 P1302052 STATOR 1

14 - P1302827 `O` RING 1

15 14 P1324235 CHEESE HEAD SCREW 3

16 15 P1343335 CHEESE HEAD SCREW 1

17 16 P1324135 CHEESE HEAD SCREW 2

18 17 P1316349 INSULATING WASHER 1

19 18 P1315749 WASHER 1

20 19 P1315849 SPRING LOCK WASHER 1

21 20 P1304717 INSULATING PART 1

22 21 P1301949 HEXAGON NUT 1

23 22 P1301609 HEXAGON NUT 2

24 23 P1319049 SPRING WASHER 2

25 24 P1316249 INSULATING WASHER 1

26 25 P1316149 WASHER 1

27 26 P1302749 SPRING WASHER 1

DYNAMO DRIVE ASSEMBLY - HADD22/4



75

DYNAMO DRIVE ASSEMBLY - HADD22/4

1

2
3

4

5

6

7

8
9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46



76

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 27 P1324435 HEXAGON NUT 1

29 28 P1300915 FAN 1

30 29 P1301215 PULLEY 1

31 30 P1316249 INSULATING WASHER 1

32 31 P1316149 WASHER 1

33 32 P1319049 SPRING WASHER 2

34 33 P1301609 HEXAGON NUT 1

35 - P1300545 LUCAR TERMINAL 1

36 34 P1302849 SPRING WASHER 2

37 35 P1302949 WASHER 2

38 36 P1311130 INSULATING PLATE 1

39 37 P1301552 SUPPRESSION CONDENSOR 1

40 38 P1302849 SPRING WASHER 1

41 39 P1354435 HEXAGON SCREW 1

42 40 P1354535 HEXAGON NUT 1

43 41 P1304717 INSULATING PART 1

44 42 P1311349 SPRING WASHER 2

45 43 P1317645 HEXAGON NUT 2

46 - P1306745 LEAD ASSEMBLY 1

47 - P1315011 PROTECTIVE CAP 1

48 44 P1301609 HEXAGON NUT 2

49 45 P1320049 SPRING WASHER 1

50 46 P1301949 HEXAGON NUT 1

51 - P1300745 CARBON BRUSH SET 1

52 - P1303407 COLLECTOR RING 1

DYNAMO DRIVE ASSEMBLY - HADD22/4



77

ENGINE WIRING HARNESS ASSEMBLY - HAEWH13

1

2

3

4

5



78

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FFB04800 ENGINE WIRING HARNESS 1

2 2 F3N00513 BRACKET FOR ENGINE WIRING HARNESS 1

3 3 X0400811 BRACKET LEFT FOR FOR HOLDING WIRING HARNESS 1

4 4 L2310515 STANDARD SCREW - ROUND - M5  X  0.8 CP  X  15MM LONG  X  GR 8.8 4

5 5 L9110818 STANDARD FLANGED NUT - HEX - M8  X  1.25 CP  X  8MM LONG X GR 8 2

ENGINE WIRING HARNESS ASSEMBLY - HAEWH13



79

EGR SYSTEM ASSEMBLY - HAEGR17 

EGR SYSTEM - A2G05000 - HAEGR17



80

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B2G02802 S/A OF EGR SYSTEM WITH BEND ADAPTOR EGR COOLER 1 NSS

2 1.1 F7Y01800 GASKET, EGR VALVE ELBOW 1

3 1.2 FES00142 COOLER-EGR UNIT COOLER, EXHAUST GAS RECIRCULATION 1

4 1.3 FL402500 EGR VALVE &  ACTUATOR ASSY 1

5 2 B2G02702  PIPE, EGR IN SECOND LINE 1

6 3 B2G02701  PIPE, EGR IN 1

7 4 L9010822 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  22MM LONG  X  GR 8.8 5

8 5 L9010820 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  20MM LONG  X  GR 8.8 2

9 6 L9011016 STANDARD FLANGED SCREW  - HEX  -  M10  X  1.5 CP  X  16MM LONG  X  GR 8.8 1

10 7 B2G01417  S/A OF EGR COOLANT IN PIPE 1INCH DIA 1

11 8 L9010812 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  12MM LONG  X  GR 8.8 1

12 9 L9510813 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  65MM LONG  X  GR 8.8 1

13 10 L9510826 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  130MM LONG  X  GR 8.8 4

14 11 B2G01416  SUB ASSY OF COOLANT OUTLET PIPE 1

15 12 B2G02703  PIPE, EGR OUT 1

16 13 L9010825 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 2

17 14 B2G01407 SPACER WITH RUBBER BUSH FOR EGR COOLER MOUNTING 4

18 15 F7Y00210 GASKET, EGR OUTLET PIPE 5

19 16 X8H16200 HOSE CLAMP 2

20 17 X8H16400 HOSE CLAMP 2

EGR SYSTEM ASSEMBLY - HAEGR17



81

STARTER MOTOR ASSEMBLY - HASM11/1

1 2



82

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FH001800 24 V HX 87 GRS STARTER WITH TCO FROM M/S BOSCH 1

2 2 L9121018 STANDARD FLANGED NUT - HEX - M10  X  1.25 FP  X  10MM LONG X GR 8 3

STARTER MOTOR ASSEMBLY - HASM11/1



83

STARTER MOTOR ASSEMBLY - HASM11/1

11
23

24

22

10

9

17

21

14

4

5
7

13

3

16

17

18
19

20

6

8

12



84

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

INTERNAL COMPONENTS FOR BOSCH STARTER MOTOR - FH001800
1 3 P8R00127 STATOR FRAME 1

2 4 P1301916 EPICYCLOIDAL GEAR TRAIN 1

3 5 P1324239 CLUTCH DRIVE 1

4 6 P1320407 SPRING RING 1

5 7 P1302407 STOP RING 1

6 8 P9900600 DRIVE END FLANGE ASSEMBLY 1

7 P1307005 SINTERED BUSH 1

8 9 P9H00037 FORK LEVER 1

9 10 PWN00017 SEAL 1

10 11 PJ100013 SOLENOID SWITCH ASSEMBLY 1

11 12 PE700087 COUNTERSUNK-HEAD SCREW 3

12 13 PA400055 O-RING 1

13 14 P2A00001 ARMATURE 1

14 16 P5J00085 COMMUTATOR END SHIELD 1

15 P4A00057 SINTERED BUSH 1

16 17 PE700088 HEXAGONAL HEAD SCREW 2

17 18 PG000018 SHIM AR

18 19 PL800161 RETAINING WASHER 1

19 20 P4L00006 SEALING CAP 1

20 21 P1317635 FEED PUMP NUT 1

21 22 P1302649 SPRING WASHER M6 1

22 23 P1303849 SPRING WASHER M10 2

23 24 P1325335 HEXAGON NUT M10X1.5 2

STARTER MOTOR ASSEMBLY - HASM11/1



85

ENGINE SUPER CHARGER ASSEMBLY - HAESC52

1

23

4

5

6

7

8

9

10

11

12

13

14

15

16

17



86

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 X3M02000 TURBOCHARGER 1

2 2 FJ606600 GASKET EXHAUST MANIFOLD TO TURBOCHARGER 1

3 3 F7F00115 HEX NUT FLANGED, M10X1.25 8

4 4 F9B00100 GASKET-TURBO OUTLET TO EXH. ELBOW 1

5 5 F3769515 STUD - COVER TIMER ,STARTER MOTOR MOUNTING M10 4

6 6 F1300622 EXHAUST ELBOW 1

7 7 L9111018 FLANGED NUT - M10X1.5 2

8 8 B8746901 PIPE,TURBO_OIL_INLET 1

9 9 X3101115 BANJO BOLT 1

10 10 L4110800 STANDARD WASHER - SINGLE COIL - M8 2

11 11 F1762400 TURBO DP GASKET 1

12 12 X1710800 GASKET OIL OUTLET 1

13 13 H2110820 SOCKET-SCREW M8 X 20 X 1.25 CP 2

14 14 X1965810 OIL DRAIN PIPE, FLEXIBLE - TURBO CHARGER 1

15 15 L9011035 FLANGED SCREW - M10X1.5X35L 2

16 16 X8011210 BRACKET, EXHAUST ELBOW 1

17 F1200410 SPACER 4

18 17 F1762300 GASKET,OIL INLET 1

19 F0163815 OIL INLET ADAPTOR 1

20 FG500310 SPACER FOR TURBO MOUNTING. FIRST USED ON 165KW CRS 3

21 L9010818 STANDARD FLANGED SCREW  - HEX  -  M8  X  1.25 CP  X  18MM LONG  X  GR 8.8 4

22 F4935530 SPECIAL WASHER - MM - PLAIN - 14.5MM ID X 20MM OD X 2MM T 2

ENGINE SUPER CHARGER ASSEMBLY - HAESC52



87

ENGINE SUNDRIES AND FINISH ASSEMBLY - ALESF105

1



88

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F1Z01314 LIFTING EYE 1

2 L4111200 STANDARD WASHER - SINGLE COIL - M12 1

3 L2011225 STANDARD SCREW - HEX - M12  X  1.75 CP  X  25MM LONG  X  GR 8.8 1

ENGINE SUNDRIES AND FINISH ASSEMBLY - ALESF105



89

NAME PLATE AND ADAPTOR - HAESF31

1

2

3



90

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FKG00143 PLATE-ENGINE CASING IDENTIFICATION NAME PLATE - ENGINE NUMBER IDENTIFICATION 1

2 2 F0T00213 ADAPTOR ,ENGINE NAME PLATE 2

3 3 F7874680 RIVET BLD DOMED ALUM 2

NAME PLATE AND ADAPTOR - HAESF31



91

AC KIT CONVERSION ON ENGINE - B7V50610

1 2
3 4

5 6
7



92

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B7V50610 AC KIT CONVERSION ON ENGINE 1

2 1 F0C01000 120A 24V ALTERNATOR LTVS MAKE 1

3 2 F1D00522 BRACKET AC COMPRESSOR MOUNTING 1

4 3 F1Z00914 BRACKET ENGINE LIFTING 1

5 4 F5B02000  AC COMPRESSOR 1

6 5 FR101222 BRACKET-ALTERNATOR BRACKET ALTERNATOR MTG 1

7 6 X0300100 BELT TENSIONER 1 1

8 7 X1502400 IDLER PULLEY 2

9 B2F14002 SUB ASSEMBLY OF COOLANT ELBOW 1

10 F0536115 SPLIT BUSH 2

11 F0T02000 BELT 8PK 2035 1 1

12 F2701650 O RING 43.7 X 3.5 1

13 F3786515 SPECIAL SCREW 1

14 L9011027 FLANGED SCREW - M10X1.5X27L 3

15 L9011035  STANDARD FLANGED SCREW - HEX - M10 X 1.5 CP X 35MM LONG X GR 8.8 7

16 L9510825 STANDARD FLANGED BOLT - HEX - M8 X 1.25 CP X 125MM LONG X GR 8.8 1

17 L9511013 STANDARD FLANGED BOLT - HEX - M10 X 1.5 CP X 65MM LONG X GR 8.8 1

18 L9511014  STANDARD FLANGED BOLT - HEX - M10 X 1.5 CP X 70MM LONG X GR 8.8 2

19 L9511021  STANDARD FLANGED BOLT - HEX - M10 X 1.5 CP X 105MM LONG X GR 8.8 2

20 L9510808  STANDARD FLANGED BOLT - HEX - M8 X 1.25 CP X 40MM LONG X GR 8.8 3

21 X2703550  O RING 50.7 X 3.5 1

22 X3548615 SPECIAL FLANGED BOLT - HEX - M12 X 1.75 CP X 80MM LONG X GR 8.8 1

AC KIT CONVERSION ON ENGINE - B7V50610



93

ENGINE MOUNTING - ALME160

15

21

10

09

07

12

VEH
ICL

E F
RON

T

20

01

17

13

02

19

11

08

05

18

BOTTOM VIEW

RH FRAME

V
E
H
I
C
L
E
 
F
R
O
N
T

04

03

06

14

DETAIL A' 

16

A



94

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F2A00124 H6 ENGINE FRONT MOUNT 2

2 2 F3W00154 ENGINE MOUNT - REAR 2

3 3 L2011225 STANDARD SCREW - HEX - M12  X  1.75 CP  X  25MM LONG  X  GR 8.8 4

4 4 L4111200 STANDARD WASHER - SINGLE COIL - M12 4

5 5 L3621618 STANDARD NUT - NYLOC - M16  X  1.5 FP  X  19.1MM LONG  X GR 8 2

6 6 L1021624 "STANDARD BOLT  -  HEX  -  M16  X  1.5FP  X  120MM  LONG  X  GR  8.8" 2

7 7 L1050811 "STANDARD BOLT  -  HEX  -  1/2 IN  X  BSF  X  34.925MM  LONG  X  GR  8.8" 8

8 8 L3011218 NUT M12 X PC 8 X 1.75 CP PLATED 4

9 9 L2011022 STANDARD SCREW - HEX - M10  X  1.5 CP  X  22MM LONG  X  GR 8.8 4

10 10 L4100800 STANDARD WASHER - SINGLE COIL - 1/2 INCH 8

11 11 L2011235 SCREW M12 X 35 X 1.75 CP PLATED 4

12 12 L4311600 STANDARD WASHER - I-STAR - M16 2

13 13 F4956810 SPECIAL WASHER - MM - PLAIN - 12.1MM ID X 23MM OD X 2.5MM T 8

14 14 F4934715 "SPECIAL WASHER - IN - PLAIN - 16.669MM ID X 38.1MM OD X 7.938MM T" 2

15 15 F7102222 ENGINE MOUNTING BRACKET 2

16 16 F0915315 DOWEL 2

17 17 X4900513 SPECIAL WASHER - MM - CONICAL - 10.5MM ID 4

18 18 B5B71512  ENGINE MTG BRKT 1

19 19 B5B71513  ENGINE MTG BRKT - LH 1

20 20 L2021245 STANDARD SCREW - HEX - M12  X  1.5 FP  X  45MM LONG  X  GR 8.8 12

21 21 L3621218 NYLOC NUT M12 X PC 8 X 1.5 FP PLATED 12

ENGINE MOUNTING - ALME160



95

AIR INTAKE SYSTEM ASSEMBLY - ALAIP514

1

2

3

4

5

6

7

8

9

10

11

12

13

15

14

16

1819

20

21

22

23

24

25

26

27
28

29

30 31

1732

33



96

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B0E33802  AIR CLEANER MTG BRKT 1

2 F3521611 SPECIAL FLANGED BOLT - HEX - M12 X  1.75 CP X 45MM LONG X GR 10.9 1

3 F3521311 SPECIAL FLANGED SCREW - HEX - M10 X 1.5 CP X 30MM LONG X GR 10.9 4

4 B0E33801  KIT-AIR INTAKE SYSTEM,COMPRISES OF PARTS MARKED+ 1

5 B0E33805+ S/A KIT CABIN SIDE,COMPRISES OF PARTS MARKED! 1

6 2 F7102900! MOUNTING BRACKET ASSEMBLY 2 1 !

7 3 F7103000! SPACER 2 !

8 4 F1992950! HUMP HOSE 1 !

9 L4111000! SC WASHER 10 DIA  PLATED 6 !

10 L2021025! STANDARD SCREW - HEX - M10  X  1.25 FP  X  25MM LONG  X  GR 8.8 2 !

11 5 X7100300! HOOD SUPPORT BRKT ASSY 1 !

12 L3020818! STANDARD NUT - HEX - M8  X  1 FP  X  6.8MM LONG  X GR 8 4 !

13 6 F3900810! T BOLT TYPE HOSE CLAMP DIA 134.9MM 2 !

14 L4010800! WASHER 6 !

15 7 FB506600! PIPE ASSEMBLY 1 !

16 L1020822! STANDARD BOLT  -  HEX  -  M8  X  1FP  X  110MM  LONG  X  GR  8.8 2 !

17 8 X1922350! HOSE 1 !

18 L4011000! WASHER 10 DIA  PLATED 6 !

19 9 X3900910! HOSE CLAMP (T BOLT TYPE) 2 !

20 L1020813! STANDARD BOLT  -  HEX  -  M8  X  1FP  X  65MM  LONG  X  GR  8.8 4 !

21 10 F7103400! MOUNTING BRACKET ASSEMBLY-I 1 !

22 L4110800! SC WASHER 8 DIA  PLATED 4 !

23 L1021012! STANDARD BOLT  -  HEX  -  M10  X  1.25FP  X  60MM  LONG  X  GR  8.8 2 !

24 11 X7100400! BRKT - II 1 !

25 12 X1207900! BALLATA PACKING PLATE 1 !

26 13 X3019910! SUPPORT PLATE 1 !

27 L1021013! STANDARD BOLT  -  HEX  -  M10  X  1.25FP  X  65MM  LONG  X  GR  8.8 2 !

28 L2021030! STANDARD SCREW - HEX - M10  X  1.25 FP  X  30MM LONG  X  GR 8.8 2 !

AIR INTAKE SYSTEM ASSEMBLY - ALAIP514



97

AIR INTAKE SYSTEM ASSEMBLY - ALAIP514

1

2

3

4

5

6

7

8

9

10

11

12

13

15

14

16

1819

20

21

22

23

24

25

26

27
28

29

30 31

1732

33



98

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 L3620818! STANDARD NUT - NYLOC - M8  X  1 FP  X  9.5MM LONG  X GR 8 2 !

30 B0E09004! PRE CLEANER - PLASTIC,COMPRISES OF PARTS MARKED# 1 !

31 14 FSF00300# PRE CLEANER-AIR INTAKE PRECCLEANER - 168 MM SHELL DIA  FOR BOSS 1218 EXPORTS 1

32 15 XAW00100# BRACKET-PRE CLEANER 1

33 16 F4G03600! BRACKET - AIR INTAKE - PRECLEANER MOUNTING 1

34 B0E33804 S/A KIT CHASSIS SIDE,COMPRISES OF PARTS MARKED$ 1

35 17 F3900210$ HOSE CLAMP 3 $

36 18 F0804100$ HOSE CLAMP. 1 $

37 19 FB501900$ REDUCER ELBOW 1 $

38 20 F8600658$ REDUCER HOSE 1 $

39 21 X8830400$ AIR CLEANER ASSEMBLY,COMPRISES OF PARTS MARKED% 1 $

40 F7B01200% FILTER ELEMENT AIRFILTER( OPTI) SECONDARY ELEMENT 1

41 F7B01100% FILTER ELEMENT AIRFILTER (OPTI) PRIMARY ELEMENT 1

42 22 F1910160$ ELBOW HOSE 1

43 23 F8338700$ HOSE CLAMP 1

44 6 F3900810$ T BOLT TYPE HOSE CLAMP DIA 134.9MM 1

45 24 F8377600$ HOOD ASSY 1

46 25 F8372400$ VACUUM INDICATOR 1

47 26 FB501500$ PIPE ASSEMBLY 1

48 27 FAL02900$ PIPE - CLEANSIDE 1

49 28 F3900410$ HOSE CLAMP 2

50 29 F8600304$ HOSE 1

51 B0E33803$ S/A PIPE AND BRACKET ASSY,COMPRISES OF PARKS MARKED^ 1

52 30 FA400200^ O - RING CLAMP 2

53 L4010800^ WASHER 2

54 31 FC101600^ CLAMP-PLATE 1

55 L4110800^ SC WASHER 8 DIA  PLATED 2

56 32 FC101700^ CLAMP-PLATE 1

AIR INTAKE SYSTEM ASSEMBLY - ALAIP514



99

AIR INTAKE SYSTEM ASSEMBLY - ALAIP514

1

2

3

4

5

6

7

8

9

10

11

12

13

15

14

16

1819

20

21

22

23

24

25

26

27
28

29

30 31

1732

33



100

AIR INTAKE SYSTEM ASSEMBLY - ALAIP514

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

57 L1020808^ STANDARD BOLT  -  HEX  -  M8  X  1FP  X  40MM  LONG  X  GR  8.8 2

58 L3020818^ STANDARD NUT - HEX - M8  X  1 FP  X  6.8MM LONG  X GR 8 2

59 33 FAL25600^ PIPE-CLEAN SIDE BAGH 4X4 BS4 1

60 F3522811^ SPECIAL FLANGED NUT - HEX - M12 X 1.75 CP X 11.79MM LONG X GR 10 1

61 F3522711^ SPECIAL FLANGED NUT - HEX - M10 X 1.5 CP X 9.82MM LONG X GR 10 4

62 L3010818^ NUT M8 X PC 8 X 1.25 CP PLATED 1

63 L2010830^ STANDARD SCREW - HEX - M8  X  1.25 CP  X  30MM LONG  X  GR 8.8 1



101

CLUTCH ASSEMBLY - ALC73/2



102

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B1M04301 380DIA AXIAL SPRING COVER ASSEMBLY 1

2 - PD600556 RELEASE LEVER-EYE BOLT MAJOR KIT 1

3 - PD600557 RELEASE LEVER-EYE BOLT MINOR KIT 1

4 - PD600558 COLLECTOR RING KIT 1

5 - PD600559 PRESSURE SPRING KIT 1

6 - PD600560 HOLD DOWN BOLT KIT 1

7 - PD600561 CERAMIC BUTTON KIT 1

8 - P5104486 380DIA CLUTCH COVER & DISC KIT 1

9 2 B1M05001 380DIA CERAMIC CLUTCH DISC 1

10 3 L2011030 STANDARD SCREW - HEX - M10 X 1.5 CP X 30MM LONG X GR 8.8 12

11 4 L4111000 STANDARD WASHER - SINGLE COIL - M10 12

CLUTCH ASSEMBLY - ALC73/2



103

CLUTCH WITHDRAWAL GEAR ASSEMBLY - ALCWG103



104

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FVB00700 RELEASE BEARING-CLUTCH CONTROL 1

2 2 F3632710 SPRING 1

3 3 L2010815 SCREW M8 X 15 X 1.25 2

4 4 L4010800 STANDARD WASHER - PLAIN - M8 2

5 5 FW400314 SHAFT-ROCKING 1

6 6 F2500310 GREASE NIPPLE 2

7 7 F0946215 KEY 2

8 8 F2436111 CLUTCH OPERATING LEVER 1

9 9 F3536111 BOLT 1

10 10 FPX00311 OPERATING LEVER OUTER 1

11 11 L1011013 BOLT 1

12 12 L3611018 STANDARD NUT - NYLOC - M10 X 1.5 CP X 11.9MM LONG X GR 8 1

13 13 F4C01900 BOOSTER 3 INCH CLUTCH BOOSTER 1 WABCO

14 - PD600184 NG - 8 MAJOR REPAIR KIT 1

15 - PSZ00003 PUSH ROD-CLUTCH BOOSTER 1

16 13 F4C02400 3INCH CLUTCH BOOSTER 1 BIL

17 - TBA MAJOR REPAIR KIT 1

18 - TBA MINOR REPAIR KIT 1

19 13 F4C02700 BOOSTER 3 INCH 1
RUIAN 
AUTO 
PARTS

20 - TBA MAJOR REPAIR KIT 1

21 - TBA MINOR REPAIR KIT 1

22 14 L2010830 SCREW M8 X 30 X 1.25 4

23 15 L4110800 STANDARD WASHER - SINGLE COIL - M8 4

24 16 L3010818 STANDARD NUT - HEX - M8 X 1.25 CP X 6.8MM LONG X GR 8 4

25 17 F0111615 ADAPTOR 1

26 18 F4930430 SPECIAL WASHER 1

27 19 F4T00914 BRACKET-BOOSTER 1

CLUTCH WITHDRAWAL GEAR ASSEMBLY - ALCWG103



105

CLUTCH WITHDRAWAL GEAR ASSEMBLY - ALCWG103



106

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 20 L1011007 STANDARD BOLT - HEX - M10 X 1.5CP X 35MM LONG X GR 8.8 1

29 21 L1011011 BOLT 2

30 22 L4111000 STANDARD WASHER - SINGLE COIL - M10 3

CLUTCH WITHDRAWAL GEAR ASSEMBLY - ALCWG103



107

CONTROL GEAR UNIT ASSEMBLY - ALCG170

1

2

34

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20



108

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 PIN 1 NSS

2 2 SHAFT, SENSOR 1 NSS

3 3 BUSHING, GARLOCK 2 NSS

4 4 WASHER, THRUST, OUTER 2 NSS

5 5 SPRING 2 NSS

6 6 SHAFT, ROLLER 1 NSS

7 7 ROLLER 1 NSS

8 8 LEVER, DIE CAST 1 NSS

9 9 BASE PLATE 1 NSS

10 10 SCREW 8-32 X O.31 PAN HEAD 2 NSS

11 11 CLAMP, WIRE 2 NSS

12 12 PIN ,TREADLE 1 NSS

13 13 BUSHING 4 NSS

14 14 NUT,PUSH 2 NSS

15 15 COVER, TREADLE 1 NSS

16 16 TREADLE, COATED 2 NSS

17 17 SENSOR, INTEGRATED 1 NSS

18 18 SCREW, TRUSS 10-32X1.25 2 NSS

19 19 WIRE HARNESS 1 NSS

20 20 B3740301 FLOOR MTD TYPE ELECTRONIC ACCELERAOR PEDAL MODULE (APM) 1

21 P5103947 SERVICE KIT,WM526-APM-DTC ULE 1

22 PM800049 WIRING HARNESS 1

23 F0830840 CLIP 1

24 - FASTNERS FOR PEDAL MOUNTING ON FES FLOOR 0

25 L4010800 WASHER 8 DIAPLATED 3

26 L4110800 SC WASHER 8 DIAPLATED 3

27 L2010825 SCREW M8 X 25 X 1.25 CP PLATED 3

28 - FASTNERS FOR CLIP 0

CONTROL GEAR UNIT ASSEMBLY - ALCG170



109

CONTROL GEAR UNIT ASSEMBLY - ALCG170

1

2

34

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20



110

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 B3740302 SERVICE KIT 1

30 F1105050 TREADLE COVER 1

31 F8169500 WIRING HARNESS 1

32 F8201060 ROLLER KIT 1

33 F8216710 TREADLE PIN KIT 1

34 F8201160 SENSOR KIT 1

35 L4010800 WASHER 8 DIAPLATED 1

36 L4110800 SC WASHER 8 DIAPLATED 1

37 L2010825 SCREW M8 X 25 X 1.25 CP PLATED 1

CONTROL GEAR UNIT ASSEMBLY - ALCG170



111

GEAR BOX ASSEMBLY - ALGB254



112

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

MAIN CASING 
1 A A5P09000 ASSY  OF  ZF6S850  (8.51  FGR)  GB 1

2 1 B1549115 S/A  OF  GEAR  CASING  COMPRISES  OF  ITEMS  MARKED  $ 1

3 F3550410  $ HELICOIL  INSERT 1

4 F8R00942  $ GEAR  BOX  HOUSING 1

5 F4143800 JOINTING  COMPOUND 3

6 F3110815 PLUG 1

7 2 F3143015 FILLER  PLUG 1 ALT  -  
F3106915

8 3 F3107015 MAGENTIC  PLUG 1

9 4 F3143115 PLUG 6

10 7 F1772900 GASKET-REVERSE  IDLER  COVER 1

11 8 F1103542 REV.  IDLER  COVER 1

12 F1102313 REV.  IDLER  COVER 1

13 9 L4510800 WAVE  WASHER  8  DIAPLATED 42

14 10 L2010825 STANDARD  SCREW  -  HEX  -  M8   X   1.25  CP  X  25MM  LONG  X  GR  8.8 8

15 11 F7200740 IDENTIFICATION  PLATE 1

16 12 FSR00900 PROXIMITY  SENSOR  -  PRICOL  MAKE  (25MM) 1

17 F1332342 OIL  FILLER  ELBOW 1

18 30 B1545102 S/A  OF  DETENT  PLUNGER 1

19 31 F4944010 TAB  WASHER 2

20 32 F2717500 % OIL  SEAL  (REAR) 1
ALT  -  

FA600250, 
F2726500

21 33 F1718600 GASKET  -  END  COVER 1

22 34 F1102013 END  COVER 1

23 36 L2011225 SCREW  M12  X  25  X  1.75  CP  PLATED  FOR  ENDCOVER  FIXING 4

24 37 F1718500 GASKET  -  GEAR  CASING 1

25 38 F1803942 CONNECTION  HOUSING 1

GEAR BOX ASSEMBLY - ALGB254



113

GEAR BOX ASSEMBLY - ALGB254



114

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

26 39 F0928315 DOWELL 2

27 F4944110 SEALING  RING 1

28 41 L4511000 WAVE  WASHER  10  DIAPLATED 25

29 42 L1011014 BOLT M10 X 70 X 1.5 CP PLATED -FIXING CONN.HOUSING TO MAIN CASING 20

30 F1758900 GASKET 1

31 43 F0R00122 CLUTCH  HOUSING 1

32 44 F3771115 SPECIALSTUD  -  FIXING  CLUTCH  HOUSING  TO  GEAR  CASE 10

33 47 F7656314 COVERPLATE 2

34 48 L2010816 STANDARD  SCREW  -  HEX  -  M8   X   1.25  CP   X   16MM  LONG   X   GR  8.8 4

35 49 L4010800 WASHER  8  DIAPLATED  -  FIXING  COVER  PLATE  ON  CLUTCH  HOUSING 4

36 49 L4110800 SC  WASHER  8  DIAPLATED  -  FIXING  COVER  PLATE  ON  CLUTCH  HOUSING 4

37 FE000105 HAMMER  DRIVE  SCREW 4 ALT  -  
F3550910

38 KIT P2603017 ZF  GEAR  BOX  GASKET  KIT 1

39 KIT P0997351 ZF  SEAL  KIT  COMPRISES  OF  ITEMS  MARKED  % 1

GEAR BOX ASSEMBLY - ALGB254



115

GEAR BOX ASSEMBLY - ALGB254



116

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

INPUT SHAFT GROUP 

1 1 L2010828 SCREW  M8  X  28  X  1.25  CP  PLATED  FOR  FIXING  IPS  COVER 11

2 3 F7116422 I  P  S  COVER  FOR  ZF  GEAR  BOX 1

3 4 F2717600 % IPS  OIL  SEAL 1
ALT  -  

FA600150, 
F2726400

4 5 F1719000 GASKET  -  IPS  COVER 1

5 6 F4930513 RETAINING  RING 1

6 7 F0254110 IPS  BEARING 1 ALT  -  
F0259210

7 9 FKY00411 INPUT  SHAFT  -  MODIFIED 1

8 10 F1611111 CLUTCH  BODY  (5  AND  6  G) 1

9 F0705410 SNAP  RING A/R

10 F0705510 SNAP  RING A/R

11 F0705310 SNAP  RING A/R

12 F0705110 SNAP  RING A/R

13 F0705210 SNAP  RING A/R

14 F0705010 SNAP  RING A/R

15 F0704910 SNAP  RING A/R

16 F0739710 RING A/R

17 F0739510 RING A/R

18 F0739610 RING A/R

19 F0739410 SPLIT  RING A/R

GEAR BOX ASSEMBLY - ALGB254



117

GEAR BOX ASSEMBLY - ALGB254



118

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

LAY SHAFT GROUP
1 1 F4903510 SPACER  RING  1.35MM  THICK A/R

2 1 F4903410 SPACER  RING  1.4MM  THICK A/R

3 1 F4903310^,* SPACER  RING  1.45MM  THICK A/R

4 1 F4904810 SPACER  RING  1.5MM  THICK A/R

5 1 F4904710 SPACER  RING  1.55MM  THICK A/R

6 1 F4904610 SPACER  RING  1.6MM  THICK A/R

7 1 F4904510 SPACER  RING  1.65MM  THICK A/R

8 1 F4904410 SPACER  RING  1.7MM  THICK A/R

9 1 F4904310 SPACER  RING  1.75MM  THICK A/R

10 1 F4904210 SPACER  RING  2MM  THICK A/R

11 1 F4904110 SPACER  RING  2.2MM  THICK A/R

12 2 F0704410 CIRCLIP  40X1.3 A/R

13 2 F0704310 CIRCLIP  40X1.35 A/R

14 2 F0737210 CIRCLIP  40X1.4 A/R

15 2 F0738510 CIRCLIP  40X1.45 A/R

16 2 F0737110 CIRCLIP  40X1.5 A/R

17 2 F0738610 CIRCLIP  40X1.55 A/R

18 2 F0737010 CIRCLIP  40X1.6 A/R

19 2 F0738710 CIRCLIP  40X1.65 A/R

20 2 F0736910 CIRCLIP  40X1.7 A/R

21 2 F0736810^,* CIRCLIP  40X1.75 A/R

22 3 F0254210 TR  BEARING 1
ALT  -  

F0272110, 
F0P03610

23 4 F8A05611 CONSTANT  MESH  GEAR  ON  LS 1

24 5 F8A05111 5TH  GEAR  ON  LAYSHAFT 1

25 6 F8A05011 4TH  GEAR  ON  LAYSHAFT 1

26 7 F1613311 3RD  GEAR  ON  LAYSHAFT 1

GEAR BOX ASSEMBLY - ALGB254



119

GEAR BOX ASSEMBLY - ALGB254



120

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

27 8 F3312011 LAYSHAFT 1

28 9 F0254510 TAPER  ROLLER  BEARING  REAR 1

29 KIT P0976351 CIRCLIP  KIT  ZFGB  COMPRISES  OF  ITEMS  MARKED  ^ 1

GEAR BOX ASSEMBLY - ALGB254



121

GEAR BOX ASSEMBLY - ALGB254



122

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

MAIN SHAFT GROUP
1 1 F0737310   * CIRCLIP 1

2 2 F0254010 SPIGOT  BEARING 1

3 3 F3424115 SLEEVE 1

4 4 F0743910 CIRCLIP  40X2.2 A/R

5 4 F0744010 CIRCLIP  40X2.3 A/R

6 4 F0744110 CIRCLIP  40X2.35 A/R

7 4 F0744210 CIRCLIP  40X2.4 A/R

8 4 F0744310 CIRCLIP  40X2.45 A/R

9 4 F0744410   * CIRCLIP  40X2.5 A/R

10 5 B1549114 S/A  OF  SYNCHRO  PACK  5/6 1

11 6 F1601016 SYNCHRORING  (5/6  G) 2 ALT  -  
FD900511

12 7 F1672511 SYNCHRO  BODY  (5/6  SYNCHRO)  ALT  -  F1601616,  F1672511 1

13 8 F3652310 SPRING 3

14 10 F3400416 PRESSURE  PIECE 3

15 11 F1600510 SLIDING  SLEEVE  (5  AND  6  SYNCHRO) 1

16 12 F1611111 CLUTCH  BODY  (5  AND  6  G) 1

17 13 F1613111 5TH  GEAR  ON  MAINSHAFT 1

18 14 F0256310 NEEDLE  CAGE 1 ALT-  F0267510

19 15 F0706310 RETAINING  RING 1

20 16 F4901111 WASHER  (4G  ON  MS) 1

21 17 F0256210 NEEDLE  CAGE 1 ALT  -  
F0267410

22 18 F1614511 4TH  GEAR  ON  MAINSHAFT 1

23 19 F1612911 CLUTCH  BODY  4G 1

24 19A F0721110 RETAINING  RING-DIN  60X3.2 1

25 19A F0721410 RETAINING  RING-DIN  60X2.9 1

26 19A F0721310 RETAINING  RING-DIN  60X3.0 1

GEAR BOX ASSEMBLY - ALGB254



123

GEAR BOX ASSEMBLY - ALGB254



124

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

27 19A F0721210 RETAINING  RING-DIN  60X3.1 1

28 20 B1549113 S/A  OF  SYNCHRO  PACK  3/4 1

29 21 F1600816 SYNCHRORING  (3/4G) 2 ALT  -  
FD900411

30 22 FJ400116 SYNCHRO  BODY  (3/4  SYNCHRO) 1 ALT  -  
F1672611

31 23 F1600410 SLIDING  SLEEVE  (3  AND  4)  SYNCHRO 1

32 23A F3400416 PRESSURE  PIECE 3

33 23B F3652310 SPRING 3

34 24 F8A05211 3RD  GEAR  ON  MAINSHAFT 1

35 24A F1612811 CLUTCH  BODY  3  AND  4  SYNCHRO 1

36 25 F0256110 NEEDLE  CAGE 1 ALT  -  
F0267310

37 26 FF702811 MAIN  SHAFT 1

38 27 F0254610 NEEDLE  ROLLER  BEARINIG 1

39 28 F1611211 2ND  GEAR  ON  MAIN  SHAFT 1

40 29 B1549106 S/A  OF  SYNCHROPACK  1  AND  2 1

41 30 F1600210 CLUTCH  DISC  (1/2  SYNCHRO) 2

42 34 F1612411 SYNCHRO  BODY  (1 AND  2) 1

43 32 F1611311 INTERNAL  RING  (1/2  SYNCHRO) 1 ALT  -  
FJ300111

44 31 F1600310 INTERIM  RING  (1/2  SYNCHRO) 2

45 33 F1611411 OUTER  RING  (1/2  SYNCHRO) 2

46 36 F3651410 SPRING 3

47 37 F3421010 PRESSURE  PIECE 3

48 38 F1612511 SLIDING  SLEEVE  (1 AND  2  SYNCHRO) 1

49 35 F3200116 COUPLING  ELEMENT 3

50 36 F3651410 SPRING 3

51 37 F3421010 PRESSURE  PIECE 3

52 38 F1612511 SLIDING  SLEEVE  (1 AND  2  SYNCHRO) 1

GEAR BOX ASSEMBLY - ALGB254



125

GEAR BOX ASSEMBLY - ALGB254



126

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

53 39 F0706510 RETAINING  RING  68X4 A/R

54 39 F0706610 RETAINING  RING  68X3.95 A/R

55 39 F0706710 RETAINING  RING  68X3.9 A/R

56 39 F0706810 RETAINING  RING  68X3.85 A/R

57 39 F0706910 RETAINING  RING  68X3.8 A/R

58 40,44 F0254310 NEEDLE  BEARING 2

59 41 F1614211 1ST  GEAR  ON  MAINSHAFT 1

60 42 F1614311 REVCLUTCH  BODY 1

61 43 F1614811 REVERSE  GEAR  ON  MS 1

62 45 F3424215 SLEEVE 1

63 46 F0737910   * CIRCLIP  100X3 A/R

64 46 F0738010 CIRCLIP  100X2.9 A/R

65 46 F0738110 CIRCLIP  100X2.8 A/R

66 46 F0738210 CIRCLIP  100X2.7 A/R

67 46 F0704810 CIRCLIP  100X2.6 A/R

68 47 F0254410 ROLLER  BEARING  REAR 1 ALT  -  
F0259310

69 48 F1615211 PULSE  DISC 1

70 49 F1404311 OUTPUT  FLANGE  -  150  DIA  SERRATED 1

71 F4930313 LOCKING  PLATE 1

72 F3538510 SPECIAL  FLANGED  NUT 1

73 KIT P0976351 CIRCLIP  KIT  ZFGB  COMPRISES  OF  ITEMS  MARKED  * 1

GEAR BOX ASSEMBLY - ALGB254



127

GEAR BOX ASSEMBLY - ALGB254



128

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

REVERSE IDLER GROUP
1 1 F0255010 NEEDLE  CAGE  -  REV  IDLER  GEAR 2

2 2 F8A02611 REVERESE  IDLER  GEAR 1

3 3 F2747400 O  RING 1

4 4 F0928415 REV  IDLER  SHAFT 1

5 5 F0450710 LOCK  PLATE 1

6 7 L2010816 SCREW  M8  X  16  X  1.25  CP  PLATED 1

GEAR BOX ASSEMBLY - ALGB254



129

GEAR BOX ASSEMBLY - ALGB254



130

GEAR BOX ASSEMBLY - ALGB254

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

GEAR SHIFT SYSTEM
1 1 B1545107 S/A  OF  SELECTOR  FORK 1

2 F2400322 SELECTOR  FORK1  AND  2 1

3 F0927515 BALL  PIN 1

4 2 F4903810 SPRING  DISC  WASHER 6

5 4 F3401031 SLIDING  PAD 2

6 4A F3401131 SLIDING  PAD 4

7 5 B1549111 S/A  OF  SELECTOR  FORK  3/4 1

8 F2400522 SELECTOR  FORK  3  AND  4 1

9 F0927615 BALL  PIN 1

10 7 B1549112 S/A  OF  SELECTOR  FORK  5/6(DD) 1

11 F2400622 SELECTOR  FORK  5  AND  6(DD) 1

12 F0927515 BALL  PIN 1

13 8 F2404014 DRAG  LINK 1

14 9 F2403914 DRAG  LINK 1

15 10 F2437614 CONNECTING  ROD 1

16 11 F3309911 REVERSE  SELECTOR  SHAFT 1

17 12 F2458611 SELECTING  FORK 1

18 13 F0927915 ROLL  PIN 1

19 14 F0928015 ROLL  PIN 1

20 F3101710 SCREW-  HEX  M18  X  1.5  -  X  41  LONG  X  0 2

21 F3101510 SCREW-  HEX  M18  X  1.5  -  X  48.5  LONG  X  0 4



131

GEAR BOX ASSEMBLY - ALGB254

34



132

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

GEAR SHIFT HOUSING GROUP
1 1 F1805342 SELECTOR  HOUSING 1

2 2 F1719100 GASKET  -  SELECTOR  HOUSING 1

3 2A F1719200 GASKET 1

4 3 L1010814 BOLT  M8  X  70  X  1.25  CP  PLATED  FOR  FIXING  SEL.  HSG.  TO  GEAR  CASE 8

5 4 L1010810 BOLT  M8  X  50  X  1.25  CP  PLATED  FOR  FIXING  SEL.  HSG.  TO  GEAR  CASE 2

6 5 L4111200 SC  WASHER  12  DIAPLATED 13

7 6 F3424315 BEARING  BUSH 2

8 7 F2747200 OIL  SEAL 1

9 8 F2747300 SCRAPER 1

10 9 F3351415 GEAR  CHANGE  SHAFT 1

11 10 F1102413 DUST  CAP 1

12 11 F1266015 STOP  TUBE 1

13 12 F2415711 GEAR  CHANGE  FINGER 1

14 13 F2430712 LOCKING  PIECE 1

15 14 F0928115 ROOL  PIN 2

16 15 F0928215 ROOL  PIN 2

17 16 F4941710 WASHER  35  OD  X  18.2  ID  X  2  T 1

18 17 F3637610 COMPRESS  SPRING 1

19 18 F3436915 SLEEVE 1

20 19 F0738810 CIRCLIP  ZF  GB 1

21 20 F1719300 GASKET  -  SELECTOR  HOUSING  END 1

22 21 F1139013 COVER 1

23 22 L2010820 SCREW  M8  X  20  X  1.25  CP  PLATED 4

24 24 F4206315 DETEND  PLUNGER 1

25 24 F4206515 DETEND  PLUNGER  ALT  TO  F4206315 1

26 24 F4206415 DETEND  PLUNGER  ALT  TO  F4206315 1

27 25 F3651310 SPRING 1

GEAR BOX ASSEMBLY - ALGB254



133

GEAR BOX ASSEMBLY - ALGB254

34



134

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 26 F4901140 SEALING  RING 1

29 27 F3142515 PLUG 1

30 28 F8285000 REVERSE  LIGHT  SWITCH 1

31 29 F4905010 WASHER  27  OD  X  18.4  ID  X  2  T 1

32 30 B1545105 S/A  OF  DETENT  PLUNGER 1

33 31 F3107615 ADAPTOR  BODY 1

34 32 F3651710 SPRING 1

35 33 F7456300 BREATHER 1

36 34 X2402911 OUTER  LEVER 1

37 F3559615 BOLT 1

38 F3538010 NUT 1

39 F3515610 NUT-  HEX  M18  X  1.5  EFP  X  9  LONG  X  0 2

40 F3515710 NUT-  HEX  M18  X  1.5  EFP  X  9  LONG  X  0 1

41 L3021218 NUT  M12  X  PC  8  X  1.5  FP  PLATED 13

GEAR BOX ASSEMBLY - ALGB254



135

GEAR BOX ASSEMBLY - ALGB254

1915 16 17 18



136

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

GEAR SHIFT LINKAGE GROUP
1 15 B1531602 SUB  ASSY.  OF  CONNECTION  FLANGE  COMPRISES  OF  ITEMS  MARKED  # 1

2 B1531601  # CONNECTION  FLANGE 1

3 F2110615  # THREADED  BUSH 1

4 16 B1E34004 S/A  PIVOT  BRACKET  -  4018  WITH  G90  CAB 1

5 L2011022 SCREW  M10  X  22  X  1.5  CP  PLATED 4

6 17 F8319400 BALL  JOINT ASSEMBLY  RH 2 ALT  -  
F8350800

7 18 F8319500 BALL  JOINT ASSEMBLY  LH 1 ALT  -  
F8350700

8 19 FK715315 REACTION  TUBE 1

GEAR BOX ASSEMBLY - ALGB254



137

POWER TAKE-OFF ASSEMBLY - ALPTO29-1

1
2

3

4

5

7

8

9
10

11

12

13

14

15

1617

18

19

6



138

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B6L01201 S/A OF PTO AND PUMP(57 CC) 1

2 2 P2201039 REAR MOUNTED PTO 1

3 3 P2200639 GEAR PUMP - 57CC 1

4 4 P2201239 ADAPTOR ASSY 3

5 5 P2200537 STUD (M12) 2

6 6 P2200735 HEX NUT (M12) 3

7 7 P2200449 SPRING WASHER (M12) 6

8 8 P2200134 SLEEVE 4

9 9 P2200249 SPRING WASHER (M10) 2

10 10 P2200235 NUT (M10) 2

11 11 P2200237 STUD (M10) 2

12 12 P2201417 GASKET 1

13 13 P2200301 PUSH TO FIT ADAPTOR 3

14 14 P2200231 PORT PLUG 1" BSP 1

15 15 P2200527 O-RING 3

16 16 P2200635 PLUG (M16) 1

17 17 P2240251 STUD KIT 1

18 18 P2200537 STUD (M12) 1

19 19 P2200437 STUD M12X105 LONG 1

POWER TAKE-OFF ASSEMBLY - ALPTO29-1



139

CHANGE SPEED OPERATION ASSEMBLY - ALCSO279

1

A

B
23 2925

DETAIL A

2

2430 28

DETAIL B

9

10

7
16

17

12

13

25 29

23

11

21

30

26
19

29

25 8
14

4

27

3

20 3026

6

15 22

18

5



140

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B1E34001 S/A CSO CONTROL TUBE 1

2 2 B1E34002 S/A MTG BRACKET FOR HSG SPEED CHANGE LEVER 1

3 3 B1E34003 S/A GEAR SHIFT LEVER 1

4 4 B5431554 GEAR SHIFT KNOB 1

5 5 B5555506 S/A OF PLATE-GEAR SHIFT GAITER,COMPRISES OF PARTS MARKED! 2

6 F3013213! PLATE-GEAR SHIFT GAITER 1

7 F3540110! NUT - SQUARE WELD M6 X 1 CP X 4.2 LONG 3

8 6 F5J00154 GAITER - CSO 1

9 7 F0730210 SPECIAL CIRCLIP - INTERNAL - 47.2 X 1.75 1

10 8 F0915015 FULCRUM PIN 1

11 9 F1130050 COVER ON SPEED CHANGER LEVER 1

12 10 F1877522 HSG FOR SPEED CHANGE LEVER 1

13 11 F2132411 KNUCKLE 1

14 12 F2418211 SPEED CHANGE LEVER BOTTOM 1

15 13 F2560010 GREASE NIPPLE 1

16 14 F2932115 GREASE NIPPLE 1

17 15 F3580810 SPECIAL WASHER - MM - PLAIN - 7MM ID X 18MM OD X 2MM T 4

18 16 F3630710 SPECIAL WASHER - MM - WAVE - 33.34MM ID X 43.65MM OD X 1.22MM T 2

19 17 F4930022 SPECIAL WASHER - IN - PLAIN - 33.325MM ID X 44.323MM OD X 7.798MM T 2

20 18 F7601114 GAITER PLATE 2

21 19 L1010808 STANDARD BOLT  -  HEX  -  M8  X  1.25CP  X  40MM  LONG  X  GR  8.8 1

22 20 L1021009 STANDARD BOLT  -  HEX  -  M10  X  1.25FP  X  45MM  LONG  X  GR  8.8 1

23 21 L1021010 STANDARD BOLT  -  HEX  -  M10  X  1.25FP  X  50MM  LONG  X  GR  8.8 1

24 22 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 4

25 23 L2010835 STANDARD SCREW - HEX - M8  X  1.25 CP  X  35MM LONG  X  GR 8.8 8

26 24 L2011020 STANDARD SCREW - HEX - M10  X  1.5 CP  X  20MM LONG  X  GR 8.8 4

27 25 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 9

28 26 L3021018 STANDARD NUT - HEX - M10  X  1 EFP  X  8.4MM LONG  X GR 8 2

CHANGE SPEED OPERATION ASSEMBLY - ALCSO279



141

CHANGE SPEED OPERATION ASSEMBLY - ALCSO279

1

A

B
23 2925

DETAIL A

2

2430 28

DETAIL B

9

10

7
16

17

12

13

25 29

23

11

21

30

26
19

29

25 8
14

4

27

3

20 3026

6

15 22

18

5



142

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 27 L3031018 STANDARD NUT - HEX - M10  X  1 EFP  X  8.4MM LONG  X GR 8 1

30 28 L4011000 WASHER 10 DIA  PLATED 4

31 29 L4110800 SC WASHER 8 DIA  PLATED 9

32 30 L4111000 SC WASHER 10 DIA  PLATED 6

CHANGE SPEED OPERATION ASSEMBLY - ALCSO279



143

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25

8A



144

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 A0P04100 ASSY OF AUXILLARY GEAR BOX 1

2 B1900907 S/A OF TRANSFER CASE WITH COVER COMPRISES OF ITEMS MARKED # 1

3 1 X1801622# TRANSFER CASE 1

4 2 F4938815 WASHER 43 OD X 30.5 ID X 2T 1

5 3 F3948000 MAGNETIC DRAIN PLUG 1

6 4 B1992901 FILLER PLUG 1

7 5 F1744500 GASKET 1

8 6 B1900113# S/A TRANSFER CASE COVER 1

9 7 F3756715# STUD 44

10 7A F3749215 TUD 12

11 8 L3080511 NUT 5/16 X PCP UNF 3B PLATED 42

12 9 L4100500 SC WASHER 5/16 DIA INCH PLATED 42

13 11 B1992904 S/A OF TOP COVER 1

14 F1939460 PVC HOSE 1 METER LG 1

15 11A F0932615# DOWEL 3

16 12 L4100500 SPRING WASHER-5/16"BSF 12

17 13 L2050507 SCREW 5/16 X 7/8 BSF PLATED 12

18 14 FYR01414 SPECIAL WASHER - MM - PLAIN - 30.6MM ID X 60.0MM OD X 7.5MM T 1

19 15 F3132031 PLUG 1

20 17 X0401322 MOUNTING BRKT 1

21 18 X0500250 FLEXIBLE BUSH FOR MTG BRACKET RH/LH 3

22 19 F3751015 3/8 IN SPL COMBINATION STUD 18

23 FF403300 VEHICLE SPEED SENSOR - HALL BASED -19.8MM 1

24 20 L4100600 SC WASHER 3/8 DIA INCH PLATED 24

25 21 L3080611 NUT 3/8 X PCP UNF 3B PLATED 24

26 23 X0401422 MOUNTING BKT LH 1

27 24 F1745000 GASKET 1

28 25 B1990306 S/A OF MTG. BRKT-REAR 1

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25



145

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25

8A



146

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 26 F3F00311 ROLLER BEARING 1

30 27 FKY02411 INPUT SHAFT 1

31 28 FYR01414 SPECIAL WASHER - MM - PLAIN - 30.6MM ID X 60.0MM OD X 7.5MM T 1

32 29 FN002911 GEAR INPUT 1

33 30 X0500730 DISTANCE BUSH FOR ABOVE 1

34 31 F1632811 FIXED DOG CLUTCH 1

35 32 F1631011 SLIDING DOG CLUTCH 2

36 33 F2431411 SPEED CHANGE FORK 2

37 FS200341 BUSH-PLAIN BUSH 1

38 38 FN001911 GEAR INPUT 1

39 39 FG113711 FERRULE-DISTANCE PIECE 1

40 40 FYR01414 SPECIAL WASHER - MM - PLAIN - 30.6MM ID X 60.0MM OD X 7.5MM T 1

41 41 FG112911 DISTANCE PIECE 1

42 42 F4942115 THRUST WASHER 1

43 43 F0232610 BALL  BEARING 1

44 44 F1231722 DISTANCE PIECE 1

45 45 F4452910 SHIMS -0.002 IN AR

46 45 F4453010 SHIMS -0.005 IN AR

47 45 F4453110 SHIMS -0.010 IN AR

48 45 F4453210 SHIMS -0.020 IN AR

49 46 X1801422 OIL SEAL HOUSING INPUT 1

50 47 X2702200 OIL SEAL 4

51 48 FR301811 FLANGE-OUTPUT AGB 2

52 49 FYR01414 SPECIAL WASHER - MM - PLAIN - 30.6MM ID X 60.0MM OD X 7.5MM T 5

53 50 F3547515 NUT - NYLOC HEX 7/8 BSP X  7/8 LONG X 0 3

54 51 F1744600 GASKET 2

55 52 F1135342 COVER 1

56 53 FLZ01111 LAY SHAFT 1

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25



147

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25

8A



148

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

57 54 F3F00411 ROLLER BEARING 2

58 55 FS200811 SPACER OUTER LAY SHAFT 1

59 56 FM000210 GEAR LAY SHAFT 1

60 60 FKZ00342 COVER PLATE 1

61 61 X1801522 OIL SEAL HOUSING OUTPUT FRONT 1

62 62 F4452910 SHIMS -0.002 IN AR

63 62 F4453010 SHIMS -0.005 IN AR

64 62 F4453110 SHIMS -0.010 IN AR

65 62 F4453210 SHIMS -0.020 IN AR

66 63 F1235422 DISTANCE PIECE 1

67 64 F3F00511 BALL BEARING 2

68 65 F0739810 CRCLIP 90 MM DIA INTERNAL 2

69 66 F1268415 SPACER 1

70 67 FPB00193 OIL FLINGER FOR AGB 1

71 68 F3344611 AGB - OUTPUT SHAFT FRONT 1

72 69 F0530722 DISTANCE PIECE 1

73 70 F1653611 FIXED DOG CLUTCH 1

74 71 F1268215 DISTANCE WASHER 1

75 72 F0736310 CIRCLIP 35 MM DIA EXTERNAL 1

76 73 F0230910 SPIGOT BEARING 1

77 74 F0244910 NEEDLE ROLLER BEARING 1

78 75 FMZ01411 OUTPUT SHAFT REAR 1

79 77 FG112811 DISTANCE PIECE 1

80 78 B1902103 OIL SEAL HOUSING 1

81 79 F3F00211 ROLLER BEARING 1

82 80 FG111711 DISTANCE PIECE 1

83 82 X2701400 OIL SEAL (VITON) 1

84 83 F1268315 OIL SEAL RING 1

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25



149

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25

8A



150

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

85 84 FR301811 FLANGE-OUTPUT AGB 1

86 F8A02011 PULSE DISC 1

87 95 FXC03713 SHIM - 3 THOU 1

88 95 FXC03813 SHIM - 5 THOU 1

89 95 FXC03913 SHIM - 10 THOU 1

90 95 FXC04013 SHIM - 20 THOU 1

91 96 X3515410 BOLT M12 1

92 97 FMF00311 LOCKING PLATE LAY SHAFT 1

93 F3756715 STUD 26

94 FYM00213 NUT-SPECIAL M58X1.5 1

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25



151

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25

           

1100AA

3344



152

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

PNEUMATIC SELECTOR CHILD PARTS
1 1 X3305315 SELECTOR SPINDLE 2

2 L3650611 SIMMONDS NUT 2

3 L1110603 "STANDARD BOLT  -  HEX SOCKET CAP  -  M6  X  1CP  X  15MM  LONG  X  GR  8.8" 3

4 2 X1701000 GASKET 1

5 3 X3030414 ADAPTOR PLATE 1

6 4 X2702100 OIL SEAL (35X19X10) 1

7 5 F3533411 SPECIAL BOLT - HEX - 7/16 IN X  UNF X 38.1MM LONG X GR 1

8 6 F2735700 OIL SEAL 2

9 8 X1831042 SHIFT CYLINDER BODY 1

10 9 L2011025 SCREW M10 X 25 X 1.5 CP PLATED 6

11 10 L4111000 SC WASHER 10 DIA PLATED 4

12 11 F4930630 WASHER 0.625 OD X 0.406 ID X 0.063 T 1

13 12 X0117215 ADAPTOR 1

14 13 L1110603 "STANDARD BOLT  -  HEX SOCKET CAP  -  M6  X  1CP  X  15MM  LONG  X  GR  8.8" 8

15 F3740915 1/4" SPL. COMBINATION STUD 4

16 F3740915 1/4" SPL. COMBINATION STUD 4

17 14 L4200400 STANDARD WASHER - DOUBLE COIL - 1/4 INCH 8

18 15 L3080411 NUT 1/4 X PCP UNF 3B PLATED 8

19 16 F1131150 GROMMET ('O' RING) 2

20 17 F4207442 PISTON FOR PNEUMATIC SHIFT CYLINDER ASSY 1

21 19 F1130950 GROMMET 1

22 20 L4100700 STANDARD WASHER - SINGLE COIL - 7/16 INCH 2

23 21 L3650611 NYLOC NUT 3/8 X PCP BSF PLATED 2

24 22 X3602310 SPRING 1

25 23 X3500610 SPL. NUT W/PLATE 1

26 24 F1030013 SPRING CUP 1

27 25 X1104114 COVER PLATE 1

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25



153

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25

           

1100AA

3344



154

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 26 B3000105 S/A OF SPECIAL PLUG 1

29 27 F1830942 SC BODY 1

30 28 F3613310 COMPRESSION SPRING 1

31 29 F3048414 STRAINER PLATE 1

32 30 F0833010 STRAINER PLATE RETAINER 1

33 X4000160 STRAINER 1

34 32 X1100242 CYLINDER COVER 1

35 34 X2704900 U SEAL 1

AUXILLARY GEAR BOX ASSEMBLY - ALAGB25



155

GEAR BOX MOUNTING ASSEMBLY - ALGBM57



156

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B5R05002  S/A OF AGB LINK TUBE 1

2 L3621218 NYLOC NUT M12 X PC 8 X 1.5 FP PLATED 8

3 L3011018 NUT M10 X PC 8 X 1.5 CP PLATED 6

4 B0391002 S/A OF BRKT FITTED ON CROSS COMPRISES OF PARTS MARKED # 1

5 X0401522# REAR MTG BRKT 1

6 X0500250# METALASTIK BUSH 1

7 F3547415 SPECIAL NUT - SPECIAL - 3/4 IN X 0BSF X 23.876MM LONG X GR 2

8 X4900513 SPECIAL WASHER - MM - CONICAL - 10.5MM ID 6

9 X3534115 SPECIAL BOLT - I HEAD - 3/4 IN X  BSF X 162MM LONG X GR 2

10 L1011008 "STANDARD BOLT  -  HEX  -  M10  X  1.5CP  X  40MM  LONG  X  GR  8.8" 6

11 X3541715 SPECIAL BOLT - HEX - M22 X 2.5  X 85MM LONG X GR 2

12 X3541815 SPECIAL BOLT - HEX - M22 X 2.5  X 67MM LONG X GR 2

13 L4011200 STANDARD WASHER - PLAIN - M12 8

14 L2021240 STANDARD SCREW - HEX - M12  X  1.5 FP  X  40MM LONG  X  GR 8.8 8

15 B5R05001  AGB MOUNTING BRACKET 2

16 X4903615 SPECIAL WASHER - MM - PLAIN - 10.2MM ID X 25.4MM OD X 4MM T 6

17 X4901915 SPECIAL WASHER - MM - PLAIN - 19.5MM ID X 55MM OD X 12MM T 2

GEAR BOX MOUNTING ASSEMBLY - ALGBM57



157

PROPELLER SHAFT ASSEMBLY - ALPS646

2

3

1



158

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B6N46601 PROPELLER SHAFT KIT,COMPRISES OF PARTS MARKED! 1

2 1 B6N46603! PROPELLER SHAFT-AGB TO FRONT AXLE 1

3 2 B6N46604! PROPELLER SHAFT-AGB TO REAR AXLE 1

4 3 B6N46602!  PROPELLER SHAFT-GB TO AGB 1

5 P7D00074 FLANGE YOKE 2

6 3520523 UJ KIT ASSY

7 UJ CROSS 2

8 BEARING CUP 8

9 NEEDLE ROLLER 208

10 INNER SEAL 8

11 OUTER SEAL 8

12 THRUST WASHER 8

13 SNAP RING 8

14 3520136 YOKE SHAFT ASSY

15 YOKE SHAFT 1

16 TUBE COVER 1

17 EXTERNAL OIL SEAL 1

18 3522952 SPLINED SLEEVE 2

19 SHAFT TUBE 2 NSS

20 3528915 STUB YOKE 2

21 F3580110 SPECIAL BOLT - HEX - M12 X 1.5 FP X 45MM LONG X GR 24

22 F3507511 SPECIAL NUT - NYLOC - M12 X 1.5FP X 14MM LONG X GR 10 24

PROPELLER SHAFT ASSEMBLY - ALPS646



159

SINGLE REAR AXLE ASSEMBLY - ALBA11

1
2

3

4

5

7

8

9

10

11

12

13

15
17

18

19
16

20

21

22

14

23

24

25

28

29

30

31

33

35

36
32

6 26 27
34



160

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B3000118 S/A HUB ASSY / 10TG CB / 10WB / WITH POLEWHEEL,COMPRISES OF PARTS 
MARKED! 2

2 X5J00110! WHEEL BOLT-FRONT AXLE /REAR AXLE - M22X1.5 10

3 X1D00319! STUD AXLE - 5/8 INCH 12

4 1 F8812810! ABS POLEWHEEL,ALTERNATE PART NO FSA00216 1

5 2 F1880122! HUB-REAR AXLE DRIVE / 10TG / 10WB/CB 1

6 3 F2730200 OIL SEAL,ALTERNATE PART NO F2730300,F2702000,FA601600 1

7 4 F5Z00120 DISTANCE PIECE FOR 10TG AXLES 2

8 5 F0500107 SENSOR BUSH - ABS 2

9 6 FS600600 LUBRICANT REAR AXLE SAE 80W 90 FOR BS VI MODELS 1

10 7 FJ607400 GASKET -10TG (12 HOLES) 2

11 8 F2725600 O RING 80 X 5.3 2

12 FYM00190 SPECIAL NUT -SPECIAL HEX - 5/8 IN X BSF X 14.275MM LONG X GR 10 24

13 L2010610 STANDARD SCREW - HEX - M6  X  1 CP  X  10MM LONG  X  GR 8.8 16

14 L3250611 STANDARD NUT - CASTLE - 3/8 IN  X   BSF  X  10.211MM LONG  X GR 8 2

15 L5000406 STANDARD SPLIT PIN - IN - DIA  1.59MM  X  19.05MM  LONG 2

16 9 F1105850 CAP-BRAKE SENSOR GROMMET 2

17 F4937030 SPECIAL WASHER - MM - PLAIN - 10.5MM ID X 16MM OD X 2MM T 1

18 10 F0700922 RING FOR OIL SEAL-INNER 2

19 11 F6M01200 CLAMP WITH RUBBERIZED/PVC SLEEVE -20MM 2

20 F4930040 SPECIAL WASHER - MM - PLAIN - 10.5MM ID X 17MM OD X 1.5MM T 2

21 F0845214 STRAP-SPL OLAS 1

22 F6M01100 315M 4.8MM CABLE TIE - BLACK 1

23 L4000600 STANDARD WASHER - PLAIN - 3/8 INCH 2

24 L4110600 SC WASHER 6 DIA  PLATED 20

25 L2011015 STANDARD SCREW - HEX - M10  X  1.5 CP  X  15MM LONG  X  GR 8.8 2

26 L4101000 STANDARD WASHER - SINGLE COIL - 5/8 INCH 24

27 12 F1103713 OIL FLINGER - 10TG/10WB REAR AXLE WITH ABS 2

SINGLE REAR AXLE ASSEMBLY - ALBA11



161

SINGLE REAR AXLE ASSEMBLY - ALBA11

1
2

3

4

5

7

8

9

10

11

12

13

15
17

18

19
16

20

21

22

14

23

24

25

28

29

30

31

33

35

36
32

6 26 27
34



162

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 13 F3550511 AXLE TUBE NUT 2

29 14 F0701022 RING FOR OIL SEAL 2

30 15 F4437710 SHIM 0.010 INCH THICK 2

31 16 F4401610 SHIM 0.005 INCH THICK 2

32 17 F4401810 SHIM 0.020 INCH THICK 2

33 18 F1753200 JOINT 2

34 19 F4401910 SHIM 0.050 INCH THICK 2

35 F3573815 SPECIAL BOLT - I HEAD - 3/8 IN X  BSF X 29MM LONG X GR 2

36 20 F4433310 SHIM 0.003 INCH THICK 2

37 21 FA601500 OIL SEAL INNER-SKF,ALTERNATE PART NO F2701400 1

38 22 F8373300 ABS WHEEL SPEED SENSOR 2

39 23 F3F07800
BEARING - REAR WHEEL END 10TG OUTER / 8TG INNER BEARING ABC MAKE :- 
82.55 X 139.99 X 36.512,ALTERNATE PART NO F0271610,F3F08300,F3F08300,F3F07
400,F3F07700

1

40 24 F3F07600 BEARING 10TG REAR WHEEL END INNER BEARING SKF MAKE :- 95.25 X 168.275 X 
41.275,ALTERNATE PART NO F3F07300,F3F08200,F0271710,F3F08000 1

41 25 FP800110 SENSOR HOUSING - ABS 2

42 26 F3141415 PLUG 2

43 FE702710 SPECIAL SCREW - HEX SOCKET CAP - M6 X 1CP X 21MM LONG X GR 12.9 4

44 27 FMP00100 LUBRICANT LITHIUM COMPLEX BASED GREASE 1

45 28 FD173000
HALF AXLE MERITOR MS1497/ 5.83 RAR / 1816 TRACK / 1043 SPRING TRACK / 
10TG-MODIFIED / T150 FLANGE / 17.5 MM SPRING SEAT HOLE DIA / LSV / ABS / NG 
CARRIER

1

46 BHL14702 S/A OF BRAKE SYSTEM,COMPRISES OF PARTS MARKED# 1

47 F4919800# SPECIAL WASHER - MM - SINGLE COIL - 12.7MM ID X 20.828MM OD X 2.381MM T 20

48 29 F3P26600# BRAKE ASSEMBLY-RH-REAR DIA 15.5"X7",RAF7 1

49 30 F8821500# SLACK ADJUSTER-REAR AUTOMATIC 160CD STRAIGHT,ALTERNATE PART NO 
F8377800,X8840900,FY400900 1

50 FYM02911# SPECIAL NUT -SPECIAL HEX - 1/2 IN X BSF X GR 10 20

51 31 F1860822# BRAKE DRUM-FRONT BRAKE DRUM - REAR 10WB 15.5" X 7" BRAKE 2

SINGLE REAR AXLE ASSEMBLY - ALBA11



163

SINGLE REAR AXLE ASSEMBLY - ALBA11

1
2

3

4

5

7

8

9

10

11

12

13

15
17

18

19
16

20

21

22

14

23

24

25

28

29

30

31

33

35

36
32

6 26 27
34



164

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

52 32 F3R04600# SPRING BRAKE CHAMBER -TYPE 24/24 - 32.5 DEG PORT ORIENTATION - RH - 72MM 
STANDOUT 1

53 33 F3R04500# SPRING BRAKE CHAMBER -TYPE 24/24 - 32.5 DEG PORT ORIENTATION - LH - 72MM 
STANDOUT 1

54 L4010800# WASHER 2

55 FYG07311#  BOLT-SPECIAL HEX -1/2 INCH X 16 X BSF X 50 MM LONG X GR 10.9 20

56 L3610818# STANDARD NUT-NYLOC-M8X1.25CPX9.5L X GR 8 2

57 L3650611# STANDARD NUT - NYLOC - 3/8 IN  X   BSF  X  12.37MM LONG  X GR 8 2

58 34 F0930115# PIVOT PIN 2

59 35 F3P26500# BRAKE ASSEMBLY-LH-REAR DIA 15.5"X7",RAF7 1

60 36 F7215414# ANCHOR BRKT 2

SINGLE REAR AXLE ASSEMBLY - ALBA11



165

SINGLE REAR AXLE ASSEMBLY - ALBA11

1

2

3

4 5

6
7

8
9

10
11

12
13

14
15

16
17

18

19
20

21

22

23

24

25

26

2728

29
30

31
32

33

34

35 36

37

38

39

40
41

42

43

44



166

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 2 FD173000 - HALF AXLE ASSY 1

2 3 P4328439 CARRIER ASSY. DIFFERENTIAL 1 FOR NON NG REAR 
AXLE

3 3 PAS00053 CARRIER ASSY DIFFERENTIAL 1 FOR NG REAR AXLE

4 4 P4301535 NUT 1

5 5 P4302949 THRUST WASHER 1

6 6 OIL SEAL 1 PART OF KIT P5104627

7 OIL SLEEVE 1 PART OF KIT P5104627

8 P4300749 THRUST WASHER - BEARING 1

9 7 P4302914 COMPANION FLANGE AND DEFLECTOR ASSY 1

10 8 P0P00129 OUTER BEARING - CUP & CONE 1 FOR NG REAR AXLE

11 8 P4300702 OUTER BEARING - CUP & CONE 1 FOR NON NG REAR 
AXLE

12 9 SPACER 1 PART OF KIT PD600443

13 9 SPACER 1 PART OF KIT PD600443

14 9 SPACER 1 PART OF KIT PD600443

15 9 SPACER 1 PART OF KIT PD600443

16 9 SPACER 1 PART OF KIT PD600443

17 9 SPACER 1 PART OF KIT PD600443

18 9 SPACER 1 PART OF KIT PD600443

19 9 SPACER 1 PART OF KIT PD600443

20 9 SPACER 1 PART OF KIT PD600443

21 9 SPACER 1 PART OF KIT PD600443

22 9 SPACER 1 PART OF KIT PD600443

23 9 SPACER 1 PART OF KIT PD600443

24 9 SPACER 1 PART OF KIT P4316851

25 9 SPACER 1 PART OF KIT P4316851

26 9 SPACER 1 PART OF KIT P4316851

27 9 SPACER 1 PART OF KIT P4316851

SINGLE REAR AXLE ASSEMBLY - ALBA11



167

SINGLE REAR AXLE ASSEMBLY - ALBA11

1

2

3

4 5

6
7

8
9

10
11

12
13

14
15

16
17

18

19
20

21

22

23

24

25

26

2728

29
30

31
32

33

34

35 36

37

38

39

40
41

42

43

44



168

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 9 SPACER 1 PART OF KIT P4316851

29 9 SPACER 1 PART OF KIT P4316851

30 9 SPACER 1 PART OF KIT P4316851

31 9 SPACER 1 PART OF KIT P4316851

32 9 SPACER 1 PART OF KIT P4316851

33 9 SPACER 1 PART OF KIT P4316851

34 9 SPACER 1 PART OF KIT P4316851

35 9 SPACER 1 PART OF KIT P4316851

36 10 CAPSCREW - BEARING CAGE 8 PART OF KIT P4307451

37 11 WASHER - CARRIER TO HSG 8 PART OF KIT P4307451

38 P9900701 PINION CAGE ASSY,COMPRISES OF [SL.NOS 11, 40, 41] 1 FOR NG REAR AXLE

39 12 PINION CAGE 1

40 13 P0P00130 INNER BEARING - CUP AND CONE 1

41 P4303139 PINION CAGE ASSY,COMPRISES OF [SL.NOS 12, 43, 44] 1 FOR NON NG REAR 
AXLE

42 12 PINION CAGE 1

43 13 P4301002 BEARING CUP & CONE 1

44 14 SHIM 3 PART OF KIT PD600619

45 14 SHIM 3 PART OF KIT PD600619

46 14 SHIM 3 PART OF KIT PD600619

47 PD100010 CARRIER AND CAP ASSY,COMPRISES OF [SL.NOS 50, 51, 52] 1 FOR NG REAR AXLE

48 P4328539 CARRIER AND CAP ASSY,COMPRISES OF [SL.NOS 50, 51, 52] 1 FOR NON NG REAR 
AXLE

49 15 CARRIER AND CAP 1

50 16 BOLT - CARRIER AND CAP 4 PART OF KIT P4307551

51 17 WASHER - CARRIER AND CAP 4 PART OF KIT P4307551

52 18 COTTER PIN - ADJUSTER RING 2 PART OF KIT P4307551, 
P4302151 & P4302251

53 19 NUT - THRUST SCREW 1 PART OF KIT P4307651

SINGLE REAR AXLE ASSEMBLY - ALBA11



169

SINGLE REAR AXLE ASSEMBLY - ALBA11

1

2

3

4 5

6
7

8
9

10
11

12
13

14
15

16
17

18

19
20

21

22

23

24

25

26

2728

29
30

31
32

33

34

35 36

37

38

39

40
41

42

43

44



170

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

54 20 THRUST SCREW 1 PART OF KIT P4307651

55 21 P4302807 ADJUSTER RING 2

56 22 P4301002 BEARING CUP & CONE 2

57 P4315439 DIFF CASE & NEST ASSY,COMPRISES OF [SL.NOS 60, 61, 62, 63, 64, 65, 66, 67] 1

58 P4315539 DIFFCASE ASSY,COMPRISES OF [SL.NOS 60, 66, 67] 1

59 23 DIFF. CASE & NEST 1

60 24 THRUST WASHER-SIDE GEAR 2 PART OF KIT P4302151 & 
P4302251

61 25 THRUST WASHER- DIFF PINION 4 PART OF KIT P4302151 & 
P4302251

62 26 SIDE GEAR MAIN DIFF 2 PART OF KIT P4302151

63 27 SPIDER DIFF 1 PART OF KIT P4302151

64 28 DIFF. PINION 4 PART OF KIT P4302151

65 29 CAP SCREW - DIFF CASE 12 PART OF KIT P4307851

66 30 WASHER DIFFERENTIAL BEARING CAP 12 PART OF KIT P4307851

67 31 P5M00019 DRIVE GEAR & PINION 1 FOR NG REAR AXLE

68 31 P5104089 DRIVE GEAR& PINION 1 FOR NON NG REAR 
AXLE

69 32 P4303302 PILOT BEARING 1

70 P4300208 RETAINER - BRG 1

71 33 P4300107 RING LOCK 1

72 34 BOLT - HEX HEAD M16X1.5X50 12 PART OF KIT TBA0005

73 35 WASHER DIFFERENTIAL BEARING CAP 12 PART OF KIT TBA0005

74 36 NUT - DIFF. CASE TO GEAR 12 PART OF KIT TBA0005

75 37 P8R00091 HOUSING ASSY 1

76 38 P4302031 PLUG BREATHER 1

77 39 M16 STUD LONG PRE COAT 4 PART OF KIT TBA0006

78 40 P4302849 WASHER FLAT 14 PART OF KIT TBA0006

79 41 M16 PRE COATED BOLT 10 PART OF KIT TBA0006

SINGLE REAR AXLE ASSEMBLY - ALBA11



171

SINGLE REAR AXLE ASSEMBLY - ALBA11

1

2

3

4 5

6
7

8
9

10
11

12
13

14
15

16
17

18

19
20

21

22

23

24

25

26

2728

29
30

31
32

33

34

35 36

37

38

39

40
41

42

43

44



172

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

80 42 P4311335 NUT 4 PART OF KIT TBA0006

81 43 P4301931 MAGNETIC DRAIN PLUG 1

82 SILASTIC LIQUID AR

83 PC200033 PLUG FILLER 1

84 44 P4303233 AXLE SHAFT 2

85 SERVICE KIT

86 P5104627 PINION OIL SEAL ASSY,COMPRISES OF [SL.NOS 88, 89] 1

87 6 OIL SEAL 1

88 OIL SLEEVE 1

89 PD600443 SPACER KIT,COMPRISES OF [SL.NOS 91, 92, 93, 94, 95, 96, 97, 98, 99, 100, 101, 102] 1 FOR NG REAR AXLE

90 9 SPACER 1

91 9 SPACER 1

92 9 SPACER 1

93 9 SPACER 1

94 9 SPACER 1

95 9 SPACER 1

96 9 SPACER 1

97 9 SPACER 1

98 9 SPACER 1

99 9 SPACER 1

100 9 SPACER 1

101 9 SPACER 1

102 P4316851 SPACER KIT,COMPRISES OF [SL.NOS 104, 105, 106, 107, 108, 109, 110, 111, 112, 113, 
114, 115] 1 FOR NON NG REAR 

AXLE
103 9 SPACER 1

104 9 SPACER 1

105 9 SPACER 1

106 9 SPACER 1

SINGLE REAR AXLE ASSEMBLY - ALBA11



173

SINGLE REAR AXLE ASSEMBLY - ALBA11

1

2

3

4 5

6
7

8
9

10
11

12
13

14
15

16
17

18

19
20

21

22

23

24

25

26

2728

29
30

31
32

33

34

35 36

37

38

39

40
41

42

43

44



174

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

107 9 SPACER 1

108 9 SPACER 1

109 9 SPACER 1

110 9 SPACER 1

111 9 SPACER 1

112 9 SPACER 1

113 9 SPACER 1

114 9 SPACER 1

115 P4307451 BRG CAGE FASTNR KIT,COMPRISES OF [SL.NOS 117, 118] 1

116 10 CAP SCREW 1

117 11 WASHER FLAT 1

118 PD600619 SHIM KIT,COMPRISES OF [SL.NOS 120, 121, 122] 1

119 14 SHIM 3

120 14 SHIM 3

121 14 SHIM 3

122 P4307551 M6 CAGE NUT,COMPRISES OF [SL.NOS 124, 125, 126] 1

123 16 BOLT/CAP SCREW 4

124 17 WASHER FLAT 4

125 18 COTTER 2

126 P4307651 THRUST SCREW & JAM NUT KIT,COMPRISES OF [SL.NOS 128, 129] 1

127 19 NUT JAM 1

128 20 SCREWTHRUST 1

129 P4302151 DIFF SPIDER KIT,COMPRISES OF [SL.NOS 131, 132, 133, 134, 135, 136] 1

130 18 COTTER 2

131 24 THRUST WASHER SIDE GEAR 2

132 25 THRUST WASHER DIFF. PINION 4

133 26 SIDE GEAR DIFF. 2

134 27 SPIDER DIFF FIN. 1

SINGLE REAR AXLE ASSEMBLY - ALBA11



175

SINGLE REAR AXLE ASSEMBLY - ALBA11

1

2

3

4 5

6
7

8
9

10
11

12
13

14
15

16
17

18

19
20

21

22

23

24

25

26

2728

29
30

31
32

33

34

35 36

37

38

39

40
41

42

43

44



176

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

135 28 PINION DIFF. 4

136 P4302251 THRUST WASHER KIT,COMPRISES OF [SL.NOS 138, 139, 140] 1

137 18 COTTER 2

138 24 THRUST WASHER SIDE GEAR 2

139 25 THRUST WASHER DIFF. PINION 4

140 TBA GEAR HARDWARE KIT,COMPRISES OF [SL.NOS 142, 143, 144] 1

141 34 BOLT HEX HEAD M16X1.5X50 12

142 35 WASHER FLAT 12

143 36 NUT LOCK 12

144 P4307851 DIFF CASE HARDWARE KIT,COMPRISES OF [SL.NOS 146, 147] 1

145 29 CAP SCREW 12

146 30 WASHER FLAT 12

147 TBA CARRIER MOUNTING FASTENERS KIT,COMPRISES OF [SL.NOS 149, 150, 151, 152] 1

148 39 M16 STUD LONG PRE COAT 4

149 40 WASHER CARRIER TO HOUSING 14

150 41 M16 PRE COATED BOLT 10

151 42 NUT 4

SINGLE REAR AXLE ASSEMBLY - ALBA11



177

FIRST FRONT AXLE ASSEMBLY - ALFA182



178

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 A5C52700 "ASSEMBLY OF FRONT DRIVE AXLE WITH T150 SERRATED FLANGE S- CAM BRAKE ASSEMBLY 
AND 5.83 DRIVE RATIO" 1

2 B5C50501 S/A OF FRONT HALF AXLE WITH T-150 FLANGE 1 NSS

FIRST FRONT AXLE ASSEMBLY - ALFA182



179

FIRST FRONT AXLE ASSEMBLY - ALFA182

1

2

3

4

5
6
7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

4748

49

50

45

52

53

54

55

56

61

62

63

64

65

66



180

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

HUB AND BRAKE
1 B5C21202 S/A OF JOINT FLANGE 2

2 1 F2D00322 JOINT FLANGE 1

3 2 X2703700 OIL SEAL 1

4 3 X0202610 CYL ROLLER BEARING 1

5 4 X3001413 FLASHING 1

6 5 X0702310 SPECIAL CIRCLIP - INTERNAL - 105.5 X 3 1

7 6 X0702210 SNAP RING 2

8 7 X0202510 NEEDLE BEARING 2

9 8 X2703600 OIL SEAL 2

10 9 X3705115 STUD M16X1.5 2

11 B5C21205 S/A OF THE STEERING KNUCKLE-LH 1

12 10 F2D00211 AXLE ARM 1

13 11 X0202410 NEEDLE BEARING 1

14 12 X2703400 OIL  SEAL 1

15 B5C21206 S/A OF THE STEERING KNUCKLE-RH 1

16 13 F2E00111 SPIGOT 1

17 14 X0202410 NEEDLE BEARING 1

18 15 X2703400 OIL  SEAL 1

19 16 FG100122 SPACER LH 1

20 17 FG100222 SPACER RH 1

21 18 B2592504 S/A OF HUB TOP 1

22 19 X4406510 BALANCE DISK 1

23 19 X4406610 BALANCE DISC 1

24 19 X4406710 BALANCE DISC 1

25 19 X4406810 BALANCE  DISC 1

26 19 X4406910 BALANCE  DISC 1

27 19 X4407010 BALANCE DISC 1

FIRST FRONT AXLE ASSEMBLY - ALFA182



181

FIRST FRONT AXLE ASSEMBLY - ALFA182

1

2

3

4

5
6
7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

4748

49

50

45

52

53

54

55

56

61

62

63

64

65

66



182

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 19 X4407110 BALANCE DISC 1

29 19 X4407210 BALANCE DISC 1

30 20 B5C21203 S/A OF TRACK LEVER-RH 1

31 21 B5C21204 S/A OF TRACK LEVER - LH 1

32 22 X1201311 DISTANCE RING 2

33 B5C52503 S/A OF FRONT WHEEL HUB 2

34 23 F8S00311 HUB-FRONT AXLE -RS145-10WB 1

35 24 X2703500 RADIA PACK. RING 1

36 25 X0202310 ROLLER BEARING 1

37 26 X0202210 ROLLER BEARING 1

38 27 F3569310 WHEEL BOLT 10

39 28 F8T00422 BRAKE DRUM - FRONT 2

40 29 X1802911 SECURING TOE 2

41 30 X2703300 O RING 47 X 5.33 2

42 31 X0702110 SPECIAL CIRCLIP - INTERNAL - 69.2 X 2.5 2

43 32 X1001413 COVER 2

44 33 B2594502 TIE ROD ASSY 1

45 B5C52505 S/A OF DOUBLE CARDAN SHAFT 2

46 34 F3349811 DRIVING SHAFT 1

47 B5C50806 S/A OF YOKE 2

48 35 F3349711 AXLE SHAFT 1

49 36 F2135611 DRIVING SHAFT YOKE 2

50 37 F1846611 HOUSING UJ 1

51 38 F0932111 PIN 2

52 39 X1802115 NEEDLE HOUSING 4

53 40 X1802215 NEEDLE HOUSING 4

B5C36948 S/A OF BUSH 2 2.0

B5C36947 S/A OF BUSH 1 2.0

FIRST FRONT AXLE ASSEMBLY - ALFA182



183

FIRST FRONT AXLE ASSEMBLY - ALFA182

1

2

3

4

5
6
7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

4748

49

50

45

52

53

54

55

56

61

62

63

64

65

66



184

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

54 41 F4300310 NEEDLE ROLLER 136

55 42 F4300410 NEEDLE ROLLER 136

56 43 F2752700 OIL SEAL 8

57 44 F0745710 SPECIAL CIRCLIP - INTERNAL - 47.5 X 2 8

58 45 F0752210 SPECIAL CIRCLIP - EXTERNAL - 0 X 1.75 4

59 - F0752310 SPECIAL CIRCLIP - EXTERNAL - 0 X 1.5 4

60 46 F3148915 TAPER PLUG 8

61 - F3584011 SCREW  - HEX SOCKET GRUB M12 X 1.75 CP X 16 LONG X GR 10.9 2

62 47 B2507502 STEERING LEVER 1

63 48 F8P00199 BRAKE ASSEMBLY-LH 1

64 49 F8R00199 BRAKE ASSEMBLY-RH 1

65 - L2011245 STANDARD SCREW - HEX - M12  X  1.75 CP  X  45MM LONG  X  GR 8.8 2

66 50 X0733514 GUARD RING 2

67 51 X0844210 GETITIER RING 4

68 - X0951515 PIVOT PIN 4

69 52 X2703900 RO RUBBER RING RUNDG 2

70 53 X3000100 SPECIAL WASHER - MM - THRUST - 50.1MM ID X 79MM OD X 5MM T 2

71 54 X3066514 LOCATING PLATE 2

72 55 X3402115 THRUST COLLER 2

73 - X3503010 SPECIAL NUT - HEX - M16 X 1.5FP X 10MM LONG X GR 10 4

74 - X3534411 SPECIAL NUT - RING - M85 X 1.5FP X 10MM LONG X GR 4

75 - X3534511 SPECIAL SCREW - HEX - M14 X 2CP X 40MM LONG X GR 12.9 20

76 - F3540610 WHEEL NUT 20

77 - X3535011 SPECIAL SCREW - HEX - M14 X 2CP X 35MM LONG X GR 12.9 4

78 - X4902110 SPECIAL WASHER - MM - LOCK WASHER WITH LUG - 85.5MM ID X 130MM OD X 7MM T 2

79 - F2560010 GREASE NIPPLE 4

80 56 F3539810 SPECIAL NUT - CASTLE - M24 X 1.5FP X 15MM LONG X GR 2

81 - L3011218 NUT M12 X PC 8 X 1.75 CP PLATED 2

FIRST FRONT AXLE ASSEMBLY - ALFA182



185

FIRST FRONT AXLE ASSEMBLY - ALFA182

1

2

3

4

5
6
7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

4748

49

50

45

52

53

54

55

56

61

62

63

64

65

66



186

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

82 - L4111400 STANDARD WASHER - SINGLE COIL - M14 36

83 - L5001220 STANDARD SPLIT PIN - IN - DIA  4.76MM  X  63.5MM  LONG 2

84 61 FY400221 AUTOMATIC SLACK ADJUSTER RH 1

85 62 FY400121 AUTOMATIC SLACK ADJUSTER LH 1

86 63 X7T00214 BRACKET-ABS SENSOR MOUNTING . 2

87 64 X8828000 WABCO ABS SENSOR (STRAIGHT TYPE) 2

88 - L1021212 "STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  60MM  LONG  X  GR  8.8" 18

89 65 F0500107 SENSOR BUSH - ABS 2

90 66 FSA00211 POLE WHEEL FOR ASA (100TEETH) 2

91 - L4111600 STANDARD WASHER - SINGLE COIL - M16 4

92 - L4010800 WASHER 2

93 - L3610818 NUT 2

94 - X3534611 SPECIAL BOLT - HEX - M14 X 2 CP X 60MM LONG X GR 12.9 12

95 - X3535411 SPECIAL FLANGED SCREW - HEX - M16 X 1.5 FP X 40MM LONG X GR 12.9 30

FIRST FRONT AXLE ASSEMBLY - ALFA182



187

FIRST FRONT AXLE ASSEMBLY - ALFA182

1

2

3

4

5

6

7

8

9

10 11
12

13
14

15

16



188

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

A5C40700-ALFA153-00-TR-00 -

TRACK ROD -

1 1 B2594502 TIE ROD ASSY 1

2 P2409239 END ASSLY 2

3 2 SOCKET 2 NSS

4 3 BOTTOM CUP 2 NSS

5 4 BALL PIN 2 NSS

6 5 TOP CUP 2 NSS

7 6 SPRING 2 NSS

8 7 SCREW PLUG 2 NSS

9 8 LOCK RING 2 NSS

10 9 P2400329 GREASE NIPPLE 2

11 10 P2402011 DUST COVER 2

12 11 P2400708 CLAMP 2

13 12 P2407535 BOLT 2

14 13 P2403549 SPRING WASHER 2

15 14 P2407635 NUT 2

16 15 X3501610 CASTLE NUT M24X1.5 2

17 16 H5015009 SPLIT-PIN 5 DIA X 45 2

18 P2404351 MAJOR KIT 2

19 P2407351 MINOR KIT 2

FIRST FRONT AXLE ASSEMBLY - ALFA182



189

DRAG LINK ASSEMBLY - ALDL129

1



190

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B2C10301  S/A OF DRAG LINK 1

DRAG LINK ASSEMBLY - ALDL129



191

POWER STEERING - ALSG460

NOTE :  MARKED PARTS ARE CABIN SCOPE AND IT WILL BE FIITED IN THE CABIN

COMMON ASSY PARTS FOR ZF & RANE POWER STEERING GEARBOX ASSY

B

B

ZF POWER STEERING GEARBOX ASSY  RANE POWER STEERING GEARBOX ASSY 

SECTION VIEW B-B

A

A

SECTION CUT A-A

1

2

3

4

5,6,7

8

9

10

11,12,13,14,15

16

17,18,19,20

21,22,23,24

25

26

27

28,29,30,31

32,33

34

35,36

37,38

39

40

41

42

43,44

45,46 47,48,49

50



192

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F7487800 STEERING WHEEL 1
2 2 F3F00614 STEERING COLUMN BRACKET 1
3 3 BDJ16401  STEERING COLUMN ASSY 1
4 4 FA400658 3MM O RING - STEERING PUMP 1
5 5 F3560410 "SPECIAL SCREW - CROSS RECESSED PAN HEAD - M8 X 0 X 13MM LONG X GR" 4
6 6 F3542710 SPRING NUT-ISO 8 4
7 7 L4010400 STANDARD WASHER - PLAIN - M4 4
8 8 F7873770 HOSE CLAMP ALT PART NO F8208010 1

9 9 F4S01410 "WORM DRIVE STAINLESS STEEL CLIP FROM 25MM TO 35MM FOR SUCTION HOSE CLAMPING 
ON POWER STEERING RESERVIOR." 1

10 10 F5J01368 STEERING COLUMN NACELLE UPPER REAR 1
11 11 F8474914 STG COLUMN MTG BRACKET 1
12 12 L2010820 SCREW M8 X 20 X 1.25 CP PLATED 6
13 13 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 2
14 14 L4110800 SC WASHER 8 DIA  PLATED 4
15 15 L4010600 WASHER 6 DIA  PLATED 4
16 16 F7604213 TOP COVER PLATE 1
17 17 F3580510 SPECIAL BOLT - HEX - M18 X 1.5 FP X 40MM LONG X GR 10.9 1
18 18 X3508615 SPECIAL NUT-HEX-M18X1.5FPX15.8 L XGR10 3
19 19 L4111800 STANDARD WASHER - SINGLE COIL - M18 4
20 20 F3765715 STUD 3
21 21 F8441610 L-BRACKET 2
22 22 L1011208 "STANDARD BOLT  -  HEX  -  M12  X  1.75CP  X  40MM  LONG  X  GR  8.8" 2
23 23 L3011218 NUT M12 X PC 8 X 1.75 CP PLATED 2
24 24 L4011200 STANDARD WASHER - PLAIN - M12 2
25 25 FNN00159 NACELLE-INTERIOR TRIM TOP DUST PROTECTION COVER 1
26 26 F5J01168 STEERING COLUMN NACELLE UPPER FRONT 1
27 28 F0832210 DOUBLE CLIP 2
28 29 L1010807 "STANDARD BOLT  -  HEX  -  M8  X  1.25CP  X  35MM  LONG  X  GR  8.8" 2
29 30 L3010815 STANDARD NUT - HEX - M8  X  1.25 CP  X  6.8MM LONG  X GR 8 2
30 31 L4010800 WASHER 2
31 32 L2011020 STANDARD SCREW - HEX - M10  X  1.5 CP  X  20MM LONG  X  GR 8.8 2

POWER STEERING - ALSG460



193

POWER STEERING - ALSG460

NOTE :  MARKED PARTS ARE CABIN SCOPE AND IT WILL BE FIITED IN THE CABIN

COMMON ASSY PARTS FOR ZF & RANE POWER STEERING GEARBOX ASSY

B

B

ZF POWER STEERING GEARBOX ASSY  RANE POWER STEERING GEARBOX ASSY 

SECTION VIEW B-B

A

A

SECTION CUT A-A

1

2

3

4

5,6,7

8

9

10

11,12,13,14,15

16

17,18,19,20

21,22,23,24

25

26

27

28,29,30,31

32,33

34

35,36

37,38

39

40

41

42

43,44

45,46 47,48,49

50



194

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

32 33 L4111000 SC WASHER 10 DIA  PLATED 8
33 34 X4900307 SPECIAL WASHER - MM - PLAIN - 16.2MM ID X 25MM OD X 4MM T 2
34 35 F8603400 S/A OF SUCTION PIPE HOSE- RES TO PUMP 1
35 36 X4900107 SPECIAL WASHER - MM - PLAIN - 26.2MM ID X 35MM OD X 2.5MM T 2
36 37 L2011025 STANDARD SCREW - HEX - M10  X  1.5 CP  X  25MM LONG  X  GR 8.8 4
37 39 F1661411 GEAR POWER STG 1
38 F7885500 ADAPTOR 2
39 F8603200 HOSE 1
40 F3241011 DROP ARM 1
41 BDJ28701 S/A RETURN PIPE-ZF FOR BAGH 4X4 - 1418 BS4 FUEL DISPENSOR 1
42 B2270002 POWER STEERING MSL UJ ASSEMBLY 1X79 BOTH END 1
43 B2208407 VANE PUMP COMPRISES OF PARTS MARKED % 1
44 B2269403% STEERING PUMP 1
45 F3149815% BANJO BOLT 1
46 X3106915% BANJO BOLT 1
47 L4111000% SC WASHER 10 DIA  PLATED 2
48 L2011022% STANDARD SCREW - HEX - M10  X  1.5 CP  X  22MM LONG  X  GR 8.8 2
49 F7463500 POWER STG GEAR 1
50 BDJ16804 S/A PRESSURE PIPE - ZF FOR BAGH 4X4 - 1418 BS4 FUEL DISPENSOR 1
51 F8286500 RESERVOIR-STEERING ZF MAKE 1
52 L4110600 SC WASHER 6 DIA  PLATED 2
53 41 F1657211 GEAR POWER STG
54 F7885500# ADAPTOR 1
55 F3149815# BANJO BOLT 1
56 43 L2610620 "STANDARD SCREW - SLOTTED CHEESE - M6  X  1 CP  X  20MM LONG  X  GR 8.8" 3
57 44 F4951610 SPECIAL WASHER - MM - PLAIN - 8.4MM ID X 25MM OD X 2MM T 2
58 45 L3181011 "STANDARD NUT - LOCK - 5/8 IN  X   UNF-3B  X  9.525MM LONG  X GR 8" 1
59 46 L4001000 STANDARD WASHER - PLAIN - 5/8 INCH 1
60 47 F4A00168 BUSH-SELF CANCELATION 1
61 48 F0948515 KEY 1
62 49 L2510406 "STANDARD SCREW - SLOTTED PAN - M4  X  0.7 CP  X  6MM LONG  X  GR 8.8" 1
63 50 F1134150 STEERING COLUMN GROMMET 1

POWER STEERING - ALSG460



195

POWER STEERING - ALSG460

NOTE :  MARKED PARTS ARE CABIN SCOPE AND IT WILL BE FIITED IN THE CABIN

COMMON ASSY PARTS FOR ZF & RANE POWER STEERING GEARBOX ASSY

B

B

ZF POWER STEERING GEARBOX ASSY  RANE POWER STEERING GEARBOX ASSY 

SECTION VIEW B-B

A

A

SECTION CUT A-A

1

2

3

4

5,6,7

8

9

10

11,12,13,14,15

16

17,18,19,20

21,22,23,24

25

26

27

28,29,30,31

32,33

34

35,36

37,38

39

40

41

42

43,44

45,46 47,48,49

50



196

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

64 F0845214 STRAP-SPL OLAS 5
65 L2010620 SCREW M6 X 20 X 1 CP PLATED 2
66 F0831614 DOUBLE CLIP 2
67 L2011030 SCREW M10 X 30 X 1.5 CP PLATED 2
68 F8603200 HOSE 1
69 L3011018 NUT M10 X PC 8 X 1.5 CP PLATED 2
70 F8200310 STAINLESS STEEL JUBILEE CLIP 1
71 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 2
72 BDJ28702 S/A OF Z BRACKET 2

POWER STEERING - ALSG460



197

POWER STEERING - ALSG460

1

2

3

4

5

6

7

8

9

10

11



198

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

STEERING RESERVOIR -INTERNAL COMPONENTS
1 F8286500 STEERING RESERVOIR 1

2 1 P4200114 BRACKET 1

3 2 P4201418 CLAMP ASSY 1

4 3 P4201518 BOWL SUB ASSY 1

5 4 P4200340 FILTER ELEMENT 1

6 5 P4201530 BAFFLE PLATE ASSY 1

7 6 P4200736 COMPRESSION SPRING 1

8 7 P4202511 COVER ASSY 1

9 8 P4205935 CENTRAL STUD 1

10 9 P4202407 SEALING RING 1

11 10 P4206035 HEX NUT 1

12 11 P4202411 SEALING RING 1

13 - P4206135 SLOTTED SCREW 1

14 - P4200205 RUBBER BUSH - PLASTIC OIL TANK ASSY 1

15 - P4203749 WASHER - PLASTIC OIL TANK ASSY 1

POWER STEERING - ALSG460



199

POWER STEERING - ALSG460

1

1.1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21



200

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

STEERING PUMP - INTERNAL COMPONENTS
1 1 B2269403 VANE PUMP 1

2 1.1 PF700071 SHAFT 1

3 2 P0P00126 BALL BEARING 1

4 3 P4202207 SNAP RING 1

5 4 P4200309 WOODRUFF KEY 1

6 5 P4202107 RETAINING RING 1

7 6 P4203327 SHAFT SEAL 1

8 7 P8R00138 HOUSING  ASSEMBLY 1

9 8 P4201334 NEEDLE SLEEVE 1

10 - P4200209 DOWEL PIN 1

11 9 P4201130 FRONT PLA TE 1

12 10 P4203039 ROTOR SET 1

13 11 P4203427 O-RING 1

14 12 P4202307 SUPPORTING RING 1

15 13 P4201030 PRESSURE PLATE 1

16 14 P4200636 COMPRESSION SPRING 1

17 15 P4201111 COVER 1

18 16 P4204227 PROFILE SEALING RING 1

19 17 P4200536 HOOK SPRING 1

20 18 P4201907 SEALING RING 1

21 - P4201631 SCREW PLUG M16X1.5(PA-61) 1

22 - P4201731 SCREW PLUG M26X1.5(PA-61) 1

23 19 P4200731 SCREW PLUG 1

24 20 P4200842 FLOW LIMITING PISTON 1

25 21 P4200336 COMPRESSION SPRING 1

26 - P4201251 SEALING KIT 1

27 - P4202051 SMALL COMPONENT KIT 1

POWER STEERING - ALSG460



201

POWER STEERING - ALSG460

1

2

3
4

5

6

7

8

9
10

11

12
13 14

15
16

17

18

19

2021

22
23

24

25

26
27

28

29

30

31

32

33

34

35



202

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

STEERING GEAR - INTERNAL COMPONENTS - ZF
1 1 F7463500 POWER STEERING GEAR BOX 1

2 2 P4200127 DUST SEAL 1

3 3 P4200607 SUPPORT RING 2

4 4 P4200717 GASKET 3

5 5 P4200834 VALVE ASSY 1

6 6 P4202627 O RING 1

7 7 P4200235 HEX. NUT 1

8 8 P4200249 TAB WASHER 1

9 9 P4202927 O RING 1

10 10 P4200427 O RING 1

11 11 P4200527 SEALING 1

12 12 P4200335 HEX SCREW 2

13 13 P4200435 HEX SCREW 2

14 14 P4200449 WASHER 4

15 15 P4200131 SCREW PLUG 1

16 16 P4200207 SEALING 1

17 17 P4200635 SEALING NUT 1

18 18 P4200607 SUPPORT RING 1

19 19 P4200717 GASKET 1

20 20 P4203027 O RING 2

21 21 P4203127 O RING 2

22 22 P4200149 WASHER 2

23 23 P4200735 HEX. NUT 2

24 24 P4201811 PROTECTIVE CAP 1

25 25 P4200927 O RING 3

26 26 P4201027 SHAFT SEAL 1

27 27 P4200107 RETAINING RING 1

POWER STEERING - ALSG460



203

POWER STEERING - ALSG460

1

2

3
4

5

6

7

8

9
10

11

12
13 14

15
16

17

18

19

2021

22
23

24

25

26
27

28

29

30

31

32

33

34

35



204

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 28 P4200535 HEX SCREW 6

29 29 HOUSING 1 NSS

30 30 P4200833 SECTOR SHAFT ASSY 1

31 31 P4201911 HOUSING COVER ASSY 1

32 32 LIMITER VALVE 2 NSS
33 33 PISTON 1 NSS
34 34 SEALING 1 NSS
35 35 SEAL 1 NSS

36 P4201018 HOUSING ASSEMBLY 1

37 P4200242 LIMITER VALVE ASSY 2

38 P4201939 PISTON ASSY 1

39 P4202151 SEALING SET 1

40 P4201551 SEALKIT COMPLETE 1

POWER STEERING - ALSG460



205

FRONT BUMPER BAR ASSEMBLY - ALFBB212

1

1

3

6

7

9

8

5

9

2

7

4

5



206

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B5200401 ASSY OF CLEVIS BRACKET COMPRISES OF PARTS MARKED # 2

2 L4001000# STANDARD WASHER - PLAIN - 5/8 INCH 1

3 F0430212# BRACKET 1

4 F3537111# SPECIAL BOLT - HEX - 5/8 IN X  BSF X 133.35MM LONG X GR 1

5 F4130011# CLEVIS 1

6 L5000609# STANDARD SPLIT PIN - IN - DIA  2.38MM  X  28.58MM  LONG 1

7 L3351011# "STANDARD NUT - SLOTTED - 5/8 IN  X   BSF  X  14.275MM LONG  X GR 8" 1

8 2 B5D09201 S/A OF FRONT BUMPER 1

9 3 F0900914 FRONT TOW PIN ASSY 1

10 4 F2707450 SPECIAL CIRCLIP - INTERNAL - 0 X 0 1

11 5 X0901710 CLIP 1

12 6 F2872513 NUMBER PLATE_G90 1

13 7 L2021255 HEX SCREW - M12 STD 8 8

14 L3021218 HEX NUT - M12 STD 8 8

15 L4111200 SINGLE COIL WASHER - M12 STD 8 8

16 8 L2010630 STANDARD SCREW - HEX - M6  X  1 CP  X  30MM LONG  X  GR 8.8 2

17 L4110600 SC WASHER 6 DIA PLATED STD 2 2

18 L3010618 HEX NUT - M6 STD 2 2

19 FJL00153 GROMMET - RUBBER GROMMET 2

FRONT BUMPER BAR ASSEMBLY - ALFBB212



207

SILENCER AND EXHAUST SYSTEM ASSEMBLY - ALSPE551

1

2

4

5

6

7

8

9

10
11

12

13

14

15

16



208

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FXX00714 ELLIPTICLAL CLAMP FOR SAME SIDE INLET AND OUTLET MUFFLER 2
2 B7F58001 SUB ASSEMBLY OF CATALYSTIC CONVERTER,COMPRISES OF PARTS MARKED# 1

3 2 B7F57903#  CATALYSTIC CONVERTOR ASSY,COMPRISES OF PARTS MARKED!,ALTERNATE PART NO 
B7F58002,B7F57904,B7F58003,B7F53104 1

5 L1011209 STANDARD BOLT  -  HEX  -  M12  X  1.75CP  X  45MM  LONG  X  GR  8.8 2
6 4 FP000314 3 INCH O CLAMP - V PROFILE 1
7 5 FN102914 SHORTER TAIL PIPE WITH FLARING 1
8 L3621218 NYLOC NUT M12 X PC 8 X 1.5 FP PLATED 4
9 L4111000 SC WASHER 10 DIA  PLATED 3

10 L4111200 STANDARD WASHER - SINGLE COIL - M12 4
11 L1011207 STANDARD BOLT  -  HEX  -  M12  X  1.75CP  X  35MM  LONG  X  GR  8.8 2
12 L1021009 STANDARD BOLT  -  HEX  -  M10  X  1.25FP  X  45MM  LONG  X  GR  8.8 4
13 6 FM103714 FIRST PIPE MOUNTING BRACKET ON FRAME 1
14 7 F2638100 PAD-MUFFLER SUPPORT 8
15 F4950010 SPECIAL WASHER - IN - PLAIN - 13.716MM ID X 38.862MM OD X 3.404MM T 4
16 8 FM103814 EXHAUST FIRST PIPE SUPPORT BRACKET 1
17 L1021216 STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  80MM  LONG  X  GR  8.8 4
18 L2021440 STANDARD SCREW - HEX - M14  X  1.5 FP  X  40MM LONG  X  GR 8.8 4
19 L2011030 SCREW M10 X 30 X 1.5 CP PLATED 1
20 L3011218 NUT M12 X PC 8 X 1.75 CP PLATED 4
21 L3011018 NUT M10 X PC 8 X 1.5 CP PLATED 3
22 L3021418 STANDARD NUT - HEX - M14  X  1.5 FP  X  12.8MM LONG  X GR 8 4
23 L4111400 STANDARD WASHER - SINGLE COIL - M14 4
24 L3010815 STANDARD NUT - HEX - M8  X  1.25 CP  X  6.8MM LONG  X GR 8 4
25 L4110800 SC WASHER 8 DIA  PLATED 4
26 L1010820 STANDARD BOLT  -  HEX  -  M8  X  1.25CP  X  100MM  LONG  X  GR  8.8 4
27 9 F0810010 O CLAMP 1
28 10 X0800310 EXH.PIPE CLAMP 3 1
29 11 B7F79902  EXHAUST SECOND PIPE ASSY FOR BAGH 4X4 1
30 12 B7F79901  S/A OF FIRST PIPE FOR BAGH 4X4 1
31 13 B7F79904  SILENCER MTG BRKT 2
32 14 F1953415 SPACER MUFFLER SUPP. 4

SILENCER AND EXHAUST SYSTEM ASSEMBLY - ALSPE551



209

SILENCER AND EXHAUST SYSTEM ASSEMBLY - ALSPE551

1

2

4

5

6

7

8

9

10
11

12

13

14

15

16



210

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

33 F7F00115 SPECIAL FLANGED NUT - HEX - M10 X 1.25 FP X 9.6MM LONG X GR 4
34 15 F3430922 INSERT 1
35 16 B7F79905 S/A MUFFLER MOUNTING BRACKET 2

SILENCER AND EXHAUST SYSTEM ASSEMBLY - ALSPE551



211

EXHAUST BRAKE ASSEMBLY - ALEB78

1

2

34

5

6

7

8

9



212

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 FFC00800 KIT-EXHAUST BRAKE ASSEMBLY WITH PTFC 1

2 2 F7426100 CAB LATCH SWITCH 1

3 3 X0487314 'L' BRACKET 1

4 4 X0444310 BRACKET 1

5 5 L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 2

6 6 L4110600 STANDARD WASHER - SINGLE COIL - M6 2

7 7 L2010820 STANDARD SCREW - HEX - M8  X  1.25 CP  X  20MM LONG  X  GR 8.8 1

8 8 L4110800 STANDARD WASHER - SINGLE COIL - M8 2

9 9 B5A02702 SOLENOID 24V - PTFC 1

EXHAUST BRAKE ASSEMBLY - ALEB78



213

AIR PIPING ASSEMBLY - ALAP669

1
2

3

5

6

8

9

10

11

13

14

15

17

18

19

20

21

A

4

DETAIL A

7

12

16



214

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F7873770 HOSE CLAMP,ALTERNATE PART NO F8208010,F8200310 1

2 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 11

3 2 F6M01600 CLAMP WITH RUBBERIZED / PVC SLEEVE - 60MM 2

4 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 1

5 3 B0F93801 COMPRESSOR 1ST OUTLET PIPE 1

6 F1938415 PIPE-AIR STEEL TUBE - 5/8" OUTER DIA X 16 SWG 1

7 F2930015 CONICAL NIPPLE 2

8 F2935015 SPECIAL NUT - SPECIAL - M22 X 1.5FP X 17MM LONG X GR 2

9 L4111200 STANDARD WASHER - SINGLE COIL - M12 11

10 L2010630 STANDARD SCREW - HEX - M6  X  1 CP  X  30MM LONG  X  GR 8.8 1

11 4 F8P07350 HOSE - COMPRESSOR INLET 1

12 5 X0802410 C-CLAMP 3

13 6 F6M01500 CLAMP WITH RUBBERIZED / PVC SLEEVE - 40MM 1

14 7 BHF82303 S/A COMPRESSOR DELIVERY PIPE TO AIR DRIER 1

15 L4110800 SC WASHER 8 DIA  PLATED 3

16 8 F0132411 ELBOW(ADAPTOR) 2

17 9 BHF82302 S/A COMPREESOR INLET PIPE FOR BAGH 4X4 TIPPER 1

18 10 F3N02514 AIR PIPING SUPPORT BRACKET 7

19 11 X0433810 L-BRACKET 2

20 12 F1B04200 HOSE-AIR HOSE-AIR PTFC RUBBER HOSE FOR PARKING BRAKE,ALTERNATE PART NO 
F1B05000,F1B01200 1

21 13 F0634600 STRAP 25

22 L2021235 STANDARD SCREW - HEX - M12  X  1.5 FP  X  35MM LONG  X  GR 8.8 10

23 14 F1B04400 HOSE-AIR HOSE-AIR PTFC RUBBER HOSE FOR SERVICE B,ALTERNATE PART NO 
F1B05500,F1B03800 1

24 15 F0830910 CLIP 7

25 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 1

26 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 9

27 16 FN701000 BRAKE HOSE SERVICE - M18X1.5 BOTH SIDE - IMPERIAL AUTO 2

AIR PIPING ASSEMBLY - ALAP669



215

AIR PIPING ASSEMBLY - ALAP669

1
2

3

5

6

8

9

10

11

13

14

15

17

18

19

20

21

A

4

DETAIL A

7

12

16



216

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 L2010816 STANDARD SCREW - HEX - M8  X  1.25 CP  X  16MM LONG  X  GR 8.8 1

29 F3585810 SPECIAL NUT - LOCK - M18 X 1.5FP X 5MM LONG X GR 8 2

30 L4110600 SC WASHER 6 DIA  PLATED 9

31 17 F1B00105 HOSE-AIR PTFE STEEL BRAIDED SUITABLE FOR 5/8 PIPE,ALTERNATE PART NO F1932850 1

32 L2021240 STANDARD SCREW - HEX - M12  X  1.5 FP  X  40MM LONG  X  GR 8.8 1

33 18 F8200710 L BRKT 1

34 19 BHF82301 S/A AIR PIPING KIT-BAGH 4X4 TIPPER 1

35 L2010820 SCREW M8 X 20 X 1.25 CP PLATED 2

36 L2010620 SCREW M6 X 20 X 1 CP PLATED 7

37 20 BHF74401 S/A COMPRESSOR III PIPE 1

38 21 BHF74402 S/A COMPRESSOR II PIPE 1

AIR PIPING ASSEMBLY - ALAP669



217

FOOT BRAKE ASSEMBLY - ALFB847

1

2

3

4

5

6

7

8

9

11

12

13

1415

16

17

18
19

2021

22

23

24

25

26

10



218

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B5A02702 SUB ASSEMBLY SOLENOID PTFC 5

2 2 F1000800 25L AIR TANK -NITIN-VOSS,ALTERNATE PART NO F8837200,F1J11100 1

3 3 F8440310 L-BRACKET 2

4 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 18

5 L4111000 SC WASHER 10 DIA  PLATED 2

6 L2010830 STANDARD SCREW - HEX - M8  X  1.25 CP  X  30MM LONG  X  GR 8.8 2

7 L2010865 STANDARD SCREW - HEX - M8  X  1.25 CP  X  65MM LONG  X  GR 8.8 4

8 L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 10

9 L3610818 STANDARD NUT-NYLOC-M8X1.25CPX9.5L X GR 8 8

10 4 F8836700 QUICK RELEASE VALVE 1

11 P1023851 REPAIR KIT-QRV 1

12 5 F8095810 FLICK VALVE MTG BRACKET 1

13 6 F0489610 BRACKET - SOLENOID VALVE 2

14 L2021235 STANDARD SCREW - HEX - M12  X  1.5 FP  X  35MM LONG  X  GR 8.8 17

15 7 F3141615 PLUG 1

16 8 X8834000 PURGE TANK 3.4L WITH VOSS PTFC 1

17 F4930240 SPECIAL WASHER - MM - PLAIN - 22.5MM ID X 30MM OD X 1.5MM T 1

18 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 10

19 9 F3P02300 RELAY VALVE - ALL PORT VOSS 1

20 P1024351 REPAIR KIT-RELAY VALVE

21 L3011018 NUT M10 X PC 8 X 1.5 CP PLATED 2

22 L2021230 STANDARD SCREW - HEX - M12  X  1.5 FP  X  30MM LONG  X  GR 8.8 3

23 10 F2630014 PAD 12

24 L2021250 STANDARD SCREW - HEX - M12  X  1.5 FP  X  50MM LONG  X  GR 8.8 1

25 L2011030 SCREW M10 X 30 X 1.5 CP PLATED 2

26 11 B5A90701  BRACKET FOR MODULATOR VALVE 2

27 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 16

28 L3020818 STANDARD NUT - HEX - M8  X  1 FP  X  6.8MM LONG  X GR 8 4

FOOT BRAKE ASSEMBLY - ALFB847



219

FOOT BRAKE ASSEMBLY - ALFB847

1

2

3

4

5

6

7

8

9

11

12

13

1415

16

17

18
19

2021

22

23

24

25

26

10



220

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 12 F8836400 HAND BRAKE VALVE,ALTERNATE PART NO X8804800 1

30 P1023951 REPAIR KIT -HAND BRAKE VALVE

31 13 F8892300 FRONT BRAKE CHAMBER LH - TYPE 24 1

32 14 F1R00313 ANCHOR PLATE- LH 1

33 L4110800 SC WASHER 8 DIA  PLATED 20

34 L4111200 STANDARD WASHER - SINGLE COIL - M12 21

35 15 F3V03300 ANTI COMPOUNDING RELAY VALVE WABCO PTFC 1

36 PD600122 REPAIR KIT-RELAY VALVE WABCO PTFC

37 16 X8804400 VALVE-QUADRAPLE SYSTEM PROTECTION KB,ALTERNATE PART NO FL401900 1

38 P1800651 MINOR KIT FOR SYSTEM PROTECTION VALVE

39 P1800551 MAJOR KIT FOR SYSTEM PROTECTION VALVE

40 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 4

41 17 F0930115 PIVOT PIN 2

42 18 B3910101 S/A OF AIR RES BKT 2

43 19 F8991214 AIR DRYER MOUNTING BRACKET 1

44 L1010606 STANDARD BOLT  -  HEX  -  M6  X  1CP  X  30MM  LONG  X  GR  8.8 4

45 L2020820 STANDARD SCREW - HEX - M8  X  1 FP  X  20MM LONG  X  GR 8.8 4

46 20 F1R00213 ANCHOR PLATE- RH 1

47 21 X8832800 DRIER-AIR WABCO NON HEATER - PTFC 1

48 22 B3960101 S/A OF AIR RESERVOIR BRACKET 4

49 23 X8827500 ABS MODULATOR VALVE 3

50 L4110600 SC WASHER 6 DIA  PLATED 14

51 24 F3P00110 15L AIR TANK (TWO PORTS NG12 ON ONE SIDE - VOSS) 1

52 L3650611 STANDARD NUT - NYLOC - 3/8 IN  X   BSF  X  12.37MM LONG  X GR 8 2

53 L1010816 STANDARD BOLT  -  HEX  -  M8  X  1.25CP  X  80MM  LONG  X  GR  8.8 6

54 L2010845 STANDARD SCREW - HEX - M8  X  1.25 CP  X  45MM LONG  X  GR 8.8 2

55 25 F8892400 FRONT BRAKE CHAMBER RH - TYPE 24 1

56 26 B5B73606  L-BRKT 1

FOOT BRAKE ASSEMBLY - ALFB847



221

OPERATING PEDAL UNIT ASSEMBLY - ALOP156

1

2
3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19
20



222

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B6F09001 IPU SUB ASSEMBLY 1

2 1 X6M00700 INTEGRATED PEDAL UNIT 1

3 PD600186 NG-8 MINOR REPAIR KIT 1

4 PD600185 NG -12 MINOR  REPAIR KIT 1

5 PD600677 REPAIR KIT DUAL BRAKE VALVE 1

6 PYR00006 SPECIAL WASHER 1

7 PN500002 MASTER CYLINDER KIT-IPU 1

8 PBH00018 CONNECTOR ASSY 1

9 PGW00001 FOOT BRAKE VALVE 1

10 PN500005 MASTER CYLINDER 1

11 P8X00005 BRAKE SWITCH ASSY 1

12 PJ100039 BRAKE SWITCHES 2

13 2 L9510807 STANDARD FLANGED BOLT - HEX - M8  X  1.25 CP  X  35MM LONG  X  GR 8.8 7

14 3 L4110800 SC WASHER 8 DIA  PLATED 8

15 4 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 8

16 5 F8002960 CLUTCH FLUID RESERVOIR ASSY 1

17 6 F8611750 HOSE TO CONNECT FROM RESERVOIR TO MC ASSY - 1300 MM 1

18 7 F8200110 JUPITOR HOSE CLAMP 2

19 8 FAV01200 HOSE-CLUTCH WITH PUSH TO FIT END CONNECTOR 1

20 9 B3633001 3/8 INH PIPE 1

21 10 B3628809 HOSE FROM PIPE TO BOOSTER ASSY- 800 MM 1

22 11 F3041810 PLATE 1

23 12 F7874110 CLIP-HOSE SUPPORT 4

24 13 X0416810 L' BRACKET 4

25 14 F0830910 CLIP 2

26 15 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 9

27 16 L4110600 SC WASHER 6 DIA  PLATED 4

28 17 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 8

OPERATING PEDAL UNIT ASSEMBLY - ALOP156



223

OPERATING PEDAL UNIT ASSEMBLY - ALOP156

1

2
3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19
20



224

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 - F3580810 SPECIAL WASHER - MM - PLAIN - 7MM ID X 18MM OD X 2MM T 5

30 18 L2021235 STANDARD SCREW - HEX - M12  X  1.5 FP  X  35MM LONG  X  GR 8.8 4

31 19 L4111200 STANDARD WASHER - SINGLE COIL - M12 4

32 20 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 4

OPERATING PEDAL UNIT ASSEMBLY - ALOP156



225

FUEL TANK ASSEMBLY - ALOT205

1

2

3

4

5

6

7

8

9

10



226

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 B5L19701 S/A OF 165L ALUMINISED STEEL TANK,COMPRISES OF PARTS MARKED! 1

2 1 B5006401! S/A INTEGRAL SUCTION PIPE 1

3 2 B5L20402! S/A OF RETURN PIPE 1

4 3 FHS01614! FUEL TANK 165L ALUMINISED STEEL TANK 1

5 4 FHM01500 SENSOR-FUEL TANK -FUEL LEVEL SENSOR 1

6 L1021416 STANDARD BOLT  -  HEX  -  M14  X  1.5FP  X  80MM  LONG  X  GR  8.8 4

7 L2010515 STANDARD SCREW - HEX - M5  X  0.8 CP  X  15MM LONG  X  GR 8.8 6

8 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 4

9 L3021418 STANDARD NUT - HEX - M14  X  1.5 FP  X  12.8MM LONG  X GR 8 4

10 L4111400 STANDARD WASHER - SINGLE COIL - M14 4

11 L4110500 STANDARD WASHER - SINGLE COIL - M5 6

12 L4111200 STANDARD WASHER - SINGLE COIL - M12 2

13 5 B5010210 FUEL TANK MOUNTING BRACKET 2

14 6 B5006202 S/A OF STRAP 2

15 7 F1200550 RUBBER PACKING 2

16 8 F1200450 RUBBER PACKING 2

17 9 FRN02611 STRAP MOUNTING PIN 2

18 10 FHT00190 CAP-FUEL TANK 1

FUEL TANK ASSEMBLY - ALOT205



227

FUEL PIPING ASSEMBLY - ALPF565

2

3

4

5

6

7

8

9

10

12

1

11



228

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B5J40602  HOSE ASSY- PRE FILTER TO MAIN FILTER 1

2 2 B5J46001 HOSE ASSY - TANK TO PREFILTER 1

3 3 F0832210 DOUBLE CLIP 2

4 F0845214 STRAP-SPL OLAS 4

5 4 B5J46002 HOSE ASSY - RETURN LINE 1

6 5 B5J44403 HOSE ASSY - MAIN FILTER TO FIP 1

7 6 F3108815 ADAPTOR 4

8 F4930430 SPECIAL WASHER - MM - PLAIN - 14MM ID X 18.9MM OD X 1.5MM T 8

9 7 F3N02514 AIR PIPING SUPPORT BRACKET 1

10 8 F6M01400 CLAMP WITH RUBBERIZED / PVC SLEEVE - 35MM 4

11 9 F8208010 HOSE CLAMP 2

12 10 F6B03414 BRACKET-FUEL FILTER PIPING CB18 1

13 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 2

14 L2021045 STANDARD SCREW - HEX - M10  X  1 FP  X  45MM LONG  X  GR 8.8 2

15 L2021230 STANDARD SCREW - HEX - M12  X  1.5 FP  X  30MM LONG  X  GR 8.8 1

16 L2021235 STANDARD SCREW - HEX - M12  X  1.5 FP  X  35MM LONG  X  GR 8.8 6

17 L2021245 STANDARD SCREW - HEX - M12  X  1.5 FP  X  45MM LONG  X  GR 8.8 2

18 L3021018 STANDARD NUT - HEX - M10  X  1 EFP  X  8.4MM LONG  X GR 8 2

19 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 9

20 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 2

21 L4111000 SC WASHER 10 DIA  PLATED 4

22 L4110600 SC WASHER 6 DIA  PLATED 2

23 L4111200 STANDARD WASHER - SINGLE COIL - M12 11

24 11 FHJ00400 FUEL FILTER FUEL PROTECT FILTER,ALTERNATE PART NO B4461909 1

25 12 FHN00100 FUEL MAIN FILTER,ALTERNATE PART NO B4461908 1

FUEL PIPING ASSEMBLY - ALPF565



229

LAMPS AND BRACKETS ASSEMBLY - ALLB153

1

2
3

4

5

6

7

8

9

10

11

12

13
14

15



230

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 F3542710 SPRING NUT-ISO 8 8

2 L3010518 STANDARD NUT - HEX - M5  X  0.8 CP  X  4.7MM LONG  X GR 8 8

3 L2010515 STANDARD SCREW - HEX - M5  X  0.8 CP  X  15MM LONG  X  GR 8.8 8

4 L3021418 STANDARD NUT - HEX - M14  X  1.5 FP  X  12.8MM LONG  X GR 8 4

5 L4110500 STANDARD WASHER - SINGLE COIL - M5 4

6 1 F9E00284 24V FOUR CHAMBER TAIL LAMP 1

7 2 F9E05100 FRONT FOG LAMP 2

8 3 F8247600 REPEATER LAMP-CAB -FDI-24V-BULB-RH 1

9 L3020518 STANDARD NUT - HEX - M5  X  0.6 FP  X  4.7MM LONG  X GR 8 4

10 4 X1S00500 TAIL LAMP ASSY RH HELLA MAKE 1

11 L4111400 STANDARD WASHER - SINGLE COIL - M14 4

12 5 F7423300 SAFETY REFLECTOR 2

13 6 B5Y16201 S/A TAIL LAMP MTG BRKT LH FOR BAGH 4X4TIPPER 1

14 7 FK000900 HEAD LAMP WITH 24 VOLTS LEVELLER 2

15 L6010520 STANDARD SCREW - CROSS RECESSED PAN HEAD - M5  X  0.8 CP  X  20MM LONG  X  GR 8.8 10

16 L4310500 STANDARD WASHER - I-STAR - M5 10

17 L4010500 STANDARD WASHER - PLAIN - M5 8

18 8 F8247700 REPEATER LAMP-BUS BODY REPEATER LAMP-BUS BODY -FDI-24V-BULB-LH 1

19 L1021411 STANDARD BOLT  -  HEX  -  M14  X  1.5FP  X  55MM  LONG  X  GR  8.8 4

20 9 F3N00914 BRACKET - TAIL LAMP MOUNTING - LH 1

21 10 X3005810 PLATE 1

22 11 F3N00614 TAIL LAMP MTG GRILLE 2

23 L3621218 NYLOC NUT M12 X PC 8 X 1.5 FP PLATED 4

24 12 B5Y16202 S/A TAIL LAMP MTG BRKT  RH FOR BAGH 4X4 TIPPER 1

25 13 F9E10200 LAMP-CHASSIS REAR -24V 1

26 L2021020 STANDARD SCREW - HEX - M10  X  1 FP  X  20MM LONG  X  GR 8.8 8

27 L2021230 STANDARD SCREW - HEX - M12  X  1.5 FP  X  30MM LONG  X  GR 8.8 4

28 14 F3N00814 BRACKET - TAIL LAMP MOUNTING - RH 1

LAMPS AND BRACKETS ASSEMBLY - ALLB153



231

LAMPS AND BRACKETS ASSEMBLY - ALLB153

1

2
3

4

5

6

7

8

9

10

11

12

13
14

15



232

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 15 X0483110 REG PLATE BRACKET 2

LAMPS AND BRACKETS ASSEMBLY - ALLB153



233

ELECTRONIC DIESEL CONTROL SYTEM ASSEMBLY - ALEDCS124

1



234

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 L2010645 STANDARD SCREW - HEX - M6  X  1 CP  X  45MM LONG  X  GR 8.8 4

2 L4010600 WASHER 6 DIA  PLATED 4

3 B2J49203 S/A ASSEMBLY OF EDC SPEC FOR BAGH 1818 TIPPER,COMPRISES OF PARTS MARKED! 1

4 1 F6N15400! EDC 17 ECU WITH H-BRIDGE FOR H-SERIES EGR CONFIGURATION. 1

5 XH605299! ECU DATA SET-ENGINE FOR BAGH 1818 BS4 1

6 L4110600 SC WASHER 6 DIA  PLATED 4

ELECTRONIC DIESEL CONTROL SYTEM ASSEMBLY - ALEDCS124



235

ARRANGEMENT OF WIRING ASSEMBLY - ALW506 

23

1 2 3 4 5 6

7

8 9 10 11 12

13 14 15 16 17

18 19 20

2221



236

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 F3521411 SPECIAL FLANGED BOLT - HEX - M10 X  1.5 CP X 40MM LONG X GR 10.9 3
2 1 F3N00190 BRACKET-FRONT END STRUCTURE CABIN FUSE BOX MOUNTING BRACKET 1
3 2 F5J00190 COVER CABIN FUSE BOX MATERIAL CHANGE FROM SMC TO ABS 1
4 B8894825 ISOLATOR SWITCH ASSY (SINGLE POLE),COMPRISES OF PARTS MARKED! 1
5 L4111000! SC WASHER 10 DIA  PLATED 2
6 L2021025! STANDARD SCREW - HEX - M10  X  1.25 FP  X  25MM LONG  X  GR 8.8 2
7 3 F3N00414! ISOLATOR SWITCH MTG BRACKET 1
8 L4110600! SC WASHER 6 DIA  PLATED 2
9 L3021018! STANDARD NUT - HEX - M10  X  1 EFP  X  8.4MM LONG  X GR 8 2

10 L4010600! WASHER 6 DIA  PLATED 2
11 L3010618! STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 2
12 L2010620! SCREW M6 X 20 X 1 CP PLATED 2

13 4 F2207400 ISOLATOR SWITCH -MECHANICAL-SINGLE POLE-12V AND 24V-300A,ALTERNATE PART NO 
FJ200500 1

14 5 FN477000 BATTERY INTERCONNECTOR CABLE 1
15 6 X0416810 L' BRACKET 2
16 7 F7113710 L' BRACKET 6
17 8 FAG29399 WIRING HARNESS-CHASSIS FRAME WIRING HARNESS FOR 1218 BAGH 4X4 1
18 F0631500 STRAP EARTH STRAP FROM ENGINE BLOCK TO STARTER MOTOR 1
19 B0K72101  FUSE BOX STICKER FOR 1218 BAGH 4X4 1
20 L1011209 STANDARD BOLT  -  HEX  -  M12  X  1.75CP  X  45MM  LONG  X  GR  8.8 8
21 L2010620 SCREW M6 X 20 X 1 CP PLATED 7
22 L6010620 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  20MM LONG  X  GR 8.8 4
23 L2010440 STANDARD SCREW - HEX - M4  X  0.7 CP  X  40MM LONG  X  GR 8.8 8
24 9 FC100190 BRACKET-ENGINE CABIN FUSE BOX-BACK PLATE 1
25 L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 8
26 L2011225 STANDARD SCREW - HEX - M12  X  1.75 CP  X  25MM LONG  X  GR 8.8 1
27 10 F3N01500 ECU MOUNTING BRKT-EDC17 1
28 L4010600 WASHER 6 DIA  PLATED 12
29 L3011218 NUT M12 X PC 8 X 1.75 CP PLATED 9
30 L4110400 STANDARD WASHER - SINGLE COIL - M4 4
31 L2011020 STANDARD SCREW - HEX - M10  X  1.5 CP  X  20MM LONG  X  GR 8.8 1

ARRANGEMENT OF WIRING ASSEMBLY - ALW506 



237

ARRANGEMENT OF WIRING ASSEMBLY - ALW506 

23

1 2 3 4 5 6

7

8 9 10 11 12

13 14 15 16 17

18 19 20

2221



238

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

32 L4011200 STANDARD WASHER - PLAIN - M12 16
33 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 19
34 L2010615 SCREW M6 X 15 X 1 CP PLATED 8
35 L4011000 WASHER 10 DIA  PLATED 1
36 L1010808 STANDARD BOLT  -  HEX  -  M8  X  1.25CP  X  40MM  LONG  X  GR  8.8 3
37 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 11
38 L3010418 STANDARD NUT - HEX - M4  X  0.7 CP  X  3.2MM LONG  X GR 8 4
39 L4110800 SC WASHER 8 DIA  PLATED 10
40 F7633260 `L' LOGO DOME LABEL 1
41 L2010820 SCREW M8 X 20 X 1.25 CP PLATED 2
42 L4010400 STANDARD WASHER - PLAIN - M4 8
43 11 F8155800 RELAY CABLE FLANGE HEATER 1
44 F6M01200 CLAMP WITH RUBBERIZED/PVC SLEEVE -20MM 1
45 L2010425 STANDARD SCREW - HEX - M4 X 0.7 CP X 25MM LONG X GR 8.8 4
46 L4110600 SC WASHER 6 DIA  PLATED 22
47 FH311200 FUSE BOX DANGER STICKER 1
48 L3611018 STANDARD NUT - NYLOC - M10  X  1.5 CP  X  11.9MM LONG  X GR 8 3
49 12 F7812300 4 ST SOLENOID SWITCH 24V - LTVS 1
50 L4010800 WASHER 16
51 13 FN478400 BATTERY CABLE EXISTING CABLE LENGTH IS LESS 1
52 14 FSR00800 SENSOR-PROXIMITY DRIVE TRAIN -SPEED-MSIL MAKE-19MM 1
53 15 FN472500 STARTER -VE TO CHASSIS GND 1
54 F6M00800 BATTERY CABLE 13
55 16 FMX20600 WIRING HARNESS-CAB MAIN WIRING HARNESS FOR 1218 BAGH 1
56 17 FN478500 BATTERY CABLE BATTERY NEGATIVE CABLE 1
57 F6M01500 CLAMP WITH RUBBERIZED / PVC SLEEVE - 40MM 6
58 F7633160 `EDC' DOME LABEL 1
59 L1010606 STANDARD BOLT  -  HEX  -  M6  X  1CP  X  30MM  LONG  X  GR  8.8 6
60 18 F3N01600 BRACKET-WIRING HARNESS ECU COVER-EDC17 1
61 19 XFW23999 WIRING HARNESS-CHASSIS FRONT FOG LAMP PIGTAIL 2
62 F3580710 SPECIAL NUT - WING - M6 X 0 X 0MM LONG X GR 8 2
63 F6M01600 CLAMP WITH RUBBERIZED / PVC SLEEVE - 60MM 1

ARRANGEMENT OF WIRING ASSEMBLY - ALW506 



239

ARRANGEMENT OF WIRING ASSEMBLY - ALW506 

23

1 2 3 4 5 6

7

8 9 10 11 12

13 14 15 16 17

18 19 20

2221



240

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

64 20 FN473000 BATTERY CABLE POSITIVE CABLE 1
65 21 X5B00500 24V WINDSHIELD WASHER UNIT 1
66 22 FFB19599 WIRING HARNESS-ENGINE-CHASSIS ELECTRICAL FOR BAGH 1818 TIPPER 1
67 23 FEN25699 WIRING HARNESS-EDC ENGINE FOR BAGH 1418 1

ARRANGEMENT OF WIRING ASSEMBLY - ALW506 



241

SWITCH BOARD AND INSTRUMENT PANEL ASSEMBLY - ALSB422

13

1 2 3 4
5

6

22

8 9

10 11 12

3029

15 16 17 18 19

20 21

14

23 24 25 26 27
28

7



242

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F0458510 L-BRACKET 1

2 2 B0Y39005 FLANGE HEATER INSTRUCTION PLATE 1

3 L4111000 SC WASHER 10 DIA  PLATED 1

4 L3010318 STANDARD NUT - HEX - M3  X  0.5 CP  X  2.4MM LONG  X GR 8 4

5 L2010315 STANDARD SCREW - HEX - M3  X  0.5 CP  X  15MM LONG  X  GR 8.8 4

6 3 F8414210 BRACKET-CLUTCH SWITCH MOUNTING 1

7 4 FD900399 SWITCH-DIFF LOCK 4 POSITION ROTARY SWITCH FOR DEFENCE APPLICATIONS 1

8 5 F4433210 SHIM 1

9 L3021018 STANDARD NUT - HEX - M10  X  1 EFP  X  8.4MM LONG  X GR 8 1

10 6 FL801900 PILOT LAMP 3

11 L2021025 STANDARD SCREW - HEX - M10  X  1.25 FP  X  25MM LONG  X  GR 8.8 1

12 7 F7478600 HAZARD WARNING SWITCH,ALTERNATE PART NO FW305100 1

13 8 F2215200 LOW OIL PRESSURE SWITCH 1

14 9 F8313600 CLUTCH SWITCH 1

15 F4937030 SPECIAL WASHER - MM - PLAIN - 10.5MM ID X 16MM OD X 2MM T 1

16 10 X2205100 HEATER PUSH BUTTON SWITCH 1

17 L4010300 STANDARD WASHER - PLAIN - M3 4

18 11 B0Y89348 S/A DUAL WARNING LAMP FOR AGB HIGH 1

19 12 F8054800 24V HIGH TONE HORN 1

20 13 F0101310 ADAPTOR FOR BRAKE SWITCH 1

21 L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 3

22 L1010808 STANDARD BOLT  -  HEX  -  M8  X  1.25CP  X  40MM  LONG  X  GR  8.8 4

23 14 FW306100 DUMMY SWITCH FROM RMPL 1

24 F3581810 SPECIAL BOLT - HEX - M6 X 1 CP X 25MM LONG X GR 8.8 4

25 FW300900 REAR WORK LAMP SWITCH 1

26 15 FK200899 WIRING HARNESS-HEADER CONSOLE FLANGE HEATER PIGTAIL 1

27 16 F8313500 SWITCH-BRAKE -BRAKE SWITCH FOR EDC SYSTEM 1

28 17 F1104850 GROMMET 11 DIA 4

SWITCH BOARD AND INSTRUMENT PANEL ASSEMBLY - ALSB422



243

SWITCH BOARD AND INSTRUMENT PANEL ASSEMBLY - ALSB422

13

1 2 3 4
5

6

22

8 9

10 11 12

3029

15 16 17 18 19

20 21

14

23 24 25 26 27
28

7



244

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 4

30 L2040304 STANDARD SCREW - HEX - 3/16 IN  X   BS  X  12.7MM LONG  X  GR 8.8 4

31 L4110300 STANDARD WASHER - SINGLE COIL - M3 4

32 18 F4101840 NAME PLATE FLANGE HEATER 1

33 19 FJ113300 ELECTRONIC FLASHER 24V,ALTERNATE PART NO F2215500 1

34 20 B0Y34121 STEEP PARKING - WARNING LAMP INSTRUCTION PLATE 1

35 21 B8844302 S/A OF SHROUD 1

36 L4110800 SC WASHER 8 DIA  PLATED 6

37 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 4

38 L1010606 STANDARD BOLT  -  HEX  -  M6  X  1CP  X  30MM  LONG  X  GR  8.8 1

39 L4010800 WASHER 8

40 F3515610 SPECIAL NUT - HEX - M18 X 1.5FP X 9MM LONG X GR 1

41 22 FK100400 SWITCH-HEAD LAMP LEVELLING CAB -VERTICAL 1

42 23 FW305200 PTO SWITCH FROM RMPL LTD 1

43 24 FNP00543 NAME PLATE FOR ROTARY SWITCH STEEP PARKING 1

44 25 B5431567  SREERING MOUNTED IGNITION SWITCH 1

45 L2010620 SCREW M6 X 20 X 1 CP PLATED 1

46 L4010600 WASHER 6 DIA  PLATED 12

47 F4930140 SPECIAL WASHER - MM - PLAIN - 14.5MM ID X 19MM OD X 1.5MM T 1

48 26 B0Y89374 S/A INSTRUCTION PLATE FOR 4 X 4 ROTARY SWITCH WITHOUT DIFF LOCK OPTION 1

49 27 B0F12610 NYLON HOSE - AIR GAUGE CONNECTION 2

50 L4110600 SC WASHER 6 DIA  PLATED 6

51 B0Y66505  INSTRUCTION PLATE FOR FOG LAMP 1

52 28 FJ106300 COMBINATION SWITCH-CAB DOUBLE LEVER 1

53 29 FD900700 SWITCH-DIFF LOCK 2 POSITION ROTARY SWITCH FOR DEFENCE APPLICATIONS 1

54 30 FW301100 EDC DIAGNOSTIC SWITCH,ALTERNATE PART NO FJ111100 1

SWITCH BOARD AND INSTRUMENT PANEL ASSEMBLY - ALSB422



245

CAB MOUNTING ASSEMBLY - ALCM153

1,2,3,4

7,2,3,4

F.O.V

5,6,8

MOUNTING DETAILS FOR B1A09803

9

10

11

12

13

14

15

MOUNTING DETAILS FOR B1A09801 & B1A09802

5,6,8

9

10

11

12

13

14

15



246

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B1A09801  CAB MTG BRKT RH 1

2 2 L2021240 STANDARD SCREW - HEX - M12  X  1.5 FP  X  40MM LONG  X  GR 8.8 8

3 3 L4111200 STANDARD WASHER - SINGLE COIL - M12 8

4 4 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 8

5 5 B1A09803  CAB MTG BRKT REAR 2

6 6 L2021245 STANDARD SCREW - HEX - M12  X  1.5 FP  X  45MM LONG  X  GR 8.8 4

7 7 B1A09802  CAB MTG BRKT LH 1

8 8 L3621218 NYLOC NUT M12 X PC 8 X 1.5 FP PLATED 4

9 9 L1021621 "STANDARD BOLT  -  HEX  -  M16  X  1.5FP  X  105MM  LONG  X  GR  8.8" 4

10 10 F4902510 SPECIAL WASHER - MM - PLAIN - 17MM ID X 45MM OD X 3MM T 4

11 11 F2600650 PAD 4

12 12 F1207515 FERRULE FOR CAB MTG. 4

13 13 F2600550 RUBBER PAD 4

14 14 F4934715 "SPECIAL WASHER - IN - PLAIN - 16.669MM ID X 38.1MM OD X 7.938MM T" 4

15 15 L3621618 STANDARD NUT - NYLOC - M16  X  1.5 FP  X  19.1MM LONG  X GR 8 4

CAB MOUNTING ASSEMBLY - ALCM153



247

CABIN ASSEMBLY - ALCAB544

1



248

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 A0Y95700 CAB ASSEMBLY BAGH 4X4 1818 BSIV 1

CABIN ASSEMBLY - ALCAB544



249

CABIN ASSEMBLY - ALCAB544

1

2



250

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

CAB SHELL
1 1 B0Y07407 ASSEMBLY OF CABIN SHELL 1 NSS

2 2 B0Y07403 ASSY. OF CAB STRUCTURE. 1

CABIN ASSEMBLY - ALCAB544



251

CABIN ASSEMBLY - ALCAB544

1
2 3

4
5

6

7
8

9
10

14 15

16
17

18

11

26

19

20 21 22

23 24 25



252

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

CAB TRIMS
1 1 B0Y07424 DOOR ASSEMBLY LH. 1

2 - F3100960 PLUG 2

3 - X7803900 REGULATOR ASSY LH 1 NSS

4 - F7610960 HANDLE ASSY-DOOR 1

5 - F7606260 COVER DOOR WDW 1

6 - F7865800 GUIDE-ASSY DOOR 1

7 - X7902414 CHANNEL ASSY DOOR DROP GLASS (LH) 1

8 - F8B05900 DOOR GLASS 1

9 2 F7614860 DOOR FUL HANDLE 1

10 - L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 13

11 - L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 4

12 - L4010600 STANDARD WASHER - PLAIN - M6 4

13 - L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 4

14 - L4010600 STANDARD WASHER - PLAIN - M6 4

15 - L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 4

16 - L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 2

17 1 B0Y07423 DOOR ASSEMBLY RH. 1

18 - X7803800 REGULATOR  ASSY RH 1

19 - F7610960 HANDLE ASSY-DOOR 1

20 - F7606260 COVER DOOR WDW 1

21 - F7865800 GUIDE-ASSY DOOR 1

22 - X7902514 CHANNEL ASSY DOOR DROP GLASS (RH) 1

23 2 F7614860 DOOR FUL HANDLE 1

24 - F3100960 PLUG 2

25 - L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 13

26 - L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 4

27 - L4010600 STANDARD WASHER - PLAIN - M6 4

CABIN ASSEMBLY - ALCAB544



253

CABIN ASSEMBLY - ALCAB544

1
2 3

4
5

6

7
8

9
10

14 15

16
17

18

11

26

19

20 21 22

23 24 25



254

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 - L2010615 STANDARD SCREW - HEX - M6  X  1 CP  X  15MM LONG  X  GR 8.8 4

29 - L4010600 STANDARD WASHER - PLAIN - M6 4

30 - L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 4

31 - L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 2

32 - F8B05900 DOOR GLASS 1

33 3 B0Y07406 REAR WINDOW FRAME ASSY 2

34 4 F5T00100 HANDLE B PILLAR 2

35 - F8B06000 QUARTER GLASS 2

36 - FE600650 WINDSCREEN RUBBER 16.7

37 - FE504358 LOCK RUBBER 16.7

38 - FE504458 DOOR SEAL RUBBER 8

39 5 FA941413 NUMBER PLATE FRONT 1

40 6 B5446204 SUNVISOR ASSY LH 1

41 6 B5446205 SUNVISOR ASSY RH 1

42 7 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 4

43 8 L4010600 STANDARD WASHER - PLAIN - M6 4

44 9 F9E16400 SIDE REPEATER LAMP LH 24V 1

45 9 F9E16700 SIDE REPEATER LAMP RH 24V 1

46 10 F2316600 ROOF MARKER 24V 1 NSS

47 11 F8040200 INTERIOR LAMP ASSY24V 1

48 FM880000 ROOF HARNESS - G45 CAB 1

49 14 B0Y07409 DOOR HINGE ASSEMBLY LH. 1

50 14 B0Y07410 DOOR HINGE ASSEMBLY RH. 1

51 - F7870060 SPECIAL SCREW - CROSS RECESSED PAN HEAD - M8 X 0 X 19MM LONG X GR 8

52 15 B0Y07417 S/A GRAB HANDLE B POST 2

53 16 B0Y07418 S/A OF BUMPER FOOT STEP 2

54 - B0Y07420 S/A GRAB HANDLE A POST 2

55 18 B0Y07425 FDI LAMP GUARD ASSY. 2

CABIN ASSEMBLY - ALCAB544



255

CABIN ASSEMBLY - ALCAB544

1
2 3

4
5

6

7
8

9
10

14 15

16
17

18

11

26

19

20 21 22

23 24 25



256

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

56 - B0Y07422 ADDITIONAL TRIMS. 1

57 - L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 18

58 - L4010600 STANDARD WASHER - PLAIN - M6 18

59 - L4110600 STANDARD WASHER - SINGLE COIL - M6 18

60 - L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 18

61 - L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 6

62 - L4010800 STANDARD WASHER - PLAIN - M8 6

63 - L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 4

64 - L4010800 STANDARD WASHER - PLAIN - M8 4

65 - L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 8

66 - L4010600 STANDARD WASHER - PLAIN - M6 8

67 - L4110600 STANDARD WASHER - SINGLE COIL - M6 8

68 - L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 8

69 - L2410825 STANDARD SCREW - CSK - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 24

70 - L2410825 STANDARD SCREW - CSK - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 8

71 - L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 4

72 - L4010800 STANDARD WASHER - PLAIN - M8 4

73 - L4110800 STANDARD WASHER - SINGLE COIL - M8 4

74 - L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 8

75 - L4010800 STANDARD WASHER - PLAIN - M8 8

76 - L4110800 STANDARD WASHER - SINGLE COIL - M8 8

77 - L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 8

78 - L4010800 STANDARD WASHER - PLAIN - M8 8

79 - L4110800 STANDARD WASHER - SINGLE COIL - M8 8

80 - L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 4

81 - L2010825 STANDARD SCREW - HEX - M8  X  1.25 CP  X  25MM LONG  X  GR 8.8 4

82 - L4010600 STANDARD WASHER - PLAIN - M6 4

83 - L4110600 STANDARD WASHER - SINGLE COIL - M6 4

CABIN ASSEMBLY - ALCAB544



257

CABIN ASSEMBLY - ALCAB544

1
2 3

4
5

6

7
8

9
10

14 15

16
17

18

11

26

19

20 21 22

23 24 25



258

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

84 - L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 4

85 - L2010620 STANDARD SCREW - HEX - M6  X  1 CP  X  20MM LONG  X  GR 8.8 8

86 - L2010830 STANDARD SCREW - HEX - M8  X  1.25 CP  X  30MM LONG  X  GR 8.8 2

87 - L4010800 STANDARD WASHER - PLAIN - M8 2

88 - L3010818 STANDARD NUT - HEX - M8  X  1.25 CP  X  6.8MM LONG  X GR 8 2

89 - L4110800 STANDARD WASHER - SINGLE COIL - M8 2

90 - L2010830 STANDARD SCREW - HEX - M8  X  1.25 CP  X  30MM LONG  X  GR 8.8 4

91 - L3010818 STANDARD NUT - HEX - M8  X  1.25 CP  X  6.8MM LONG  X GR 8 4

92 - L4010800 STANDARD WASHER - PLAIN - M8 4

93 - L4110800 STANDARD WASHER - SINGLE COIL - M8 4

94 19 B0C09902  BLOWER ASSEMBLY G45 SUBROS 1

95 20 B4Z01217 CO-DRIVER SEAT ASSY CUSHION TYPE FOR G45 1

96 FWR02300 SEAT-INTERIOR TRIM ASSY OF CUSHION CO-DRIVER SEAT 1

97 FE600550 ROOF REXINE 1

98 21 B0Y71121 S/A ROOF INSULATION 1

99 22 F8B05800 SIDE OBSERVATION GLASS 2

100 23 FEH02968 DUCT BLOWER COVER 1

101 B0Y95719 S/A UNIQUE PARTS FOR BAGH 4X4 1

102 24 B0Y71129 S/A WIPER WAHER UNIT MTG BRKT 2

103 F3540110 NUT - SQUARE WELD M6 X 1 CP X 4.2 LONG 2

104 25 B0Y95715 S/A WIPER NOZZLE MTG BRKT 2

105 26 B0Y71123 S/A PANEL-FRONT WALL FALSE PANEL 1

CABIN ASSEMBLY - ALCAB544



259

CABIN ASSEMBLY - ALCAB544

3

6

9

7
5

10

8

4

1 2



260

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

S/A S/A DEFENCE DAY CABIN UNIQUE PARTS 18T
1 B0Y95712 S/A S/A DEFENCE DAY CABIN UNIQUE PARTS 18T 1

2 1 B0Y90518 S/A FLOOR ENTRY HANDLE MTG BRKT 2

3 F3545010 SPECIAL NUT - SQUARE WELD - M8 X 1.25CP X 7.5MM LONG X GR 8 2

4 2 B0Y90517 S/A DOOR ENTRY HANDLE MTG BRKT 2

5 F3545010 SPECIAL NUT - SQUARE WELD - M8 X 1.25CP X 7.5MM LONG X GR 8 4

6 3 B0Y66503 S/A ADDITIONAL FOOT STEP-LH 1

7 4 B0Y90515 S/A ENTRY HANDLE FLOOR 2

8 5 B0Y66501  BEKT FOR SWITCH BOX 1

9 6 B0Y66508  ADDDITIONAL FOOT STEP ASSY -RH 1

10 L2010818 STANDARD SCREW - HEX - M8  X  1.25 CP  X  18MM LONG  X  GR 8.8 19

11 7 FE802500 ROUND STICKERS OF DIA 40 1

12 FL802310 SPECIAL WASHER - MM - SINGLE COIL - 8.5MM ID X 14MM OD X 0MM T 20

13 B0Y66505  INSTRUCTION PLATE FOR FOG LAMP 1

14 B0Y66504  INSTRUCTION PLATE FOR 4X4 ROTARY SWITCH 1

15 L4010800 WASHER 20

16 8 B0Y90514 S/A S/A ENTRY HANDLE A POST 2

17 9 B0Y66502 S/A ROTARY AND STEEP PARKING MOUTING BRKT 1

18 10 B0Y90519 S/A A PILLAR MTG BRKT 4

19 F3545010 SPECIAL NUT - SQUARE WELD - M8 X 1.25CP X 7.5MM LONG X GR 8 2

20 F7873910 PLUG-PNL PLAS 1

CABIN ASSEMBLY - ALCAB544



261

CABIN ASSEMBLY - ALCAB544

A

1

2

3

4 

5
6

7

8

9

12

11

13
14

15
16

17

18

19

21

22

23

24
25

26

27

28
29

30

31

32

33

34

35
36

37

38

39

40

41

42
43

44

45

46 47

49

50

51 



262

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

FRONT VIEW -

1 ASSY. OF G45 MK-IV FES 1

1 - B0Y95702 ASSY. OF FES IN WHITE COMPLETE 1

2 2 F7601813 BOTTOM FIXED GRILLE 1

3 3 F7601613 SIDE FIXED GRILLE RH 1

4 4 F7601713 SIDE FIXED GRILLE LH 1

5 5 L6010625 M6X25 PANHEAD SCREW 4

6 - L6110620 M6X16 SCREW 4

7 6 L4010600 PLAIN WASHER M6 8

8 - L4310600 M6 S.I. WASHER 12

9 7 L3010618 HEX NUT M6 4

10 8 L2010825 M8X1.25X25 SETSCREW 4

11 9 L4010800 PLAIN WASHER M8 4

12 11 B5554403 N/A HEADLAMP MTG. PANEL LH 1

13 12 B5554404 N/A HEADLAMP MTG. PANEL RH 1

14 13 L6010625 SCREW M6X25MM L 4

15 13 L6010620 SCREW M6X20MML 4

16 14 L4310600 M6 S.I. WASHER 8

17 15 L2010620 M6X20 SETSCREW 12

18 16 L4010600 PLAIN WASHER M6 12

19 17 B5503255 S/A OF FOP HINGE 2

20 18 B5503293 S/A OF STAY-FOP 1

21 19 F0412710 FOP LOCKDOWN BRACKET LH 1

22 19 F0412810 FOP LOCKDOWN BRACKET RH 1

23 21 L6010620 SCREW FOR ODE FAS MTG BRKT 4

24 22 L4010600 PLAIN WASHER M6 2

25 22 L4110600 SPRING WASHER M6 2

26 23 L2010615 SETSCREW M6X1 4

CABIN ASSEMBLY - ALCAB544



263

CABIN ASSEMBLY - ALCAB544

A

1

2

3

4 

5
6

7

8

9

12

11

13
14

15
16

17

18

19

21

22

23

24
25

26

27

28
29

30

31

32

33

34

35
36

37

38

39

40

41

42
43

44

45

46 47

49

50

51 



264

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

27 24 L4010600 PLAIN WASHER M6 8

28 24 L4110600 SPRING WASHER M6 4

29 25 L3010618 HEX NUT M6 4

30 26 F7639160 ASHOK LEYLAND NAME PLATE 1

31 27 F7187814  LOWER STEP REINFORCEMENT 1

32 28 F3033510 COVER PLATE 1

33 29 L2010615 SETSCREW M6X1 6

34 30 L4110600 SPRING WASHER M6 4

35 31 L4010600 PLAIN WASHER M6 8

36 32 L3010618 HEX NUT M6 6

37 33 F7615814 GROMMET 1

38 34 F4100268 L - LOGO 1

39 35 B4Z01223  S/A OF STAY WHEEL ARCH - MUD GUARD INNER 2

40 36 L2010615 SETSCREW M6X1 22

41 37 L4110600 SPRING WASHER M6 22

42 38 L4010600 PLAIN WASHER M6 22

43 39 L3010618 HEX NUT M6 22

44 40 B4Z01221 S/A STAY - WHEEL ARCH 2

45 41 L2010825 M8X25 SETSCREW 2

46 42 L4110800 M8 SPRING WASHER 2

47 43 L4010800 PLAIN WASHER M8 2

48 44 L3010818 M8 HEX.NUT 2

49 45 B5562517  LOWER STEP CHANNEL & WELD NUT ASSY 2

50 46 L2010820 M8X20 SETSCREW 14

51 47 L4110800 M8 SPRING WASHER 14

52 49 L6110620 M6X20 CSK SCREW 8

53 50 B4Z03004 S/A OF KICK VENT 2

54 51 B5503244 FRONT OPENING PANEL 1

CABIN ASSEMBLY - ALCAB544



265

CABIN ASSEMBLY - ALCAB544

A

1

2

3

4 

5
6

7

8

9

12

11

13
14

15
16

17

18

19

21

22

23

24
25

26

27

28
29

30

31

32

33

34

35
36

37

38

39

40

41

42
43

44

45

46 47

49

50

51 



266

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

55 - F3587415 RIVET 3MMX6MM 2

56 - F4105000 STOPPER 1

57 - B5503228 N/A WIPER MOTOR MOUNTING BRACKET RH 1

58 - B5503232 N/A WIPER MOTOR MOUNTING BRACKET LH 1

59 - B5503203 N/A EMBELLISHER MTG BRKT OUTER RH 1

60 - B5503204 N/A EMBELLISHER MTG BRKT OUTER LH 1

61 - B5503206 N/A MTG.PANEL RH - BOTTOM GRILLE 1

62 - B5503207 N/A MTG. PANEL INNER LH H/L EMB.& BOTTOM GRILLE 1

63 - B5503208 N/A EMBELLISHER MTG BKT INNER RH 1

64 - B5516330 N/A SUPPORT BRACKET (FRONT MUDGUARD MTG.) 2

65 - F4674210 MOUNTING BRACKET (FRONT MUDGUARD MTG.) 2

66 - B5516309 S/A OF LOWER STEP SUPPORT CHANNEL FRONT 2

67 - F3050010 COVER PLATE-ACCL. CUTOUT 1

68 - B4Z11601  ASSY. OF FES TRIMS AND EQUIPMENTS 1

69 - F3580810 M6 3D WASHER 4

70 - F7860600 CATCH ASSY 2

71 - F7P00668 TREAD PLATE-FOOTSTEP UPPER 2

72 - F7615814 GROMMET 1

73 - F0809210 STAY RETAINING CLIP 2

74 - F1200260 SPACER 2

75 - L2010820 STANDARD SCREW - HEX - M8  X  1.25 CP  X  20MM LONG  X  GR 8.8 4

76 - L4010800 STANDARD WASHER - PLAIN - M8 4

77 - L4110800 STANDARD WASHER - SINGLE COIL - M8 4

78 B4Z03003 S/A OF KICK VENT - LH 1

79 FS409213 PLATE CSO BONNET GAITER UPPER PLATE 2

80 B0Y07428  ACCELARATOR CUTOUT CLOSUR BASE PLATE 1

81 B0Y60504  GEAR SHIFT GAITER FOR G45 2

82 FE504658 BONNET BEADING-G45 1

CABIN ASSEMBLY - ALCAB544



267

CABIN ASSEMBLY - ALCAB544

A

1

2

3

4 

5
6

7

8

9

12

11

13
14

15
16

17

18

19

21

22

23

24
25

26

27

28
29

30

31

32

33

34

35
36

37

38

39

40

41

42
43

44

45

46 47

49

50

51 



268

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

83 FWR02200 SEAT-INTERIOR TRIM ASSY OF CUSHION DRIVER SEAT FOR G45 1

84 FHX00364 GAITER-FRONT END STRUCTURE CSO 1

85 F4155800 FASTENER PUSH 4

CABIN ASSEMBLY - ALCAB544



269

CABIN ASSEMBLY - ALCAB544

1

44

2

4

5

6

7

8

9

10

11

12

13

14

15

21

22

23

24

25

26



270

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

REAR VIEW -

1 1 B5555513 S/A OF ENGINE COVER 1

2 2 B4Z11202  G45 BONNET WITH INSULATION - TACO 1

3 L4010600 WASHER 6 DIA 6

4 4 F1102850 STEERING COLUMN GAITER 1

5 5 B5515701 S/A ENGINE COVER HINGE 2

6 6 L2010825 SCREW M8 X 25 X 1.25 6

7 7 L4010800 WASHER 8 DIA 6

8 - L4110800 SC WASHER 8 DIA 6

9 8 B5503268 S/A TOGGLE CLAMP BONNET 4

10 9 L2010620 SCREW M6 X 20 X 1 CP 2

11 10 L4010600 WASHER 6 DIA 4

12 - L4110600 SC WASHER 6 DIA 2

13 11 F7604910 HOOK FOR TOGGLE CLAMP 2

14 12 F7617360 GRAB HANDLE 1

15 13 L2010620 SCREW M6 X 20 X 1 CP 2

16 14 L4010600 WASHER 6 DIA 4

17 - L4110600 SC WASHER 6 DIA 2

18 15 L3010618 NUT M6 X PC 8 X 1 2

19 A5306200 ASSY OF WINDSCREEN WIPER FOR G45 MKIII (WITH CANOPY) 1

20 21 F7495300 WIPER MOTOR - 17W AND 90 DEG 1

21 - X3213115 WIPER MOTOR LINK 1

22 F8260800 WIPER ARM ASSEMBLY RHD 2

23 X3213215 WIPER MOTOR LINK 1

24 F8260900 WIPER BLADE ASSEMBLY 2

25 - B8F00402 WIPER ACCESSORIES KIT 1

26 - B5555513 STAY ENGINE COVER 1

27 22 F1101760 COVER FOR 'A' POST TOP 2

CABIN ASSEMBLY - ALCAB544



271

CABIN ASSEMBLY - ALCAB544

1

44

2

4

5

6

7

8

9

10

11

12

13

14

15

21

22

23

24

25

26



272

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

28 - F7208510 WIPER MOTOR MTG PLATE 1

29 - F3101360 PLUG NUT WELD 6MM 13

30 - F3101460 PLUG NUT WELD 8 MM 18

31 - F1100850 GROMMET 4

32 - F7621314 BRACKET - GROMMET MOUNTING 1

33 - F7873050 RETAINER 2

34 - F7874670 RIVET 4

35 - F3033310 COVER 2

36 - FC100913 COVER PLATE 1

37 - F7T00313 STAY PIVOT BRACKET(ENGINE COVER) 2

38 - L2010825 SCREW M8 X 25 X 1.25 4

39 - L4010800 M8 S.I. WASHER 4

40 - F3580810 WASHER 18 OD X 7 ID X 2 T 4

41 - * FOR WIPER MOTOR MTG. BRKT.                      

42 - L2010620 SCREW M6 X 20 X 1 CP 3

43 - L4010600 WASHER 6 DIA 6

44 - L4110600 SC WASHER 6 DIA 3

45 - L3010618 NUT M6 X PC 8 X 1 3

46 - * FOR CLUTCH PEDAL STOPPER BRKT.                  

47 23 L2010615 SCREW M6 X 15 X 1 CP 2

48 24 L4010600 WASHER 6 DIA 4

49 25 L4110600 SC WASHER 6 DIA 2

50 26 L3010618 NUT M6 X PC 8 X 1 2

51 - F3103860 PLUG-24 DIA 1

52 - F1130150 RUBBER GROMET 2

53 - F1103450 RUBBER GROMMET 1

54 - FM000188 WIND CHORD 1

55 - FM000288 WIND CHORD 1

CABIN ASSEMBLY - ALCAB544



273

CABIN ASSEMBLY - ALCAB544

1

44

2

4

5

6

7

8

9

10

11

12

13

14

15

21

22

23

24

25

26



274

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

56 - F8E01158 REMOVABLE DRAIN PLUG 2

57 - F1139050 WIND CHORD 2

58 - F1138850 WIND CHORD 1

59 27 B5557605  G45 BONNET CUTOUT SIZE INCREASED FOR CSO 1

60 - L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 11

61 - X4903315 SPECIAL WASHER - MM - PLAIN - 8.5MM ID X 25MM OD X 2MM T 11

62 F7210110 COVER-INSTRUMENT PANEL CLOSER PNL LH 1

63 F2801913 FALSE PANEL 1

64 F7210010 COVER-INSTRUMENT PANEL CLOSER PNL RH 1

65 F4Z55313 BRACKET - CAB INTERIOR TRIM SPRING CLAMP 1

66 F8900210 FALSE PANEL SUPT.BRKT.OUTER 2

67 F8900310 FALSE PANEL SUPT.BRKT. INNER 2

68 F4628010 STIFFENER(BULKHEAD CENTER) 2

69 F2801813  CONER PANEL LH 1

70 F2801713  CORNER PANEL RH 1

71 B5562520  S/A OF TUNNEL LID COVER 1

CABIN ASSEMBLY - ALCAB544



275

FRAME ASSEMBLY - ALF791

1

2

3

4

5

6

7
8

9

10

11

12

13
14

15

16

17

18

1920

21

22

23

24

25

26

27



276

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F0437922 FT.SP.FT.BRACKET 2

2 2 F0434322 FRONT SPRING BRACKET 2

3 3 B5B71505  REAR SPRING FRONT CROSS MEMBER 1

4 L4111200 STANDARD WASHER - SINGLE COIL - M12 55

5 L3621218 NYLOC NUT M12 X PC 8 X 1.5 FP PLATED 7

6 L4111000 SC WASHER 10 DIA  PLATED 16

7 4 B5B71510  FRONT BUMPER MTG BRKT RH 1

8 5 B1037301 S/A OF SECOND CROSS MENBER 1

9 L4110500 STANDARD WASHER - SINGLE COIL - M5 6

10 L2021245 STANDARD SCREW - HEX - M12  X  1.5 FP  X  45MM LONG  X  GR 8.8 12

11 L2021240 STANDARD SCREW - HEX - M12  X  1.5 FP  X  40MM LONG  X  GR 8.8 19

12 L1021211 STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  55MM  LONG  X  GR  8.8 5

13 L2021250 STANDARD SCREW - HEX - M12  X  1.5 FP  X  50MM LONG  X  GR 8.8 3

14 L3010518 STANDARD NUT - HEX - M5  X  0.8 CP  X  4.7MM LONG  X GR 8 6

15 6 B5B71506  REAR SPRING RR CROSS MEMBER 1

16 L2010510 STANDARD SCREW - HEX - M5  X  0.8 CP  X  10MM LONG  X  GR 8.8 6

17 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 44

18 7 B5B71507  REAR HELPER SPRING FRONT BRKT 2

19 L3011018 NUT M10 X PC 8 X 1.5 CP PLATED 16

20 L2021235 STANDARD SCREW - HEX - M12  X  1.5 FP  X  35MM LONG  X  GR 8.8 13

21 L2011030 SCREW M10 X 30 X 1.5 CP PLATED 16

22 8 FC101143 AL - HINDUJA NAME PLATE 1

23 9 F7874640 RIVET BLD DOMED ALUM 4

24 10 B5B71515 S/A REAR SPRING MTG BRKT FABRICATED,ALTERNATE PART NO F7L00413 1

25 11 F2632200 S/A OF BUMP STOP 4

26 12 X1204114 PACKING 4

27 13 X0405522 STEERING BOX MOUNTING BRACKET 1

28 14 X0503815 BUSH 4

FRAME ASSEMBLY - ALF791



277

FRAME ASSEMBLY - ALF791

1

2

3

4

5

6

7
8

9

10

11

12

13
14

15

16

17

18

1920

21

22

23

24

25

26

27



278

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 F3552011 M12 NUT 20

30 F3521611 SPECIAL FLANGED BOLT - HEX - M12 X  1.75 CP X 45MM LONG X GR 10.9 20

31 15 F8927814 PIVOT BRKT BOTTOM 4

32 16 B5B71504  AGB FRONT CROSS MEMBER 1

33 FYM01014 SPECIAL NUT CLEVELOC - M14 X 1.5 FP X 17.0MM LONG X GR 10 40

34 F3521811 FLANGE BOLT  - HEX M14 X 2 CP X 45 LONG X GR 10.9 6

35 17 F7602440 MANUFACTURER S PLATE. 1

36 18 B5B71509 S/A FRONT BUMPER MTG BRKT LH. 1

37 19 B5B71508  REAR HELPER SPRING RR BRKT 2

38 F3585715 SPECIAL FLANGED BOLT IDLER GEAR 30

39 F3521911 SPECIAL FLANGED BOLT - HEX - M14 X  2 CP X 50MM LONG X GR 10.9 4

40 20 FH234913 FRAME-RH FRAME-RH SIDE 1

41 21 FGJ23013 FLITCH-LH REAR SUSPENSION SIDE LH 1

42 22 FGK23013 FLITCH-RH REAR SPRING BRACKET SIDE RH 1

43 23 B5B71517 S/A OF FRONT BUMPER MTG CHANNEL CROSS MEMBER 1

44 24 FH134913 FRAME-LH FRAME-LH SIDE 1

45 X3503410 SPECIAL NUT - NYLOC - M12 X 1.75CP X 0MM LONG X GR 10 4

46 25 FGK22913 FLITCH-RH ENGINE MOUNTING SIDE RH 1

47 F3578111 SPECIAL BOLT - HEX - M12 X 1.75 CP X 50MM LONG X GR 10.9 4

48 26 BJL04701 S/A OF ENGINE MTG CROSS MEMBER,COMPRISES OF PARTS MARKED# 1

49 FYK00511# SPECIAL FLANGED NUT - HEX - M14 X 2.0 CP X 15.9MM LONG X GR 10.9 4

50 F3521811# FLANGE BOLT  - HEX M14 X 2 CP X 45 LONG X GR 10.9 4

51 F3522711# SPECIAL FLANGED NUT - HEX - M10 X 1.5 CP X 9.82MM LONG X GR 10 4

52 FE000410# RIVET - SNAP HEAD 12

53 F5N00813# BRACKET-ENGINE MOUNTING FRONT BRACKET - FRONT ENGINE MOUNT BRACKET 2

54 F3521411# SPECIAL FLANGED BOLT - HEX - M10 X  1.5 CP X 40MM LONG X GR 10.9 4

55 27 FGJ22913 FLITCH-LH ENGINE MOUNTING LH SIDE 1

FRAME ASSEMBLY - ALF791



279

ANTISAG MEMBER ASSEMBLY - ALASM1/6

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16



280

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B8401701 ANTISAG MEMBER RH 1

2 2 B5503202 ANTISAG MEMBER LH 1

3 3 F7205914 STAY FOR ANTISAG MBR.RH 1

4 4 B8401501 S/A STAY FOR ANTISAG MBR.LH 1

5 5 F3507611 FLANGE BOLT  - HEX M12 X 1.75 CP X 36 LONG X GR 10.9 2

6 6 F3507711 FLANGE BOLT  - HEX M12 X 1.75 CP X 53 LONG X GR 10.9 2

7 7 L4011200 WASHER 12 DIA 2

8 8 L4111200 SC WASHER 12 DIA 2

9 9 F3552011 NUT M12X175 P/T (10GR) 2

10 10 L4011200 WASHER 12 DIA 2

11 11 L4111200 SC WASHER 12 DIA 2

12 12 F3552011 NUT M12X175 P/T (10GR) 2

13 - L4011000 WASHER 10 DIA 2

14 13 F1202100 BALLATA PACKING 2

15 - L4111000 SC WASHER 10 DIA 2

16 - F4943215 WASHER 30 OD X 11.5 ID X 2.5 T 4

17 - L2011040 SCREW M10 X 40 X 1.5 2

18 14 L4011200 WASHER 12 DIA 4

19 15 L4111200 SC WASHER 12 DIA 4

20 16 F3552011 NUT M12X175 P/T (10GR) 4

ANTISAG MEMBER ASSEMBLY - ALASM1/6



281

BATTERY BOX ASSEMBLY - ALBTB113

1

3

6

2

5

FOV

7

8

4



282

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B6307801 S/A OF BATTERY CARRIER 1

2 2 F0818210 CLAMP ASSY FOR BATTERY HOLD 1

3 3 B0S12901 BATTERY CARRIER ASSY FOR BAGH 4X4 1218 1

4 L1021220 "STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  100MM  LONG  X  GR  8.8" 4

5 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 3

6 L2010625 STANDARD SCREW - HEX - M6  X  1 CP  X  25MM LONG  X  GR 8.8 3

7 4 F3545410 RETAINER-BATTERY COV 2

8 5 F1111960 BATTERY COVER 1

9 6 FC400388 PRE-FUSE COVER 1

10 7 B0S06901 PRE FUSE BOX MTG BRKT 1

11 F4953010 SPECIAL WASHER - MM - PLAIN - 10.5MM ID X 30MM OD X 4MM T 2

12 L4110600 SC WASHER 6 DIA  PLATED 3

13 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 4

14 L3811018 STANDARD NUT - CLEVELOC - M10  X  1.5 CP  X  11.9MM LONG  X GR 8 2

15 8 F3C01914 CLAMP - BATTERY SEPARATOR 1

16 L4111200 STANDARD WASHER - SINGLE COIL - M12 4

BATTERY BOX ASSEMBLY - ALBTB113



283

BATTERY ASSEMBLY - HABT5



284

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 F2X00200 12V 110AH BATTERY CCA 700A FROM AMARARAJA 1

2 F8377700 MHDS 120 BATTERY ALTERNATE TO F2X00200 1

BATTERY ASSEMBLY - HABT5



285

ANTILOCK BRAKING SYSTEMS ASSEMBLY - ALABS25-12



286

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F0J02599 ABS CHASSIS WIRING HARNESS 1

2 2 F0G02700 24V ECU FOR ABS 1

3 3 L4010600 STANDARD WASHER - PLAIN - M6 3

4 4 F6M00800 312 7.6 MM - CABLE TIE - BLACK 20

5 5 F0845214 STRAP - SPL OLAS 5

6 6 FJ117600 ABS BLINK CODE SWITCH 1

7 7 L3021018 STANDARD NUT - HEX - M10 X 1 EFP X 8.4MM LONG X GR 8 3

8 8 L2021030 SCREW M10 X 30 X 1 3

9 9 F6M01400 CLAMP WITH RUBBERIZED / PVC SLEEVE - 35 MM 3

10 10 L6010415 STANDARD SCREW - CROSS RECESSED PAN HEAD - M4 X 0.7 CP X 15MM LONG X GR 8.8 2

11 11 L4010400 STANDARD WASHER - PLAIN - M4 2

12 12 F0J04799 WIRING HARNESS-ABS BRAKE PIGTAIL FOR RH ROUTING-4S-3M 1

13 13 L3010418 NUT M4 X PC 8 X 0.7 CP PLATED 2

14 14 F4916410 SPECIAL WASHER - PLAIN - 11.5MM ID X 32.2MM OD X 3.5MM T 3

15 15 L6010612 STANDARD SCREW - M6 X 1 CP X 12 MM LONG X GR 8.8 3

16 16 L4111000 STANDARD WASHER - SINGLE COIL - M10 3

ANTILOCK BRAKING SYSTEMS ASSEMBLY - ALABS25-12



287

SPARE WHEEL ASSEMBLY - ALSW204/136

1

2

3

4

5



288

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F3569510 WHEEL NUT - M22X2.5 20

2 B5G22101 S/A OF 295/95D20 FRONT WHEEL ASSEMBLY JK AND APOLLO FOR BAGH 4X4 - 1818,COMPRIS-
ES OF PARTS MARKED! 2

3 B5G22102! S/A OF FRONT WHEEL -295/95 D20 - RIB PATTERN - JK,ALTERNATE PART NO B5G22103,COM-
PRISES OF PARTS MARKED$ 1

4 2 X3T02000$ TYRE FLAP -FOR 295/95D20/ 10X20 TYRES - WITH NYLON VALVE BASE - JK MAKE,ALTERNATE 
PART NO F3834650 1

5 3 X3V02500$ TYRE TUBE - FOR 295/95D20/ 10X20 TYRES - JK MAKE,ALTERNATE PART NO F3835450 1

6 4 X3R16800$ TYRE - 295/95D20 - RIB TUBE TYPE - JK JET R MILES,ALTERNATE PART NO X3R18500 1

7 5 X5E04100! WHEEL RIM -7.5X20 - 160MM OFFSET - KALYANI MAXION 2700784,ALTERNATE PART NO X5E-
00800,X5E00110,X5E04700 1

SPARE WHEEL ASSEMBLY - ALSW204/136



289

SPARE WHEEL CARRIER ASSEMBLY - ALSWC51

1

2

3

4

6

7

8

10

9

5 11



290

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F3569510 WHEEL NUT - M22X2.5 4

2 B0909003 S/A OF SPARE WHEEL CARRIER,COMPRISES OF PARTS MARKED! 1

3 2 F7950514! LATCH PLATE 1

4 3 F3511300! SPECIAL SPLIT PIN - MM - 3.2MM  DIA X 40MM  LONG 1

5 4 F4K00210! RATCHET ASSEMBLY - SPARE WHEEL CARRIER 1

6 5 X1200142! CRIMPING FERRULE 1

7 6 B7J05004! S/A OF WIRE ROPE 1

8 7 B0909004! S/A OF CLAMP PLATE 1

9 8 F8966914! SPARE WHEEL CARRIER BRACKET 1

10 F3551811! SPECIAL NUT - CLEVELOC - M8 X 1.25CP X 0MM LONG X GR 2

11 9 F1292015! SPECIAL WASHER - MM - PLAIN - 42.7MM ID X 46.1MM OD X 3.5MM T 1

12 10 F3597615! SPECIAL BOLT - HEX - M8 X   X 29MM LONG X GR 8.8 2

13 L3010818! NUT M8 X PC 8 X 1.25 CP PLATED 3

14 11 X0948215! GRIP INSERT 1

SPARE WHEEL CARRIER ASSEMBLY - ALSWC51



291

SUNDRIES AND FINISHES ASSEMBLY - ALSFS653

9

1 2 3 4
5

6

7 8



292

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B0Y66503 S/A ADDITIONAL FOOT STEP-LH 1

2 2 F7638360 ABS-DOME LABEL 1

3 L4200600 STANDARD WASHER - DOUBLE COIL - 3/8 INCH 12

4 L4111400 STANDARD WASHER - SINGLE COIL - M14 8

5 L1050612 STANDARD BOLT  -  HEX  -  3/8 IN  X  BSF  X  38.1MM  LONG  X  GR  8.8 12

6 F4930140 SPECIAL WASHER - MM - PLAIN - 14.5MM ID X 19MM OD X 1.5MM T 1

7 F0845214 STRAP-SPL OLAS 1

8 3 X3003140 PLATE-KEY TAG 1

9 4 B8027705 S/A OF AIR BREATHER HOSE ASSY - 1200MM 1

10 5 B7V50604 S/A TYRE INFLATION PRESSURE STICKER. 1

11 6 B8027703 S/A OF AIR BREATHER HOSE ASSY - 600MM 1

12 F7636860 ABS STICKER 1

13 L3031418 STANDARD NUT - HEX - M14  X  1.5 FP  X  12.8MM LONG  X GR 8 4

14 7 F7746814 BRACKET 1

15 L1021409 STANDARD BOLT  -  HEX  -  M14  X  1.5FP  X  45MM  LONG  X  GR  8.8 8

16 8 B0Y66508  ADDDITIONAL FOOT STEP ASSY -RH 1

17 9 B7V50603 SUB ASSEMBLY 1818 BS-IV DOME LABEL 1

18 L2410620 STANDARD SCREW - CSK - M6  X  1 CP  X  20MM LONG  X  GR 8.8 4

19 L3021418 STANDARD NUT - HEX - M14  X  1.5 FP  X  12.8MM LONG  X GR 8 4

SUNDRIES AND FINISHES ASSEMBLY - ALSFS653



293

COMPONENT FOR STATUTARY REQUIREMENT ASSEMBLY - ALCSR11



294

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 X0N00668 STICKER-INTERIOR TRIM FIRST AID 1

2 2 F4105100 ASSY - WARNING TRIANGLE 2

3 B4Z13805 SUB ASSEMBLY - FRONT MIRROR COMPRISES OF PARTS MARKED # 1

4 3 B4Z13816# SUB ASSEMBLY FRONT VIEW  MIRROR - STAY 1

5 4 FHA00500# MIRROR-FRONT BUMPER VIEW 1

6 5 F4108700 WHEEL CHOCK 2

7 - F4900110 SPECIAL WASHER - MM - PLAIN - 12.2MM ID X 57MM OD X 5MM T 2

8 - L4011200 STANDARD WASHER - MM - PLAIN - 12MM  ID 2

9 - L4111200 STANDARD WASHER - MM - SINGLE COIL - 12MM  ID 2

10 6 F3034410 SWITCH PLATE 1

11 - F4171800 RETRO REFLECTIVE TAPE - WHITE (AIS 090) 2.15 METER

12 7 B0Y07412 S/A OF INTERNAL BULL BAR 1

13 8 B0Y07416 ASSY. BULL BAR STAY - LH 1

14 9 B0Y07415 ASSY. BULL BAR STAY - RH 1

15 10 B0Y07414 BULL BAR MOUNTING BRKT.-LH 1

16 11 B0Y07413 BULL BAR MOUNTING BRKT.-RH 1

17 - L1021218 STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  90MM  LONG  X  GR  8.8 4

18 - L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 4

19 - L4111200 STANDARD WASHER - MM - SINGLE COIL - 12MM  ID 4

20 - L4511200 STANDARD WASHER - MM - WAVE - 12MM  ID 4

21 - L1021219 STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  95MM  LONG  X  GR  8.8 4

22 - L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 4

23 - L4111200 STANDARD WASHER - MM - SINGLE COIL - 12MM  ID 4

24 - L4511200 STANDARD WASHER - MM - WAVE - 12MM  ID 4

25 - L2021240 STANDARD SCREW - HEX - M12  X  1.5 FP  X  40MM LONG  X  GR 8.8 4

26 - L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 4

27 - L4111200 STANDARD WASHER - MM - SINGLE COIL - 12MM  ID 4

28 - L4511200 STANDARD WASHER - MM - WAVE - 12MM  ID 4

COMPONENT FOR STATUTARY REQUIREMENT ASSEMBLY - ALCSR11



295

COMPONENT FOR STATUTARY REQUIREMENT ASSEMBLY - ALCSR11



296

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 - L1021209 STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  45MM  LONG  X  GR  8.8 2

30 - L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 2

31 - L4111200 STANDARD WASHER - MM - SINGLE COIL - 12MM  ID 2

32 - L4511200 STANDARD WASHER - MM - WAVE - 12MM  ID 2

33 12 F8254600 MIRROR-REAR VIEW PROXIMITY MIRROR 1

34 13 B8600101 S/A OF FIRST AID KIT 1

35 14 F4Z75113 BRACKET - CAB INTERIOR TRIM FIRE EXTINGUISHER BOSS DAY 1

36 15 FGB00400 FIRE EXTINGUISHER 1

37 - L2010620 SCREW M6 X 20 X 1 CP PLATED 4

38 B4Z13806 SUB ASSEMBLY ORVM LH COMPRISES OF PARTS MARKED @ 1

39 16 B4Z13814@ SUB ASSEMBLY MIRROR STAY - LH 1

40 17 X5P00100@ MIRROR-WIDE ANGLE REAR VIEW 1

41 18 FTZ01000@ MIRROR-REAR VIEW MAIN 1

42 B4Z13807 SUB ASSEMBLY ORVM RH COMPRISES OF PARTS MARKED $ 1

43 19 B4Z13815$ SUB ASSEMBLY MIRROR STAY - RH 1

44 20 X5P00100$ MIRROR-WIDE ANGLE REAR VIEW 1

45 21 FTZ01000$ MIRROR-REAR VIEW MAIN 1

46 22 F7874320 SPECIAL SCREW - PAN HEAD TORX - M6 X 20.2MM LONG X GR 8.8 8

47 23 FE703810 SPECIAL SCREW - HEX SOCKET CAP - M6 X 1CP X 18MM LONG X GR 8.8 3

48 24 L3010818 NUT M8 X PC 8 X 1.25 CP PLATED 2

49 25 L4010600 WASHER 6 DIA  PLATED 3

50 26 L4010800 WASHER 2

COMPONENT FOR STATUTARY REQUIREMENT ASSEMBLY - ALCSR11



297

TOOLS AND SPARES ASSEMBLY - ALTS108



298

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 F4738800 SCREW DRIVER 1

2 X7451300 8T JACK 1

3 B5810503 S/A WHEEL NUT SPANNER COMPRISES OF PARTS MARKED # 1

4 F4701311# TOMMY BAR 1

5 F4736000# SPANNER-WHEEL NUT 1

6 B5810502 ASSY OF TOOL KIT - OPTIMISED COMPRISES OF PARTS MARKED $ 1

7 F4731011$ D.E.SPANNER 10X11MM 1

8 F4731111$ 18X19 DOUBLE OPEN ENDED JAW SPANER 1

9 F4700500$ CANVAS TOOL BAG 1

10 F4735100$ ADJUSTABLE WRENCH 8" 1

11 F4735000$ SCREWDRIVER 1

TOOLS AND SPARES ASSEMBLY - ALTS108



299

FRONT OF FSM

1
9

10

11 15 18

12 19 20

29

25

32
27

26

32

28

26

32

54

21

43

23

21

21

36

37

35
38

42

44

48

22

24

43

Section view B-B

2 3 4 5 6 7

50 51 53

55 56

14 16 17

1a

1b

1c1d

1e

SECTION VIEW B-B

E

3331

49 34 52

45

46

4
5

48 47 OVERFLOW HOSE

41

39

40

8

13 16 17

B

30

30

54

1  1  1

57 58

59

60
61 62 63

64

65

66

67

68

69

70

RADIATOR PIPING ASSEMBLY -  ALRP309



300

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B6R09201  S/A OF RADIATOR AND CAC COMPRISES OF PARTS MARKED % 1

2 1E FT300800% S/A RECIRCULATION BLOCK ALT PART NO FT301100 1

3 1D F5W00160%  DAT 1

4 1C FFX01900% SHROUD /COWL ALT PART NO FFX02400 1

5 1B FAF00900%  CAC ALT PART NO FAF01300 1

6 1A FT200340%  RADIATOR ALT PART NO FT203500 1

7 2 F0530150 RUBBER BUSH 4

8 3 F1204115 DISTANCE PIECE 2

9 4 F4900110 WASHER 4

10 5 L1021216 "STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  80MM  LONG  X  GR  8.8" 2

11 6 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 2

12 7 L4111200 STANDARD WASHER - SINGLE COIL - M12 2

13 8 B1200302 S/A OF SIDE STAY BRKT 2

14 9 F0476314 BRACKET 2

15 10 B1135103 RADIATOR SIDE STAY ASSEMBLY 2

16 11 L2011035 STANDARD SCREW - HEX - M10  X  1.5 CP  X  35MM LONG  X  GR 8.8 4

17 12 L2011025 STANDARD SCREW - HEX - M10X1.5 CPX25MM LONG X GR 8.8 2

18 13 L1050621 BOLT 3/8 X 2 5/8 BSF PLATED 2

19 14 L1050622 "STANDARD BOLT  -  HEX  -  3/8 IN  X  BSF  X  69.85MM  LONG  X  GR  8.8" 2

20 15 F1204515 DISTANCE BUSH 4

21 16 L3050611 NUT 3/8 X PCP BSF PLATED 4

22 17 L4100600 SC WASHER 3/8 DIA INCH PLATED 4

23 18 L4111000 STANDARD WASHER - SINGLE COIL - M10 4

24 19 L3011011 STANDARD NUT - HEX - M10  X  1.5 CP  X  8.4MM LONG  X GR 8 2

25 20 L4111000 STANDARD WASHER - SINGLE COIL - M10 2

26 21 X8H00310 RAD IN ROUTING WORM DRIVE CLIP 4

27 22 F8P04758 RADIATOR OUTLET PIPE HOSE - RADIATOR SIDE 1

28 23 F8P13358 STRAIGHT HOSE - RADIATOR PIPING 1

RADIATOR PIPING ASSEMBLY -  ALRP309



301

FRONT OF FSM

1
9

10

11 15 18

12 19 20

29

25

32
27

26

32

28

26

32

54

21

43

23

21

21

36

37

35
38

42

44

48

22

24

43

Section view B-B

2 3 4 5 6 7

50 51 53

55 56

14 16 17

1a

1b

1c1d

1e

SECTION VIEW B-B

E

3331

49 34 52

45

46

4
5

48 47 OVERFLOW HOSE

41

39

40

8

13 16 17

B

30

30

54

1  1  1

57 58

59

60
61 62 63

64

65

66

67

68

69

70

RADIATOR PIPING ASSEMBLY -  ALRP309



302

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

29 24 FB503314 PIPE - THERMOSTAT OUTLET TO ENGINE INLET 1

30 25 F1976050 HOSE- RADIATOR 1

31 26 F8P01758 RADIATOR HOSE 2

32 27 FB517814 PIPE 1- RADIATOR OUTLET TO  WATERPUMP INLET 1

33 28 FT703414 PIPE-RADIATOR CTTP REGULAR 180HP BSIV 1

34 29 X8H00310 HOSE CLAMP RADIATOR 1

35 29 X8H01310 HOSE CLAMP HOSE CLAMP WORM DRIVE INNER BAND (60-40) ALTERNATE PART NO 1

36 29 X8H00310 HOSE CLAMP RADIATOR 1

37 29 X8H01310 HOSE CLAMP HOSE CLAMP WORM DRIVE INNER BAND (60-40) ALTERNATE PART NO 1

38 30 F0809610 PIPE CLIP 2

39 31 F8406114 L-BRKT 1

40 32 X8H00610 HOSE CLAMP UNDERLAP WORM DRIVE CLAMP 50 TO 70MM 1

41 32 X8H01510 HOSE CLAMP HOSE CLAMP HOSE CLAMP WORM DRIVE INNER BAND (70-50) ALTERNATE PART 
NO 1

42 33 F0412613 TWIST BRACKET 1

43 34 L3010618 STANDARD NUT - HEX - M6  X  1 CP  X  5.2MM LONG  X GR 8 1

44 35 F8P04858 CAC INLET PIPE HOSE - ENGINE SIDE 1

45 36 F9V01158 CAC INLET HOSE (63.5MMDIA)- CONVOLUTE DESIGN 1

46 37 FB522914 PIPE - TURBO OUTLET TO CAC INLET 1

47 38 X0806710 CLIP,TC COMPRESSOR OUTLET PIPE 1

48 39 F9W00742 PIPE-CAC TC COMPRESSOR OUTLET ELBOW PIPE 1

49 40 X2706150 O RING 53.64 X 2.62 1

50 41 X8H02010 HOSE CLAMP SPRING LOADED T BOLT 1

51 41 X8H00400 HOSE CLAMP SPRING LOADED T BOLT CLAMP(65.1-73) ALTERNATE PART NO 1

52 41 X8H02210 HOSE CLAMP SPRING LOADED T BOLT ALTERNATE PART NO 1

53 42 X8H00810 HOSE CLAMP SPRING LOADED T BOLT CLAMP(79.4-87.3) 1

54 42 X8H02610 HOSE CLAMP SPRING LOADED T BOLT ALTERNATE PART NO 1

55 42 X8H01910 HOSE CLAMP SPRING LOADED T BOLT ALTERNATE PART NO 1

RADIATOR PIPING ASSEMBLY -  ALRP309



303

FRONT OF FSM

1
9

10

11 15 18

12 19 20

29

25

32
27

26

32

28

26

32

54

21

43

23

21

21

36

37

35
38

42

44

48

22

24

43

Section view B-B

2 3 4 5 6 7

50 51 53

55 56

14 16 17

1a

1b

1c1d

1e

SECTION VIEW B-B

E

3331

49 34 52

45

46

4
5

48 47 OVERFLOW HOSE

41

39

40

8

13 16 17

B

30

30

54

1  1  1

57 58

59

60
61 62 63

64

65

66

67

68

69

70

RADIATOR PIPING ASSEMBLY -  ALRP309



304

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

56 43 X8H00300 HOSE CLAMP SPRING LOADED T BOLT CLAMP(77.8-69.9) 1

57 43 X8H01710 HOSE CLAMP SPRING LOADED T BOLT ALTERNATE PART NO 1

58 43 X8H02410 HOSE CLAMP SPRING LOADED T BOLT ALTERNATE PART NO 1

59 44 F9V01458 CAC OUT HOSE 1

60 45 X8H00710 HOSE CLAMP UNDERLAP WORM DRIVE CLAMP 30 TO 43MM 1

61 45 X8H01410 "HOSE CLAMP HOSE CLAMP HOSE CLAMP HOSE CLAMP WORM DRIVE INNER BAND (46-30)" 
ALTERNATE PART NO 1

62 46 FCZ01458 DAT MAKE UP LINE HOSE 1

63 47 F8P06658 VENT LINE HOSE - ENGINE TO DAT 1

64 48 X8H00410 HOSE CLAMP 1

65 48 X8H00910 HOSE CLAMP WORM DRIVE INNER BAND (20-13) ALTERNATE PART NO 1

66 49 L2010620 SCREW M6 X 20 X 1 CP PLATED 1

67 50 L2011030 SCREW M10 X 30 X 1.5 CP PLATED 2

68 51 L3011018 NUT M10 X PC 8 X 1.5 CP PLATED 2

69 52 L4010600 WASHER 6 DIA  PLATED 1

70 53 L4011000 WASHER 10 DIA  PLATED 2

71 54 B1V00405 " S/A OF 550 RING FAN AND MODULATING CLUTCH WITH 75 DEG SETTING (BEHR)" COMPRIS-
ES OF PARTS MARKED # 1

72 F6W01168# 550MM DIA VISCOUS FAN - BEHR MAKE 1

73 FS800642# "FAN CLUTCH-COOLING SYSTEM MODULATING CLUTCH WITH 75 DEG SETTING (BEHR)" 1

74 54 B2Y04402 " S/A OF 550 RING FAN AND MODULATING CLUTCH WITH 75 DEG SETTING (BORGWARNER)" 
ALTERNATE PART NO COMPRISES OF PARTS MARKED $ 1

75 F6W00268$ FAN-COOLING 550 DIA 7 BLADE RING FAN (BW) 1

76 FFS00800$ "FAN CLUTCH-COOLING SYSTEM 550 DIA MODULATING CLUTCH WITH 75 DEG SETTING (BW)" 1

77 55 L2011025 STANDARD SCREW - HEX - M10  X  1.5 CP  X  25MM LONG  X  GR 8.8 4

78 55 L2011025 STANDARD SCREW - HEX - M10  X  1.5 CP  X  25MM LONG  X  GR 8.8 2

79 56 L4111000 SC WASHER 10 DIA  PLATED 4

80 56 L4111000 SC WASHER 10 DIA  PLATED 2

81 56 L4111000 SC WASHER 10 DIA  PLATED 4

RADIATOR PIPING ASSEMBLY -  ALRP309



305

FRONT OF FSM

1
9

10

11 15 18

12 19 20

29

25

32
27

26

32

28

26

32

54

21

43

23

21

21

36

37

35
38

42

44

48

22

24

43

Section view B-B

2 3 4 5 6 7

50 51 53

55 56

14 16 17

1a

1b

1c1d

1e

SECTION VIEW B-B

E

3331

49 34 52

45

46

4
5

48 47 OVERFLOW HOSE

41

39

40

8

13 16 17

B

30

30

54

1  1  1

57 58

59

60
61 62 63

64

65

66

67

68

69

70

RADIATOR PIPING ASSEMBLY -  ALRP309



306

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

B7V50614 - AC KIT CONVERSION ON RADIATOR & CAC PIPINGS AND CSO GEAR SHIFT
82 57 B1E21403  GEAR JOINT ASSY 1

83 58 B1E32102 SUB ASSEMBLY OF CSO MOUNTING BRACKET 1

84 59 B1E32601 S/A CSO MOUNTING BRKT 1

85 60 B1E32602 S/A CSO CONTROL RUBE - FOR BAGH ATT 1

86 61 B6R10701 S/A CAC INLET PIPE 1

87 62 B6R10702 S/A RADIATOR INLET PIPE 1

88 F1978450 HOSE 1

89 F2416511 GEAR SHIFT LEVER 1

90 F3519411 SPECIAL FLANGED BOLT - HEX - M12 X  1.75 CP X 35MM LONG X GR 10.9 6

91 F3522811 SPECIAL FLANGED NUT - HEX - M12 X 1.75 CP X 11.79MM LONG X GR 10 6

92 F6M01600 CLAMP WITH RUBBERIZED / PVC SLEEVE - 60MM 1

93 F8406114 L-BRKT 1

94 63 F8P08058 CAC INLET HOSE 3

95 64 F8P17758 L-HOSE - RADIATOR PIPING 1

96 65 FB503214 PIPE - CAC OUTLET TO ENGINE INLET 1

97 66 FHX00364 GAITER-FRONT END STRUCTURE CSO 1

98 67 FS409213 PLATE CSO BONNET GAITER UPPER PLATE 2

99 68 FX901311 GEAR SHIFT LEVER 1

100 X0806710 CLIP,TC COMPRESSOR OUTLET PIPE 1

101 69 X1907542 TC COMPRESSOR OUTLET ELBOW PIPE-COMPRESSOR TO CAC INLET 1

102 X8H00310 HOSE CLAMP RADIATOR 3

103 X8H02210 HOSE CLAMP SPRING LOADED T BOLT 6

104 70 B5431554 GEAR SHIFT KNOB 1

RADIATOR PIPING ASSEMBLY -  ALRP309



307

SPEEDO METER ASSEMBLY - ALSPM23/4 

1



308

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B7W44802 INSTRUMENT CLUSTER 1

2 L4010600 WASHER 6 DIA  PLATED 4

3 L6010625 STANDARD SCREW - CROSS RECESSED PAN HEAD - M6  X  1 CP  X  25MM LONG  X  GR 8.8 4

SPEEDO METER ASSEMBLY - ALSPM23/4 



309

FRONT SPRING ASSEMBLY - 

3

2
1

4

5
6



310

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F3527710 U BOLT 4

2 2 F4R00922 TOP CLAMP ALT NO F0846411 2

3 3 B3123305 FRONT SPRING 2

4 4 B6Y12001 REAR SPRING PACKING 2

5 5 F4939515 SPHERICAL WASHER 8

6 6 F3563015 NYLOC NUT 2

7 L1021214 "STANDARD BOLT  -  HEX  -  M12  X  1.5FP  X  70MM  LONG  X  GR  8.8" 6

8 B3118702 S/A SPRING SHACKLE AND BUSH COMPRISES OF PARTS MARKED # 2

9 F3210122# SPRING SHACKLE 1

10 F0500630# SPG EYE BUSH ALTERNATE PART NO F0530530 1

11 F2500310 GREASE NIPPLE 6

12 FF600110 SHACKLE PIN 6

13 L3021218 STANDARD NUT - HEX - M12  X  1.5 FP  X  10.8MM LONG  X GR 8 6

14 L4111200 STANDARD WASHER - SINGLE COIL - M12 6

15 F3563015 SPECIAL NUT - NYLOC - M22 X 2.5CP X 22MM LONG X GR 10 8

FRONT SPRING ASSEMBLY - 



311

SHOCK ABSORBER ASSEMBLY - 

Shock absorber @ Bracket End

1,2,3,4 5,6,7,8

9

10.11



312

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 B5B73614 MTG BRACKET- RH 1

2 2 L2021235 SCREW M12 – 35MM 7

3 3 L4111200 M12 WASHER 7

4 4 L3021218 M12 NUT 7

5 5 B5B73613 MTG BRACKET- LH 1

6 6 L2021235 SCREW M12 – 35MM 7

7 7 L4111200 M12 WASHER 7

8 8 L3021218 M12 NUT 7

9 9 F7469600 SHOCK ABSROBER ASSEMBLY LH/RH 2

10 10 B6000301 SH. ABS. BRACKET 2

11 11 H3651411 "NYLOC - 
7/8 IN X BSF" 2

SHOCK ABSORBER ASSEMBLY - 



313

FRONT WHEEL ASSEMBLY - ALFW204/152

1

2

3

4

5



314

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F3569510 WHEEL NUT - M22X2.5 20

2 B5G22101 S/A OF 295/95D20 FRONT WHEEL ASSEMBLY JK AND APOLLO FOR BAGH 4X4 - 1818,
COMPRISES OF PARTS MARKED! 2

3 B5G22102! S/A OF FRONT WHEEL -295/95 D20 - RIB PATTERN - JK,ALTERNATE PART NO B5G22103,
COMPRISES OF PARTS MARKED$ 1

4 2 X3T02000$ TYRE FLAP -FOR 295/95D20/ 10X20 TYRES - WITH NYLON VALVE BASE - JK MAKE,
ALTERNATE PART NO F3834650 1

5 3 X3V02500$ TYRE TUBE - FOR 295/95D20/ 10X20 TYRES - JK MAKE,ALTERNATE PART NO F3835450 1

6 4 X3R16800$ TYRE - 295/95D20 - RIB TUBE TYPE - JK JET R MILES,ALTERNATE PART NO X3R18500 1

7 5 X5E04100! WHEEL RIM -7.5X20 - 160MM OFFSET - KALYANI MAXION 2700784,ALTERNATE PART NO
X5E00800,X5E00110,X5E04700 1

FRONT WHEEL ASSEMBLY - ALFW204/152



315

REAR WHEEL ASSEMBLY - ALRW204/152

1

2

3

4

5

6



316

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 F3569510 WHEEL NUT - M22X2.5 20

2 B6Z23301 S/A OF 295/95D20 TYRE AND RIM - REAR WHEEL FOR BAGH 4X4 - 1818,COMPRISES OF PARTS 
MARKED! 4

3 B6Z23303! S/A OF REAR WHEEL -295/95 D20 - LUG PATTERN- APOLLO ALTERNATE PART NO B6Z23302,- 
COMPRISES OF PARTS MARKED# 1

4 2 F3834650# TYRE FLAP -FOR 295/95D20/ 10X20 TYRES - WITH NYLON VALVE BASE - APOLLO MAKE ALTER- 
NATE PART NO X3T02000 1

5 3 F3835450# TYRE TUBE - FOR 295/95D20/ 10X20 TYRES - APOLLO MAKE ALTERNATE PART NO X3V02500 1

6 4 X3R18700# TYRE - 295/95D20 16PR- LUG TUBE TYPE -APOLLO XT-7 HD ALTERNATE PART NO X3R16700 1

7 5 X5E04100! WHEEL RIM -7.5X20 - 160MM OFFSET - KALYANI MAXION 2700784,ALTERNATE PART NO X5E- 
00110,X5E04700,X5E00800 1

8 6 F7868600 VALVE-TRAILER CONTROL BRAKE VALVE EXTENSION 2

REAR WHEEL ASSEMBLY - ALRW204/152



317

TOW HOOK ASSEMBLY - ALTH1-2



318

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1 1 A0700500 TOW HOOK 1

2 2 L1051224 STANDARD BOLT  -  HEX  -  3/4 IN  X  BSF  X  76.2MM  LONG  X  GR  8.8 2

3 3 H1051236 STANDARD BOLT  -  HEX  -  3/4 IN  X  BSF  X  114.3MM  LONG  X  GR  8.8 2

4 4 F4131410 PINTLE 1

5 5 F1837514 PINTLE HOUSING 1

6 6 F7142314 BRACKET 1

7 7 F4131710 LOCK PINTLE 1

8 8 F4131810 SPRING SEAT-OUTER 1

9 9 F4131910 LATCH PINTLE 1

10 10 F4132010 SPRING SEAT INNER 1

11 11 F4130610 REAR PINTLE HOOK CHN 1

12 12 F4132110 SPECIAL BOLT - HEX - 1 IN X  UNF X 117.475MM LONG X GR 1

13 13 F4132210 SPECIAL NUT - SLOTTED - 7/4 IN X 0UNC X 44.679MM LONG X GR 1

14 14 F4132310 SPECIAL NUT - SLOTTED - 1 IN X 0UNF X 12.7MM LONG X GR 1

15 15 F4132410 SPRING PINTLE LATCH 1

16 16 F4132510 PIN PINTLE LATCH PIV 1

17 17 F4132610 SPECIAL WASHER - IN - PLAIN - 45.237MM ID X 79.375MM OD X 6.35MM T 1

18 18 F2932115 GREASE NIPPLE 1

19 19 F4132710 PINTLE SPRING 1

20 F3547415 SPECIAL NUT - SPECIAL - 3/4 IN X 0BSF X 23.876MM LONG X GR 13

TOW HOOK ASSEMBLY - ALTH1-2



TIPPER LOAD BODY - SPARES LIST



TIPPER LOAD BODY - SPARES LIST

SL NO PLATE 
ILL NO

AL PART
NO NOMENCLATURE QTY REMARKS

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

025533000025

020011300153

FM888500

020050100023

030818716160

030318700016

020011100157

020050100010

020011601066

020011601013

MB901009_ITEM20

MB901009_ITEM21

KV0120650905

MB909057_ITEM04

FK800111

FG113111

FS200166

020011801006

B0T20004

KV012660700

SIDE MARKER LAMP

ROOF MARKER LAMP

WIRE HARNESS

PIVOT SPRING

H.T.HEX BOLT M16*160 MM

NYLOCK NUT M16 MM

TENSION SPRING ( LOCKING )

EYE BOLT WITH NUT (LOCKING )

GREASE NIPPLE M8 (LOCKING

GREASE NIPPLE M10

TAIL DOOR HINGE PIN

TD HINGE PIN COLLAR 22MM

TD HINGE PIN COLLAR 8MM

TD HINGE PIN COLLAR 12MM

REAR HINGE PIN

FERRULE-DISTANCE PIECE-REAR HINGE

PPS BUSH 70Lg

TIPPING KIT DFEE 110-3-2811

SUBFRAME ASSY

BODY ASSY

4

2

2

4

4

4

4

4

4

6

2

2

2

2

2

4

2

1

1

1


